G EICHER |

Parts Catalog

87701597
Pro 5016T E RHD BS4 RB 8.5 UBTR HDFE

Print Date : June 20, 2024

== VE COMMERCIAL VEHICLES =

A WLLVL) GRODUIF AND ENCHER BAUTOHS JUIMT VEM TLRE



G = EICHER

SR. | AGGREGATE GROUP NO. GROUP DESCRIPTION
1 TRANSMISSION 4520-43-040-0006 GEAR TRAIN - MAIN SHAFT
2 ELECTRICAL 4345-31-430-0001 PLATE FOR FAN MOUNTING AREA
3 HVAC UNIT 4340-87-020-0001 BLOWER DUCT
4 g\‘J_SE;E?AND EXHAUST 4340-25-130-0002 KIT AIR COMPRESSOR
5 TIPPING BODY 4310-95-010-0002 TIPPING BODY
6 TIPPING UNIT 4310-91-100-0002 SUB FRAME
7 TIPPING UNIT 4310-91-040-0002 PTO ACCTUATION
8 TIPPING UNIT 4310-91-010-0003 UBT TIPPING KIT PRO5016T
9 HVAC UNIT 4310-87-060-0003 BLOWER
10 BODY TRIMS 4310-82-190-0001 COVER SEALING PLUG
11 BODY TRIMS 4310-82-180-0002 INSTRUMENT PANEL MOUNTING PARTS
12 BODY TRIMS 4310-82-150-0001 PANEL TRIM - RH
13 BODY TRIMS 4310-82-140-0001 PANEL TRIM - LH
14 BODY TRIMS 4310-82-130-0002 GLASS & WINDSHIELD
15 BODY TRIMS 4310-82-120-0001 SEATS, CUSHION NARROW & SEAT BELTS
16 BODY TRIMS 4310-82-110-0001 STORAGE HEADBOX & SUNVISOR
17 BODY TRIMS 4310-82-100-0001 ROOF TRIM & CURTAIN ASSY
18 BODY TRIMS 4310-82-090-0001 FLOOR TRIM & CENTER CONSOLE ASSY
19 BODY TRIMS 4310-82-070-0006 DASHBOARD / INSTRUMENT PANEL ASSY
20 BODY TRIMS 4310-82-060-0003 DOOR WINDOW GLASS - RH
21 BODY TRIMS 4310-82-050-0003 DOOR WINDOW GLASS - LH
22 BODY TRIMS 4310-82-040-0001 DOOR LOCKING MECHANISM - RH
23 BODY TRIMS 4310-82-030-0001 DOOR LOCKING MECHANISM - LH
24 BODY TRIMS 4310-82-020-0001 DOOR TRIM & WINDOW REGULATOR - RH
25 BODY TRIMS 4310-82-010-0001 DOOR TRIM & WINDOW REGULATOR - LH
26 BODY 4310-81-330-0001 NOISE PANEL ASSY
27 BODY 4310-81-300-0001 FRONT FASCIA ASSY
28 BODY 4310-81-270-0001 KIT LOCK ASSY
29 BODY 4310-81-250-0001 MUDGUARD RH - FRONT
30 BODY 4310-81-240-0001 MUDGUARD LH - FRONT
31 BODY 4310-81-200-0003 FRONT CORNER PANEL
32 BODY 4310-81-180-0003 OUTSIDE MIRROR & ROOM MIRROR
33 BODY 4310-81-170-0001 CAB HOLD DOWN
34 BODY 4310-81-160-0001 CAB MOUNTING - REAR
35 BODY 4310-81-152-0001 CAB SUSPENSION FRONT UPPER MTG BKT
36 BODY 4310-81-151-0001 CAB SUSPENSION FRONT DAMPER AND LOWER MTG BKT
37 BODY 4310-81-120-0003 BUMPER
38 BODY 4310-81-110-0001 FRONT GARNISH ASSY
39 BODY 4310-81-100-0001 FRONT GRILL
40 BODY 4310-81-093-0001 UNDERBODY-FRONT
41 BODY 4310-81-080-0001 PANEL ASSY BACK




G = EICHER

SR. | AGGREGATE GROUP NO. GROUP DESCRIPTION
42 BODY 4310-81-070-0001 ROOF PANEL & ROOF RAIL ASSY
43 BODY 4310-81-060-0001 FRONT PANEL ASSY
44 BODY 4310-81-050-0001 SIDE STRUCTURE ASSY - RH
45 BODY 4310-81-030-0003 DOOR ASSY LH
46 BODY 4310-81-020-0002 DOOR ASSY RH
a7 FRAME 4310-71-090-0001 FUPD
48 FRAME 4310-71-080-0001 STC
49 FRAME 4310-71-070-0001 RMPA
50 FRAME 4310-71-050-0001 FRONT CROSS MEMBER
51 FRAME 4310-71-040-0001 ENGINE MOUNTING ASSY
52 FRAME 4310-71-030-0001 CROSS MEMBER
53 FRAME 4310-71-020-0003 SIDE MEMBER
54 FRAME 4310-71-010-0001 FRAME ASSY
55 REAR SUSPENSION 4310-65-020-0002 LEAF SPRING MOUNTING PARTS
56 REAR SUSPENSION 4310-65-020-0001 LEAF SPRING MOUNTING PARTS
57 REAR SUSPENSION 4310-65-010-0004 LEAF SPRING ASSY
58 STEERING 4310-64-070-0001 COLUMN COVER ASSY
59 STEERING 4310-64-060-0001 DRAG LINK
60 STEERING 4310-64-050-0003 STEERING OIL RESERVOIR
61 STEERING 4310-64-030-0001 STEERING GEARBOX
62 STEERING 4310-64-020-0001 STEERING PIPE LINES
63 STEERING 4310-64-010-0001 STEERING WHEEL & COLUMN
64 FRONT SUSPENSION 4310-61-040-0001 LEAF SPRING MOUNTING PARTS
65 FRONT SUSPENSION 4310-61-030-0001 LEAF SPRING ASSY
66 FRONT SUSPENSION 4310-61-010-0001 SHOCK ABSORBER
67 AIR BRAKES 4310-56-170-0001 BRAKE PEDAL
68 AIR BRAKES 4310-56-160-0001 EXHAUST BRAKE ASSY
69 AIR BRAKES 4310-56-155-0001 KIT-DUAL BRAKE VALVE (DBV)
70 AIR BRAKES 4310-56-150-0001 DUAL BRAKE VALVE (DBV)
71 AIR BRAKES 4310-56-135-0001 KIT-APDA
72 AIR BRAKES 4310-56-130-0001-1 APDA
73 AIR BRAKES 4310-56-125-0001 KIT-HAND CONTROL VALVE
74 AIR BRAKES 4310-56-120-0001 HAND CONTROL VALVE
75 AIR BRAKES 4310-56-110-0001 AIR TANK ASSY
76 AIR BRAKES 4310-56-105-0001 KIT-RELAY VALVE
i AIR BRAKES 4310-56-100-0002 AIR BRAKE LINES - REAR
78 AIR BRAKES 4310-56-090-0004 AIR BRAKE LINES - FRONT
79 AIR BRAKES 4310-56-085-0001 KIT-SPRING BRAKE ACTUATOR (SBA)
80 AIR BRAKES 4310-56-080-0001 SPRING BRAKE ACTUATOR (SBA)
81 AIR BRAKES 4310-56-070-0003 BRAKE CHAMBER
82 AIR BRAKES 4310-56-060-0001 AUTOSLACK ADJUSTER - REAR




G = EICHER

SR. | AGGREGATE GROUP NO. GROUP DESCRIPTION
83 AIR BRAKES 4310-56-050-0004 AUTOSLACK ADJUSTER - FRONT
84 AIR BRAKES 4310-56-040-0004 WHEEL BRAKE ASSY RH - REAR
85 AIR BRAKES 4310-56-030-0006 WHEEL BRAKE ASSY LH - REAR
86 AIR BRAKES 4310-56-020-0001 WHEEL BRAKE ASSY RH - FRONT
87 AIR BRAKES 4310-56-010-0001 WHEEL BRAKE ASSY LH - FRONT
88 POWER TAKE OFF UNIT| 4310-48-010-0002 POWER TAKE OFF (PTO) UNIT
89 REAR AXLE 4310-46-050-0005 REAR WHEEL END (RH)
90 REAR AXLE 4310-46-040-0004 DIFFERENTIAL CARRIER ASSY
91 REAR AXLE 4310-46-030-0001 REAR AXLE SHAFT
92 REAR AXLE 4310-46-020-0001 REAR AXLE HOUSING
93 REAR AXLE 4310-46-010-0002 REAR AXLE ASSY
94 PROPELLER SHAFT 4310-45-010-0003 PROPELLER SHAFT
95 FRONT AXLE 4310-44-050-0002 WHEEL END RH
96 FRONT AXLE 4310-44-020-0001 CENTER AXLE
97 FRONT AXLE 4310-44-010-0001 FRONT AXLE ASSY
98 TRANSMISSION 4310-43-080-0001 GEAR SHIFT LEVER
99 TRANSMISSION 4310-43-070-0002 GEAR SHIFT & SELECT CABLE
100 | TRANSMISSION 4310-43-060-0005 GEAR SHIFT ASSY
101 | TRANSMISSION 4310-43-050-0002 GEAR TRAIN - COUNTER SHAFT
102 | TRANSMISSION 4310-43-030-0008 CASE UPPER
103 | TRANSMISSION 4310-43-020-0003 TRANSMISSION CASE ASSY
104 | TRANSMISSION 4310-43-010-0003 TRANSMISSION ASSY
105 | CLUTCH 4310-41-040-0001 CLUTCH PEDAL & MASTER CYLINDER
106 | CLUTCH 4310-41-030-0003 CLUTCH HOUSING & CONTROLS
107 | CLUTCH 4310-41-020-0005 CLUTCH HYDRAULIC CIRCUIT
108 | ELECTRICAL 4310-31-380-0003 TRANSMISSION HARNESS
109 | ELECTRICAL 4310-31-360-0004 FUSES & RELAYS
110 | ELECTRICAL 4310-31-350-0001 TELEMATICS
111 | ELECTRICAL 4310-31-330-0001-1 HORN
112 | ELECTRICAL 4310-31-320-0001 ABS ECU & SWITCH
113 | ELECTRICAL 4310-31-310-0001 ENGINE ECU
114 | ELECTRICAL 4310-31-300-0001 FAN CONTROLLER
115 | ELECTRICAL 4310-31-290-0001 COMBINATION SWITCH
116 | ELECTRICAL 4310-31-260-0003 SENSORS - CABIN
117 | ELECTRICAL 4310-31-250-0001 SENSORS - CHASSIS
118 | ELECTRICAL 4310-31-240-0001 SENSORS - ENGINE
119 | ELECTRICAL 4310-31-230-0001 ABS CHASSIS HARNESS
120 | ELECTRICAL 4310-31-220-0001 ABS CABIN HARNESS
121 | ELECTRICAL 4310-31-210-0001 DOOR HARNESS
122 | ELECTRICAL 4310-31-200-0001 DASHBOARD HARNESS
123 | ELECTRICAL 4310-31-180-0001 CABIN FLOOR HARNESS




G = EICHER

SR. | AGGREGATE GROUP NO. GROUP DESCRIPTION
124 | ELECTRICAL 4310-31-170-0001 REAR CHASSIS HARNESS
125 | ELECTRICAL 4310-31-160-0005 FRONT CHASSIS HARNESS
126 | ELECTRICAL 4310-31-150-0001 ENGINE WIRING HARNESS
127 | ELECTRICAL 4310-31-120-0001 FENDER LAMPS

128 | ELECTRICAL 4310-31-110-0001 CABIN LAMPS

129 | ELECTRICAL 4310-31-060-0001 HEAD LAMP RH

130 | ELECTRICAL 4310-31-050-0001 HEAD LAMP LH

131 | ELECTRICAL 4310-31-040-0001 INSTRUMENT CLUSTER

132 | ELECTRICAL 4310-31-030-0003 BATTERY CABLES

133 | ELECTRICAL 4310-31-020-0001 STARTER MOTOR

134 | EGR 4310-29-010-0003 EGR COOLER

135 | ENGINE CONTROLS 4310-27-010-0001 ACCELERATOR PEDAL

136 | COOLING SYSTEM 4310-26-060-0004 THERMOSTAT

137 | COOLING SYSTEM 4310-26-050-0004 WATER PUMP

138 | COOLING SYSTEM 4310-26-040-0003 FAN & BELT DRIVE

139 | COOLING SYSTEM 4310-26-030-0005 DEAERATION TANK & PIPING
140 | COOLING SYSTEM 4310-26-010-0001 RADIATOR & SHROUD

141 g\lYLSE_lTE?AND EXHAUST 4310-25-120-0004 AIR COMPRESSOR AND PLUMBING
142 g\lYLSE_I-I_-E':/IND EXHAUST 4310-25-110-0001 EXHAUST MUFFLER OUTLET
143 g\l\:_SE.I-_I—E?AND EXHAUST 4310-25-100-0002 EXHAUST MUFFLER

144 g\lYLSE_lTE?AND EXHAUST 4310-25-090-0001 EXHASUT MUFFLER INLET
145 g\lYLSE_I-I_-E':/IND EXHAUST 4310-25-080-0001 INTERCOOLER & PIPING

146 g\l\:_SE.I-_I—E?AND EXHAUST 4310-25-060-0003 TURBOCHARGER & PIPING
147 g\lYLSE_lTE?AND EXHAUST 4310-25-040-0001 INTAKE MANIFOLD

148 g\lYLSE.I-I_-E':/IND EXHAUST 4310-25-030-0003 AIR INTAKE PLUMBING

149 g\l\:_SE.I-_I—E?AND EXHAUST 4310-25-020-0001 AIR IN SUB ASSY

150 g\lYLSE_lTE?AND EXHAUST 4310-25-010-0001 AIR CLEANER

151 | FUEL SYSTEM DIESEL | 4310-23-050-0008 FUEL FILTER & LINES

152 | FUEL SYSTEM DIESEL | 4310-23-040-0007 FUEL TANK & PIPES

153 | FUEL SYSTEM DIESEL | 4310-23-020-0001 COMMON RAIL & FUEL INJECTION PIPES
154 | FUEL SYSTEM DIESEL | 4310-23-010-0002 FUEL INJECTION PUMP

155 | LUBRICATION SYSTEM | 4310-22-030-0003 OIL PUMP

156 | LUBRICATION SYSTEM | 4310-22-020-0002 OIL COOLER & OIL FILTER
157 | LUBRICATION SYSTEM | 4310-22-010-0001 OIL PAN & DIPSTICK

158 | ENGINE 4310-21-130-0002 ENGINE MOUNTINGS

159 | ENGINE 4310-21-120-0005 FLYWHEEL & FLYWHEEL HOUSING
160 | ENGINE 4310-21-110-0005 CRANK SHAFT & VIBRATION DAMPER
161 | ENGINE 4310-21-100-0001 PISTON & CONNECTION ROD
162 | ENGINE 4310-21-090-0003 CYLINDER BLOCK

163 | ENGINE 4310-21-080-0001 ROCKER COVER

164 | ENGINE 4310-21-070-0003 FRONT COVER




G = EICHER

SR. | AGGREGATE GROUP NO. GROUP DESCRIPTION

165 | ENGINE 4310-21-060-0001 GEAR TRAIN HOUSING

166 | ENGINE 4310-21-050-0001 CAM SHAFT

167 | ENGINE 4310-21-040-0004 VALVE TRAIN

168 | ENGINE 4310-21-030-0004 CYLINDER HEAD

169 | ENGINE 4310-21-020-0001 SKELETON ENGINE

170 | ENGINE 4310-21-010-0003 ENGINE ASSY

171 | BODY 4305-81-096-0002 UNDERBODY-REAR

172 | FRONT AXLE 4305-44-040-0006 WHEEL END LH

173 | TIPPING UNIT 4110-91-070-0003 PUMP GEAR

174 | TIPPING UNIT 4055-91-060-0001 HYDRAULIC CYLINDER

175 | TIPPING UNIT 4020-91-030-0003 OIL TANK FOR TIPPING CYLINDER

176 | BODY 1111-81-310-0005 INTEGRATED FOOT STEP & FENDER ASSY

177 | BODY 1111-81-260-A072 TOOLS

178 | BODY 1111-81-230-A023 BATTERY BOX

179 | BODY 1111-81-220-A057 EMBLEMS

180 | BODY 1111-81-040-A023 SIDE STRUCTURE ASSY - LH

181 | BODY 1111-81-010-A056 TRIMMED CABIN & PRIMERED CABIN

182 | WHEELS AND TYRES 1111-77-010-A002 WHEEL AND TYRE

183 | FRAME 1111-71-090-A002 FUPD

184 | STEERING 1111-64-040-A059 STEERING PUMP ASSY

185 | FRONT AXLE 1111-44-030-A050 TIE ROD ASSY

186 | CLUTCH 1111-41-010-A010 CLUTCH COVER & DISC

187 | ELECTRICAL 1111-31-280-A142 DASHBOARD SWITCHES

188 | ELECTRICAL 1111-31-270-A001 SENSORS - ABS

189 | ELECTRICAL 1111-31-190-A018 CABIN HARNESS

190 | ELECTRICAL 1111-31-140-A041 WASHER TANK

191 | ELECTRICAL 1111-31-130-A059 WIPER MECHANISM

192 | ELECTRICAL 1111-31-070-A038 TAIL LAMP

193 | ELECTRICAL 1111-31-010-A041 ALTERNATOR

194 g\lYLSE_ITE?AND EXHAUST 1111-25-050-A038 EXHAUST MANIFOLD

195 | FUEL SYSTEM DIESEL | 1111-23-030-A029 FUEL INJECTOR

196 | BODY 1000-81-121-0001 FOG LAMP COVER
1 BOUT ASSY-ID340791 25-011-1D340791 AIR CLEANER
2 BOUT ASSY-ID357364 25-130-1D357364 KIT COMPRESSOR
3 BOUT ASSY-IC348348 56-010-1C348348 WHEEL BRAKE ASSY LH - FRONT
4 BOUT ASSY-1C348349 56-015-1C348349 WHEEL BRAKE ASSY RH - FRONT
5 BOUT ASSY-IC327215 56-030-1C327215 WHEEL BRAKE ASSY LH - REAR
6 BOUT ASSY-IC327216 56-040-1C327216 WHEEL BRAKE ASSY RH - REAR
7 BOUT ASSY-IC371405 56-050-1C371405 AUTOSLACK ADJUSTER - FRONT
8 BOUT ASSY-IA235461 56-060-1A235461 AUTOSLACK ADJUSTER - LIFT AXLE

BOUT ASSY-IA235462

56-060-1A235462

AUTOSLACK ADJUSTER - LIFT AXLE




G = EICHER

SR. | AGGREGATE GROUP NO. GROUP DESCRIPTION
10 | BOUT ASSY-IC380788 | 56-060-1C380788 AUTOSLACK ADJUSTER - REAR
11 | BOUT ASSY-IC309026 | 56-065-1C309026 AUTOSLACK ADJUSTER - LIFT AXLE
12 | BOUT ASSY-IC307538 | 56-070-1C307538 BRAKE CHAMBER ASSY RH
13 | BOUT ASSY-IC385075 | 56-070-IC385075 BRAKE CHAMBER ASSY RH
14 | BOUT ASSY-IC340932 | 56-085-1C340932 KIT-SPRING BRAKE ACTUATOR (SBA)
15 | BOUT ASSY-IC385074 | 56-085-1C385074 KIT-SPRING BRAKE ACTUATOR (SBA)
16 | BOUT ASSY-IC301423 | 56-105-1C301423 KIT-RELAY VALVE
17 | BOUT ASSY-IA236530 | 56-125-1A236530 KIT-HAND CONTROL VALVE
18 | BOUT ASSY-IC307550 | 56-135-1C307550 KIT-APDA
19 | BOUT ASSY-IC347940 | 56-135-IC347940 KIT-APDA
20 | BOUT ASSY-IC347945 | 56-135-1C347945 KIT-APDA
21 | BOUT ASSY-IC344385 | 56-155-1C344385 KIT-DUAL BRAKE VALVE (DBV))







G = EICHER
4310-21-010-0003 [ENGINE ASSY]

Page 9 of 444



G = EICHER
4310-21-010-0003 [ENGINE ASSY]
Pos. [Part No. Description Qty |Remarks
1 NLS E694 BS4 D _144kW_24V_AB_NAC_PS_T 1 To Be Serviced on 1D342109

Page 10 of 444




EICHER

e

4310-21-020-0001 [SKELETON ENGINE]

Page 11 of 444



G = EICHER
4310-21-020-0001 [SKELETON ENGINE]
Pos. [Part No. Description Qty |Remarks
1 1D342109 EE694-TCl SKELETON ENGINE FOR AUTO APPLI 1

Page 12 of 444




G = EICHER
4310-21-030-0004 [CYLINDER HEAD]

Page 13 of 444



4310-21-030-0004 [CYLINDER HEAD]

&= EICHER

Pos. [Part No. Description Qty |Remarks

1 1D309687 Cylinder Head Bolt 25

2 ID326462 LIFTING HOOK FRONT 1

3 MF140229 BOLT FLANGE (M8X1.25X30) 7 2

4 MH000707 FLANGE SCREW 3 -

5 ID358792 LIFTING PLATE REAR 1

6 ID319516 Cylinder Head gasket 1

6 ID317539 GASKET CYL HEAD 1 POS 6 are ALTERNATE to each other
6 ID319514 Cylinder Head gasket 1 POS 6 are ALTERNATE to each other
7 1D316986 CYLINDER HEAD ASSY (E694 AUTO) 1

8 ID355316 PLUG 1

9 MS666132 CAP SEALING (D14) 2

10 | MS666140 CAP SEALING (D35) 7

11 1D201234 STUD 2

12 | MS666134 CAP, SEALING(DIA 18) 6

13 ID318383 STUD EXHAUST MAINIFOLDMOUNTING ,E694 ENG 12

14 MS666136 CAP SEALING (22) 5

15 | MS666137 CAP SEALING (25) 2

16 1D334289 SLEEVE INJECTOR 6

17 ID334138 O-RING, SLEEVE 6

Page 14 of 444




EICHER

e

4310-21-040-0004 [VALVE TRAIN]

Page 15 of 444



4310-21-040-0004 [VALVE TRAIN]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 ID309786 VALVE STEM SEAL 24
2 ID309797 INLET VALVE 12 POS 2 ALTERNATE TO EACH OTHER
2 1D344901 INLET VALVE 12 POS 2 ALTERNATE TO EACH OTHER
3 1D309806 PUSH ROD ASSY 12
4 1D309799 Valve Spring 24
5 1D309812 Valve Collet 48
6 ID309811 BRIDGE PIECE 12
7 ID309807 TAPPET 12
8 ID309798 EXHAUST VALVE 12 POS 8 ALTERNATE TO EACH OTHER
8 1D344902 EXAUST VALVE 12 POS 8 ALTERNATE TO EACH OTHER
9 ID309755 Spring Retainer 24
10 IF000112 PLUG, TAPER 2
11 ID309794 ROCKER ARM ASSY 12
12 ID309788 ROCKER PEDESTAL 12
13 1D312006 SCREW, ADJUSTING 12
14 1D309981 Bolt Flange 12
15 ID317542 ASSY ROCKER SHAFT E694 Engine 1
16 ID331073 SPRING ROCKER SHAFT 6

Page 16 of 444




= EICHER

P,

4310-21-050-0001 [CAM SHAFT]

Page 17 of 444



4310-21-050-0001 [CAM SHAFT]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 MS476137 WOODRUFF KEY (7X22) 1
2 MF140225 BOLT M8x1.25x20 4
3 1D309948 Washer Camshaft 1
4 1D309947 Thrust Plate 1
5 ID317537 BALL ASSEMBLYE694 CAMSHAFT 1
6 MF540008 BALL, STEEL (1/4) 1
7 MF140005 BOLT M6x1x16 3
8 | MF472403 PIN DOWEL 2
9 1D342308 GEAR CAMSHAFT 1
10 ID337595 TRIGGER WHEEL 1

Page 18 of 444




EICHER

@

4310-21-060-0001 [GEAR TRAIN HOUSING]

Page 19 of 444




4310-21-060-0001 [GEAR TRAIN HOUSING]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 | 1D307208 BOLT M10x1.5x28 7
2 MF140237 BOLT FLANGE (8X60) 3
3 | ID309737 Thrust Plate 1
4 | 1D309736 Idler Shaft 1
5 ID316520 ASSY IDLER GEAR (E694 AUTO) 1
6 ID309518 BUSHING, IDLER GEAR 1
7 1B0O01551 POP RIVET (SNAP HD 1/8) 4
8 |ID316973 TG CASE 1
9 MF472405 DOWEL PIN 10X20 1
10 1D200973 1D200973,DOWEL PIN (DIA. 8 x 22) 1
11 ID317630 GASKET TG CASE 1
12 | ID348638 STUD 1

Page 20 of 444




G = EICHER
4310-21-070-0003 [FRONT COVER]

Page 21 of 444



4310-21-070-0003 [FRONT COVER]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 1D309802 GASKET FRONT COVER 1
2 ID309740 Front Cover 1
3 MF140009 BOLT FLANGE (6X1X25) 4T 5
4 MF140013 BOLT FLANGE (6X1X35) 4T 5
5 | MF472403 PIN DOWEL 1
6 | MHO37721 DRAIN PLUG (HCB CNG) 2
7 ID319527 BRACKET POINTER (E694 ENGINE) 1
8 MF140005 BOLT M6x1x16 2
9 1D334034 OIL SEAL, FRONT 1
10 | MH035166 GASKET (14) 2

Page 22 of 444




EICHER

e

4310-21-080-0001 [ROCKER COVER]

Page 23 of 444



4310-21-080-0001 [ROCKER COVER]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 ID319337 ROCKER COVER PLATE 1
2 | ID334817 BUSH & STOPPER ASSY 16
3 ID332233 GASKET ROCKER COVER FLANGE 1
4 1D205660 CAP OIL FILLING 1
5 | ID205725 ORING 1
6 1D318408 OIL SAPARATOR ASSY (E694 ENGINE) 1
7 MF200075 SCREW MACHINE 6X12 8 -
8 IF300093 NUT NYLOC M6X1 8
9 MF350024 SCREW W/WASHER 4X10 8
10 | ID340105 ROCKER COVER 1
11 MF140201 BOLT FLANGE(6X1X8) 7T 2
12 MF140229 BOLT FLANGE (M8X1.25X30) 7 16
13 MH021352 CLIP ENGINE BREATHER (D=49) 1
14 MF140225 BOLT M8x1.25x20 2
15 MF140005 BOLT M6x1x16 5
16 1D310465 Gasket- rocker cover top plate 1
17 1D339484 ASSEMBLY BREATHER HOSE 1
18 | MF660172 CLIP HOSE (23) 1
19 1D339489 BLOW BY HOSE 2 1
20 ID334891 ROCKER COVER SEAL 1
21 1D344858 FLANGE ADAPTOR 1

Page 24 of 444




EICHER

@

11

e ‘
._m,a-.lllm,._.._ﬁ..__r W
f,_i.ﬂw&i-rﬁ?, ¢

4310-21-090-0003 [CYLINDER BLOCK]

23"/&‘“

Page 25 of 444




4310-21-090-0003 [CYLINDER BLOCK]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 ID349515 ASSY PISTON COOLING JET(E494 / E694) 6
2 ID355383 COPPER WASHER PISTON COOLING JET 2
3 ID355381 ASSY PISTON COOLING JET 1
4 MF660068 GASKET (20) 1
5 MF665007 PLUG DRAI 20 1
6 | ME031087 SCREW SET 2
7 MF660063 GASKET (10) 2
8 | MH037237 PLUG TAPER (1/8) 8
9 1D201832 BUSHING CAM SHAFT NO.2 6 CYL. TCI 1
10 ID309649 THRUST PLATE 3
11 ID316982 CILYNDER BLOCK ASSY E694 NON-AUTO 1
12 MH037751 CAP SEALING (57) 1
13 MS666138 CAP SEALING (28) 11
14 MS666140 CAP SEALING (D35) 7
15 ME011625 SLEEVE, CYLINDER 6
16 ID309711 Main Cap Bolt 14
17 | ME011618 PIN DOWEL 4
18 | MF472403 PIN DOWEL 1
19 MS666143 CAP SEALING (D50) 2
20 ID319526 POINTER (E694 ENGINE) 1
21 1D200744 BUSHING CAMSHAFT NO.1 1
22 MS666137 CAP SEALING (25) 1
23 | MS666136 CAP SEALING (22) 2
24 | MH012041 PIN SPRING (4X10) 6
25 1D201218 PLUG, HEATER PIPE (MCV) 1
26 | 1D355316 PLUG 4
27 ME011590 BUSHING CAM SHAFT 1
28 ME011591 BUSHING CAMSHAFTNO.4 SEMI SIZE 1

Page 26 of 444




&= EICHER
4310-21-100-0001 [PISTON & CONNECTION ROD]

fﬁ*‘x
2

5—8-10]

Page 27 of 444



4310-21-100-0001 [PISTON & CONNECTION ROD]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 ID313127 CONNECTING ROD ASSEMBLY 120SL 6
2 ID362196 KIT PISTON RINGS (ONE CYL.) 1
3 ID313097 BOLT, CONNECTING ROD 2 FOR SINGLE CYLINDER UNIT
4 1D332429 SET BEARING CONNECTING ROD STD 1 FOR SIX CYLINDER UNIT
4 ID332430 SET BEARING CONNECTING ROD 0.25 U/S 1 FOR SIX CYLINDER UNIT
4 ID332686 SET BEARING CONNECTING ROD 0.5 U/S 1 FOR SIX CYLINDER UNIT
4 ID332687 SET BEARING CONNECTING ROD 0.75 U/S 1 FOR SIX CYLINDER UNIT
4 ID332688 SET BEARING CONNECTING ROD 1.0 U/S 1 FOR SIX CYLINDER UNIT
5 IM300225 KIT CYLINDER E494 (ONE CYLINDER) 1 FOR SINGLE CYLINDER UNIT
6 ID317919 PIN, PISTON 1 FOR SINGLE CYLINDER UNIT Service in KIT ID351674
7 ID317920 FLAT WIRE CIRCLIP 2 FOR SINGLE CYLINDER UNIT
8 ID362616 KIT PISTON ASSY & RINGS 1
9 1D324505 BUSHING, CONNECTINGROD (SERVICE PART) 1 FOR SINGLE CYLINDER UNIT
10 ME011626 SLEEVE CYLINDER STD 1 FOR SINGLE CYLINDER UNIT
8 1D310427 PISTON ASSY 1 FOR SINGLE CYLINDER UNIT

Page 28 of 444




G = EICHER
4310-21-110-0005 [CRANK SHAFT & VIBRATION DAMPER]

Page 29 of 444



4310-21-110-0005 [CRANK SHAFT & VIBRATION DAMPER]

EICHER

Pos. [Part No. Description Qty |Remarks
1 IFO00124 PIN, DOWEL - HCV 1
2 MS476137 WOODRUFF KEY (7X22) 1
3 ID354957 CRANKSHAFT E694 1
4 1D200973 1D200973,DOWEL PIN (DIA. 8 x 22) 1
5 MF140229 BOLT FLANGE (M8X1.25X30) 7 1
6 ID317402 GEAR, CRANKSHAFT 1
7 1D309945 Washer Crankshaft 1
8 MHO004045 NUT, CRANK SHAFT PULLEY 1
9 1D347388 RUBBER DAMPERASSY. 1

Page 30 of 444




G = EICHER
4310-21-120-0005 [FLYWHEEL & FLYWHEEL HOUSING]

Page 31 of 444



4310-21-120-0005 [FLYWHEEL & FLYWHEEL HOUSING]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 ID318124 WASHER, PLATE 1
2 ID318125 BOLTFLYWHEEL MTG. 8
3 1D208661 BEARING BALL (MAV) 1
4 ID316980 ASSY FLYWHEEL AND RING GEARE694 AUTO 1
5 ID317529 Ring Gear Flywheel E694 Auto 1
6 MF140235 FLANGE BOLT M8X1.25X50 4
7 ID313221 Gasket, Flange Plate Seal 1
8 | 1D310307 DUST COVER (VE4101) 1
9 MF140201 BOLT FLANGE(6X1X8) 7T 5
10 ID309787 REAR OIL SEAL 1
11 MF140239 BOLT FLANGE (8X1.25X70) 7T 4
12 ID323533 E694 STIFFENER 2
13 MHO000709 BOLT FLANGE (10X1.5X50) 7T 9
14 1D313220 FLANGE PLATE REAR OIL SEAL 1
15 ID317631 GASKET FLYWHEEL HOUSINGE694 ENGINE (AUTO 1
16 1D318940 BOLT FLANGE (M10x1.5x110x7T) 10
17 MF140005 BOLT M6x1x16 7
18 MHO007011 PIN, DOWEL (12X34) 2
19 ID316990 FLYWHEEL HOUSING 1

Page 32 of 444




&= EICHER
4310-21-130-0002 [ENGINE MOUNTINGS]

P 2 rgﬂq;;;
L/ s

Page 33 of 444



4310-21-130-0002 [ENGINE MOUNTINGS]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1B002363 1B002363,WASHER PLAIN 8
2 ID331344 PLAIN WASHERM14 8
3 ID341523 BRACKET, FRONT RH ENGINE MTG. 1
4 | MF445087 NUT LOCK M14x1.5 14
5 MHO001407 BOLT FLANGE (10X1.5X22) 1 8
6 1D343145 CUSHION RUBBER, FRENGINE MTG 2
7 MF450408 WASHER SPRING 14 2
8 ID341522 BRACKET, FRONT LH ENGINE MTG. 1
9 1C303604 M14X 2X 35 FLANGED HEAD BOLT 8
10 NLS PLAIN WASHERM14 4
11 ID305188 CUSHION ENGINE SUPPORT - REAR 2
12 ID339643 BRACKET ENGINE MOUNT UPPER-RH 1
13 1D339642 BRACKET ENGINE MOUNT UPPER-LH 1

Page 34 of 444




G = EICHER
4310-22-010-0001 [OIL PAN & DIPSTICK]

Page 35 of 444



G = EICHER
4310-22-010-0001 [OIL PAN & DIPSTICK]
Pos. [Part No. Description Qty |Remarks

1 | 1D316078 CLIP 1
2 | MF140203 BOLT M6x1.0x12 1
3 MF520007 O-RING (11) DIP STICK GUIDE (7493) 2
4 MF140225 BOLT M8x1.25x20 2
5 ID316077 BRACKET ASSY,DIPSTICK 1
6 | MF430004 HEX NUT 1
7 ID323760 DIPSTICK ASSEMBLY 1
8 MDO050317 GASKET OIL DRAIN PLUG 1
9 MF140223 FLANGE SCREW 33
10 ID317063 OIL PAN ASSY 1
11 MHO037759 PLUG, OIL DRAIN 1
12 ME014050 NUT,DRAIN PLUG

Page 36 of 444




G = EICHER
4310-22-020-0002 [OIL COOLER & OIL FILTER]

Page 37 of 444



4310-22-020-0002 [OIL COOLER & OIL FILTER]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 MF140244 BOLT FLANGE (M8x1.25x90) 14
2 ID317065 GASKET HOUSING OIL COOLER (E694) 1
3 | MF140231 BOLT M8x1.25x35 2
4 | MF402572 STUD M8X40 1
5 |1D337104 ASSY OIL COOLER 1
6 ID323299 OIL COOLER ELEMENT 1
7 | MF434104 NUT FL. M8X1.25 4
8 | 1D336965 ADAPTOR 1
9 1D309954 GASKET OIL COOLER FLANGE 2
10 | ID337521 ASSY OIL COOLER 1
11 1D200663 SPG BY PASS VALVE 1
12 MF660066 GASKET 16 3
13 ID323641 WASHER DIA12 3
14 ID323639 WASHER DIA20 3
15 MF140241 BOLT FLANGE 8X80 4
16 | IFO00371 O RING, OIL COOLER (HCV) 2
17 ID337141 COMBO OIL FILTER 1
18 | MF402566 STUD(M8X25) 1

Page 38 of 444




G = EICHER
4310-22-030-0003 [OIL PUMP]

Page 39 of 444



4310-22-030-0003 [OIL PUMP]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 MF140225 BOLT M8x1.25x20 2
2 MF140239 BOLT FLANGE (8X1.25X70) 7T 1
3 ID317393 ASSY OIL STRAINERE694 ENGINE 1
4 1D309940 GASKET OIL STRAINER 1
5 MHO000867 BOLT, 8X11, ENGINE OIL PUMP 1 -
6 MF140223 FLANGE SCREW 2
7 | MF140241 BOLT FLANGE 8X80 1
8 ID338095 GASKET OIL PUMP DELIVERY END 1
9 NLS OIL PUMP E694 1
10 ID334033 GASKET OIL PUMPMTG END 1

Page 40 of 444




EICHER

R

1111-23-030-A029 [FUEL INJECTOR]

Page 41 of 444



1111-23-030-A029 [FUEL INJECTOR]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 1D310031 O RING NOZZLE 6
2 1D310032 O RING CONNECTOR 6
3 1D310303 Bolt Injector Clamp 6
4 1D310018 SIDE CONNECTOR 6
5 1D310017 Injector Washer 6
6 1D310030 Nut Side Connector 6
7 1D323481 INJECTOR 6
8 1D310301 Clamp Injector 6

Page 42 of 444




EICHER

R

4310-23-010-0002 [FUEL INJECTION PUMP]

Page 43 of 444



4310-23-010-0002 [FUEL INJECTION PUMP]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 |1D313034 FIP, NUT 1
2 1D319880 HEXAGON SOCKET HEAD CAP SCREW 3
3 ID323570 O-RING FIP FLANGE PLATE 1
4 ID317443 FIP GEAR (E694 AUTO) 1
5 MF140229 BOLT FLANGE (M8X1.25X30) 7 3
6 MF520420 O-RING, FLANGE PLATE 1
7 ID317166 FLANGE PLATE, FIP E694 ENGINE AUTO 1
8 ID317165 HIGH PRESSURE PUMP ASSEMBLYEG694 ENGINE ( 1

Page 44 of 444




4310-23-020-0001 [COMMON RAIL & FUEL INJECTION PIPES]

G = EICHER

- -
-\.Mh iy
=i - -
"'\-\.\ ~ o
et -
- 1| e B
gt Ly | b '
X - iy , I
EL h'x\, '\,‘ N | i
o . il y |
- - - \ i
} - i, | o L
0 - F 1 =L
n Eal -
" i T o . i —
i - 7 I
- - . 3l 1 g ot
= = r" . | T
I.- Ay } 1 ' ™
¢ : !
! : 12
5 | -\.\_\_:w
1 '
| ' ;
'
5 | I
1 - .
1

Page 45 of 444



4310-23-020-0001 [COMMON RAIL & FUEL INJECTION PIPES]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 MF660064 GASKET(12) 2
2 ID317158 FUEL LEAK OFF PIPE E694 ENGINE (AUTO) 1
3 | MF140203 BOLT M6x1.0x12 2
4 | 1D201627 BOLT EYE (12) 1
5 | MS660164 HOSE CLIP (13.1) 1
6 ID336784 PIPE ASSY, FIP OUT 1
7 MF140231 BOLT M8x1.25x35 2
8 ID302759 CLAMP CLUTCH TUBE 4
9 ID317154 ASSY HIGH PRESSURE PIPE 4(E694 ENGINE) 1
10 ID317157 ASSY HIGH PRESSURE PIPE 7(E694 ENGINE) 1
11 MF140201 BOLT FLANGE(6X1X8) 7T 2
12 MF140013 BOLT FLANGE (6X1X35) 4T 2
13 ID317156 ASSY HIGH PRESSURE PIPE6(E694 ENGINE) 1
14 ID317153 ASSY HIGH PRESSURE PIPE3(E694 ENGINE) 1
15 ID317151 ASSY HIGH PRESSURE PIPE 1(E694 ENGINE) 1
16 | MH021222 22154259 Clamp 4
17 MF434103 FLANGE NUT M-6 2
18 ID317152 ASSY HIGH PRESSURE PIPE 2(E694 ENGINE) 1
19 ID317155 ASSY HIGH PRESSURE PIPE 5(E694 ENGINE) 1
20 MF140235 FLANGE BOLT M8X1.25X50 2
21 MF140229 BOLT FLANGE (M8X1.25X30) 7 2
22 ID317138 BRACKET COMMON RAIL (E694 ENGINE AUTO) 1
23 ID317140 COMMON RAIL ASSEMBLYE694 ENGINE (AUTO) 1

Page 46 of 444




EICHER

e

26

2223 -24 - 25-

4310-23-040-0007 [FUEL TANK & PIPES]

Page 47 of 444



4310-23-040-0007 [FUEL TANK & PIPES]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 MF445086 NUT SELF LOCKING 12 4
2 | MF140489 BOLT M12x1.25x40 4 | -
3 IF300101 CONICAL WASHER 4
4 MF450067 PLAIN WASHER M12 (HCV,MAV,FACE COWL) 2
5 1A235323 BKT. ASSY FUEL TANK (20.16,30.25,33.25) 2
6 MF472036 PIN SPLIT 2.0x15.0 1
7 | MF430123 NUT M12x1.25 (3) 2
8 1C302128 BAND FUEL TANK 1
9 |1C415902 PVC TUBE 1
10 1C333515 FUEL TANK ASSY220 LTRS (4) 1
11 | 1A212089 GASKET 1
12 MF450006 PLAIN WASHER 10 2
13 | MO001300 PLUG 1
14 1A339555 SUCTION PIPE ASSY 1
15 MF140005 BOLT M6x1x16 2
16 | MH037087 JOINT 4
17 ID301958 FUEL STRAINER (MAV COWL) 1
18 | 1D333234 GASKET 8
19 1D206128 BABY FILTER HOLDING BRACKET 2 (40.40) 1
20 IE314794 CLIPS-HARNESS FIXING 2
21 IE314595 CABLE TIE - HARNESS CLIPS 10
22 ID357903 FUEL LINE ASSY 1
23 ID340673 PIPE ASSY,FUEL SUCTION 1
24 ID340678 FUEL PIPE RETURN ASSY 1
25 ID357783 SUPPLY PIPE FILTER TO ENGINE 1 --
26 | 1D340679 CURRUGATION 1
27 1C302134 RUBBER BKT FUEL TANK 2

Page 48 of 444




4310-23-050-0008 [FUEL FILTER & LINES]

&= EICHER

1

Page 49 of 444



4310-23-050-0008 [FUEL FILTER & LINES]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1D320481 PRIMING PUMP ASSY 1
2 ID340381 SPIN ON WITH GASKETS AND DRAIN VALVE ASS 1
3 1D340382 FUEL WATER SEPARATOR, SPIN ON WITH GASKE 1
4 ID320478 DRAIN VALVE ASSY (WATER IN FUEL SENSOR) 1
5 | 1D352137 CLIP, WORM 4 -
6 | MF140227 BOLT M8x1.25x25 4
7 ID340782 BRACKET ASSY FUEL FILTER 1
8 ID357783 SUPPLY PIPE FILTER TO ENGINE 1 -
9 ID340786 HOSE BF TO FILTER 1
10 | 1D333234 GASKET 8
11 | MH037087 JOINT 4
12 1D340113 Fuel Water Separator Assy 1
13 | 18001261 NUT HEX M6 2
14 ID350215 HEAD & FUEL FILTER ASSY 1
15 ID328305 FUEL FILTER SPIN ON 1
16 MHO000740 BOLT FLANGE M10 X 1.5X 42) 3
17 | MH037087 JOINT 1
18 MHO035166 GASKET (14) 2
19 ID323717 HEAD ASSEMBLY 1
20 | MF140227 BOLT M8x1.25x25 2
21 NLS FUEL HOSE CLIP-ROTATABLE 1
22 ID328538 PIPE ASSY, FILTER OUTFIP IN 1
23 1D354439 BRACKET FUEL FILTER 1

Page 50 of 444




G = EICHER
1111-25-050-A038 [EXHAUST MANIFOLD]

Page 51 of 444



1111-25-050-A038 [EXHAUST MANIFOLD]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 MHO000392 BOLT,WASHER ASSY (8X12 EXH M/F) 8
2 MF399005 WASHER PLAIN M8 1
3 MH004054 NUT, SELF LOCK FLANGE (M10X1.25) 12
4 MH002171 MH002171, STUD (10X25) 4
5 ID317665 GASKET EXHAUST MANIFOLD 6
6 ID338681 HEAT SHIELD- EXHAUST MANIFOLD 1
7 ID338680 EXHAUST MANIFOLD ASSY 1
8 1D366939 SENSOR BRACKET 1

Page 52 of 444




G = EICHER
4310-25-010-0001 [AIR CLEANER]

Page 53 of 444



4310-25-010-0001 [AIR CLEANER]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1D340792 ASSY BRKTAIR CLEANER MOUNTING 1
2 | MF140489 BOLT M12x1.25x40 4 | -
3 MF140223 FLANGE SCREW 4
4 | MF434106 FLANGE NUT 4
5 ID340791 AIR CLEANER ASSY 1
6 1D341943 EJECTOR VALVE 1
7 | ID341945 GASKET, ORING 1
8 1D341947 AIR FILTER, PRIMARY 1
9 1D341946 AIR FILTER, SAFETY 1
10 1D341944 HOSE CLAMP, WORM 1
11 1D341942 COVER TOP ASSY 1

Page 54 of 444




G = EICHER
4310-25-020-0001 [AIR IN SUB ASSY]

Page 55 of 444



4310-25-020-0001 [AIR IN SUB ASSY]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 ID340963 SEAL RUBBER 2
2 | ID306525 REDUCER HOSE 1
3 1D318904 Hose clamp 4
4 | MB120446 INSULATER 2
5 | MF140407 BOLT M6x1.0x20 4
6 | MF434104 NUT FL. M8X1.25 1
7 1D205972 HOSE CLAMP SLTB TYPE 1
8 1A205019 PLAIN WASHER 2
9 | MF450005 WASHER 2
10 1D206578 CLAMP TB-120 (40.40) 1
11 MF399104 SPRING WASHER M6 2
12 MF140233 BOLT FLANGE (M8X1.25X40) 7 1
13 | MB120447 COLLAR 2
14 1D340998 CLAMP PRECLEANER MTG-2 2
15 ID307720 PRE CLEANER 1
16 ID301914 HOSE CLAMP TB TYPE 1
17 ID341008 BOX AIR IN 1
18 NLS BOLT M6x1.0x75 2
19 NLS SPACER 2
20 ID340734 PRECLEANER CLAMP-1 2
21 1D343859 ASSY.RUBBER BELLOW 1
22 1D340727 DUCT ASSY AIR IN 1
23 ID335036 DUST EVACUVATOR VALVE 1
24 ID316850 GROMMET 1
25 IFO00548 HOSE CLAMP 35 (30.25) 1
26 ID307719 SNORKEL AIR INTAKE 1

Page 56 of 444




&= EICHER
4310-25-030-0003 [AIR INTAKE PLUMBING]

Page 57 of 444



4310-25-030-0003 [AIR INTAKE PLUMBING]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 1D302184 HOSE CLAMP (15.15) 1
2 ID342711 HOSE CLAMP (SL-TB TYPE) 1
3 1D340456 PIPE AIR TC IN 1
4 MF140462 BOLT FLANGE (10X1.25X30) 8 4
5 | ID355594 HOSE TURBO IN 1
6 1D340812 ASSY BKT AIR DUCT MTG 1
7 1B001241 1B001241,HEX NUT (M10) 2
8 1D318904 Hose clamp 4
9 ID340722 HOSE AIR CLEANER OUTLET 1

Page 58 of 444




&= EICHER
4310-25-040-0001 [INTAKE MANIFOLD]

Page 59 of 444



4310-25-040-0001 [INTAKE MANIFOLD]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 ID310091 GASKET INLET ELBOW 2
2 ID317664 GASKET INTAKE MANIFOLD 1
3 MF140229 BOLT FLANGE (M8X1.25X30) 7 10
4 MF140245 FLANGE BOLT M8X1.25X100 15
5 | MF140241 BOLT FLANGE 8X80 1
6 ID330705 INTAKE MANIFOLD ASSY 1
7 MDO000427 CAP SEALING (40) 1
8 ID312857 SPACER, INLET MANIFOLD (VE4101) 1
9 ID201751 NUT FLANGE SELF LOCKING (M8X1.25) -TC 2
10 1D339544 ELBOW INLET MANIFOLD 1

Page 60 of 444




G = EICHER
4310-25-060-0003 [TURBOCHARGER & PIPING]

e
. . T,

L9 . "= ]
! il
i
%
%
%

W
N
L
.
%
L3
k.,
iﬂy

Page 61 of 444



4310-25-060-0003 [TURBOCHARGER & PIPING]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 ID357227 TC OIL DRAIN PIPE 1
2 | MF140227 BOLT M8x1.25x25 2
3 MHO000392 BOLT,WASHER ASSY (8X12 EXH M/F) 5
4 MF399005 WASHER PLAIN M8 1
5 MHO004054 NUT, SELF LOCK FLANGE (M10X1.25) 4
6 1D340389 EXHAUST BEND BRACKET 1
7 1D340885 BRACKET EXHAUST BEND 1
8 MH002171 MHO002171, STUD (10X25) 4
9 MF140229 BOLT FLANGE (M8X1.25X30) 7 2
10 MF140223 FLANGE SCREW 4
11 1D201857 GASKET TURBO CHARGER (HCV) 1
12 ID357225 TURBOCHARGER 1
13 1D205722 GASKET EXHAUST BEND E683 TCI 1
14 1D339088 EXHAUST BEND 1
15 1D344135 GASKET TC OIL DRAIN 1
16 1D323246 GASKET TC OIL DRAIN (E694 ENGINE BSIII - 1
17 | MH035166 GASKET (14) 4
18 | MH037087 JOINT 2
19 | MF140225 BOLT M8x1.25x20 4

20 ID357226 PIPE ASSY TC OIL INLET 1

Page 62 of 444




&= EICHER
4310-25-080-0001 [INTERCOOLER & PIPING]

G >

Page 63 of 444



4310-25-080-0001 [INTERCOOLER & PIPING]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 1D341422 INTERCOOLER ASSY 1
2 ID309709 HOSE CLAMP SLTB 1
3 | MF140460 BOLT M10x1.25x25 1
4 1D340218 HOSE ,INTERCOOLER IN 1
5 ID309698 HOSE CLAMP SLTB 1
6 ID339571 HOSE ,INTERCOOLER OUT 1
7 ID328565 ELBOW TC OUTLET 1
8 1D340882 CLAMP HOSE INTERCOOLER INLET 1
9 NLS HOSE CLAMP (SL-TB TYPE) 1
10 ID334381 QUICK REALISE V-BAND CLAMP 1
11 1D205970 CLAMP-SL TB 74 (40.40) 1

Page 64 of 444




G = EICHER
4310-25-090-0001 [EXHASUT MUFFLER INLET]

Page 65 of 444



4310-25-090-0001 [EXHASUT MUFFLER INLET]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 ID343618 BKT FRONT PIPE 1
2 | MF430122 NUT (10) 2
3 ID341090 GASKET EXHAUST 2
4 ID312453 clamp exhaust 1
5 | IF301033 BOLT M10x1.25x155 4
6 ID344173 CUSHION ASSY(EXHAUST MTG) 1
7 MF140268 BOLT FLANGE (10X1.25X50) 7 4
8 1D339648 PIPE FRONT EXHAUST 1
9 |ID338453 DOC, 5.1 Ltr300 /5 1
10 | ID343622 L BRACKET 1

Page 66 of 444




&= EICHER
4310-25-100-0002 [EXHAUST MUFFLER]

Page 67 of 444



4310-25-100-0002 [EXHAUST MUFFLER]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 ID341100 ASSY EXHAUST BKT 1
2 1A223797 BOLT PLUMMER BLOCK MTG. M10 (11.12) 1
3 ID335097 GASKET EXHAUST 2
4 ID208175 MUFFLER (40.40) 1
5 ID341103 MUFFLER CLAMP 1
6 1B001206 1B001206,WASHER SPRING M10 10
7 MF445085 NUT SELF LOCKING 10 10
8 MF450006 PLAIN WASHER 10 17
9 MF450273 PLAIN WASHER 3
10 | 1D202151 STUD 3
11 | MB035278 WASHER 3
12 ID305989 U- BOLT 1
13 ID341073 BRACKET EXHAUST MTG 1
14 ID346863 BOLT M10x1.25x45 1
15 MF434105 NUT FL. M10x1.25 6
16 ID300015 ASSY CLAMP EXHAUST (40.40) 1
17 ID300014 BRACKET EXHAUST (40.40 , 6X4 TIPPER) 1
18 MF450405 SPRING WASHER (ZP)M8 2
19 MF434104 NUT FL. M8X1.25 3
20 ID346399 CUSHION WITH SLEEVE 6

Page 68 of 444




&= EICHER
4310-25-110-0001 [EXHAUST MUFFLER OUTLET]

# A
@
4

Page 69 of 444



4310-25-110-0001 [EXHAUST MUFFLER OUTLET]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1D339884 TAIL PIPE 1
2 ID341072 L BRACKET TAIL PIPE 1
3 1A203648 BOLT,BR ACT SUP 2
4 1D341080 ASSY BRACKET TAIL PIPE TAIL PIPE 1
5 1D302603 CLAMP EXHAUST (40.40) 1
6 MF434105 NUT FL. M10x1.25 6
7 1B001206 1B001206,WASHER SPRING M10 10
8 MF450273 PLAIN WASHER 3
9 MF445085 NUT SELF LOCKING 10 10
10 MF140027 BOLT FLANGE 8X25 1
11 MF140464 BOLT FLANGE (10X35) 1
12 IF300232 NUT SELF LOCKING 12 2
13 ID346399 CUSHION WITH SLEEVE 6
14 MF140487 BOLT FLANGE (12X1.25X35) 2
15 MF434104 NUT FL. M8X1.25 3

Page 70 of 444




G = EICHER
4310-25-120-0004 [AIR COMPRESSOR AND PLUMBING]

24 —{ 25
27 -{28]

Page 71 of 444



4310-25-120-0004 [AIR COMPRESSOR AND PLUMBING]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 | MF660063 GASKET (10) 4
2 MHO035167 GASKET, FUEL FILTER 6
3 | ID319573 GEAR COMPRESSOR (230CC) (E694 AUTO) 1
4 1D323206 BOLT,EYE (COMP. 160cc OIL SUPPLY) E694 B 1
5 ID335389 ASSEMBLY PIPECOOLANT IN 1
6 | MF140205 BOLT M6x1.0x16 2
7 ID357364 ASSEMBLY AIR COMPRESSOR (230CC) WITH OPR 1
8 MH037279 BOLT EYE(10x1.25) 1
9 | MF660072 GASKET TC (HCV) 1
10 MF140223 FLANGE SCREW 4
11 | IA208964 CLIP 1
12 ID340156 ASSEMBLY PIPECOOLANT OUT 1
13 NLS BRACKET 1
14 1D200271 BANJO BOLT WATER 1/O 3
15 ID314764 ADAPTOR CYLINDER HEAD 1
16 1D312973 Gasket Compressor 1
17 1D319988 ASSY COMPRESSOR OIL INLET(E694 ENGINE) 1
18 | ID334892 HOSE CLAMP 1
19 MF140205 BOLT M6x1.0x16 2
20 ID316807 STRAIGHT COUPLING M26x1.5 1
21 1D349487 ADAPTOR COMPRESSORM26X1.5 1
22 IF000342 LOCK NUT (M26) 1
23 ID355650 ADAPTOR ESS LINE 1
24 ID357881 ASSY PIPE AIR OUTLET(230cc,ESS) 1
25 | 1C308382 O-RING OIL COOLER 2
26 1B001224 PLAIN WASHER M6 1
27 ID357878 ASSY PIPE AIR INLET 1
28 ID317748 "0" RING HIGH TEMP 1 -
29 MF140225 BOLT M8x1.25x20 1
30 1D343825 BRACKET MTG.COMP. SUCTION PIPE 1

Page 72 of 444




EICHER

A

4340-25-130-0002 [KIT AIR COMPRESSOR]

& I

L Ly

o0 —

i

1000} ==

Page 73 of 444



4340-25-130-0002 [KIT AIR COMPRESSOR]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 ID357372 HEAD KIT MINOR E694 230 CC COMPRESSOR 1
2 ID357374 CRANKCASE KIT E694 230 CC COMPRESSOR 1
3 ID357375 MAJOR OVERHAUL E694 230CC COMPRESSOR 1
4 ID357373 HEAD KIT MAJOR E694 230 CC COMPRESSOR 1
5 ID357377 RING KIT-STD E694 230 CC COMPRESSOR 1
6 ID357378 CRANK CASE & PISTON ASSY KIT E694 230 CC 1
7 ID357376 GASKET & SEALING RING KIT E694 230CC COM 1
8 NLS PISTON ASSY KIT 230 CC COMPRESSOREG694 1
9 ID357376 GASKET & SEALING RING KIT E694 230CC COM 1

Page 74 of 444




EICHER

e

4310-26-010-0001 [RADIATOR & SHROUD]

Page 75 of 444



4310-26-010-0001 [RADIATOR & SHROUD]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 ID354558 RADIATOR ASSY T/TT 1
2 ID205693 SLEEVE (30.25) 2
3 1D302186 HOSE CLAMP (15.15) 1
4 ID309059 TB TYPE CLAMP 1
5 | ID315811 HOSE CLAMP 1
6 MF140464 BOLT FLANGE (10X35) 4
7 MF445006 NUT SELF LOCKING 12 2
8 MF450155 PLAIN WASHER 4
9 MHO000749 BOLT, FLANGE (12X55) 2
10 | 1D202491 DRAIN PLUG 1
11 NLS O-RING, BYPASS FILTER 1
12 ID331325 CUSHION, RADIATOR 6
13 MF450274 PLAIN WASHER (12) 2
14 MF445085 NUT SELF LOCKING 10 2
15 MF434105 NUT FL. M10x1.25 4
16 | MF140225 BOLT M8x1.25x20 4
17 | MF104897 BOLT (10X70) 2
18 1D302206 HOSE CLAMP (15.15) 1
19 1D342328 ASSY BRKT RAD MTG LH 1
20 1D342329 BRACKET RADIATORBOTTOM RH 1
21 ID354619 HOSE RADIATOR LOWER 1
22 1D342327 RADIATOR MTG.BKT. LOWER RH 1
23 ID339563 HOSE RADIATOR UPPER 1
24 1D342326 RADIATOR MTG.BKT. LOWER LH 1
25 MF140223 FLANGE SCREW 6
26 ID354620 SHROUD RADIATOR 1

Page 76 of 444




EICHER

R

4310-26-030-0005 [DEAERATION TANK & PIPING]

Page 77 of 444



&= EICHER
4310-26-030-0005 [DEAERATION TANK & PIPING]

Pos. [Part No. Description Qty |Remarks
1 |ID341514 PRESSURE CAP 1
2 ID340953 HOSE-DAT TO ENGINE 1
3 1D340907 DEAERATION TANK 1
4 |1D352137 CLIP, WORM 1
5 MS660167 CLIP HOSE D=13.8 1

Page 78 of 444




G EICHER
4310-26-040-0003 [FAN & BELT DRIVE]

Page 79 of 444



4310-26-040-0003 [FAN & BELT DRIVE]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 ID336859 FAN SHAFT PULLEY 1
2 ID201751 NUT FLANGE SELF LOCKING (M8X1.25) -TC 1
3 MHO000706 BOLT FLANGE (10X1.5X16) 7T 4
4 MF140233 BOLT FLANGE (M8X1.25X40) 7 4
6 ID373844 FAN & FAN DRIVE ASSEMBLY 1 Serviced on KIT ID376411
7 ID373843 FAN CLUTCH ASSEMBLY FAN CLUTCH ASSEMBLY 1
8 |ID335522 FAN DIA. 590 1
9 ID347361 FAN SHAFT MOUNTING ASSY 1
10 ID310236 FAN SHAFT MTG BKT 1
11 1D310239 FAN SHAFT SPACER 1
12 ID310235 FAN SHAFT BEARING 2
13 1D310238 FAN SHAFT CIRCLIPINTERNAL 1
14 1D310237 FAN SHAFT CIRCLIP EXTERNAL 1
15 1D346458 ASSY AUTO TENSIONER 1
16 ID310414 ASSY IDLER PULLEY 1
17 1D310420 IDLER BOLT 1
18 ID312509 HEXAGON SOCKET HEAD CAP BOLT 1
19 1D348162 SUPPORT BRACKET WATER PUMP 1
20 IF000208 BOLT M10x1.5x135 1
21 MF140223 FLANGE SCREW 5
22 1D338072 V-BELT 8PK 1620 (FDR 1.35) 1
23 | MF450155 PLAIN WASHER 2
24 1B001206 1B001206,WASHER SPRING M10 1
25 ID318111 IDLER BRACKET 1
26 |1D347351 FAN SHAFT 1
27 | ID377127 FAN STUD 4
29 NLS STRAIN RELIEF HOSE -250mm Long 1

Page 80 of 444




EICHER

e

4310-26-050-0004 [WATER PUMP]

=t
—

Page 81 of 444



4310-26-050-0004 [WATER PUMP]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1D345737 E694 ES water pump 1
2 | MF434104 NUT FL. M8X1.25 2
3 | ID310453 GASKET WATER PUMP HOUSING 1
4 ID319574 O RING WATER PUMP (E694) 1
5 MF140229 BOLT FLANGE (M8X1.25X30) 7 5
6 MF140233 BOLT FLANGE (M8X1.25X40) 7 2
8 |1D201234 STUD 2
9 MF660070 GASKET (WASHER) 1
10 MF140237 BOLT FLANGE (8X60) 3
11 MF140229 BOLT FLANGE (M8X1.25X30) 7 2
12 1D343737 THERMOSTAT ES WATER PUMP 1
13 ID310366 Lock Nut M24*1.5 1
14 ID360149 ESWP E694 WP GASKET 1
15 ID360152 ESWP E694 WP HOUSING SINGLE ALTERNATOR 1
16 ID362900 THERMOSTAT ES WATER PUMP 1
17 ID360150 ESWP E694 WP 1

Page 82 of 444




G = EICHER
4310-26-060-0004 [THERMOSTAT]

Page 83 of 444



4310-26-060-0004 [THERMOSTAT]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1D330481 T-Connector Water Pump In 1
2 ID310366 Lock Nut M24*1.5 1
3 1D338880 HOSE THERMOSTAT BYPASS 1
4 ME015421 GASKET,THERMOSTAT COVER 1
5 MF140239 BOLT FLANGE (8X1.25X70) 7T 2
6 | MF660064 GASKET(12) 1
7 MF140233 BOLT FLANGE (M8X1.25X40) 7 3
8 | 1D309693 GASKET THERMOSTAT HOUSING 1
9 MF660070 GASKET (WASHER) 1
10 MF140229 BOLT FLANGE (M8X1.25X30) 7 6
11 ID357599 ASSY THERMOSTAT 1
12 ID317659 COVER, THERMOSTAT E694 1
13 1D309692 THERMOSTAT HOUSING ASSEMBLY 1
14 1D334892 HOSE CLAMP 2
15 MF660067 GASKET DIA.18 1
16 | ID314949 CONNECTOR 1
17 IBO00516 PLUG, SWITCH INTERLOCK (CABIN A.C.) 1
18 MHO035167 GASKET, FUEL FILTER 1
19 | IA050049 PLUG M16x1.5 (MCV) 1
20 ID317661 GASKET THERMOSTAT COVER 1
21 ID317660 SPACER THERMOSTAT(E694 ENGINE) 1
23 ID338593 T CONNECTOR ASSLY 1 INCLUDE 1,2
24 | MS660184 PLUG (25) 1

Page 84 of 444




&= EICHER
4310-27-010-0001 [ACCELERATOR PEDAL]

Page 85 of 444



4310-27-010-0001 [ACCELERATOR PEDAL]

EICHER

P,

Pos. [Part No. Description Qty
1 IE311110 ACC PEDAL FLOOR MOUTING VE3100 1
2 IE302436 ASSY., BKT. ACC. PEDALWILLIAMS CONTROLS 1
3 MF140005 BOLT M6x1x16 2
4 MF140023 BOLT M8x1.25x16 2

Page 86 of 444




&= EICHER
4310-29-010-0003 [EGR COOLER]

i/ﬁ 5
L f’} £ |II .

Page 87 of 444



4310-29-010-0003 [EGR COOLER]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1D349620 EGR Cooler, 27 tubes 1
2 ID332135 AIR VENT WASHER 1
3 | ID332136 M8 BOLT 1
4 1D349624 COOLANT PIPE ASSY 1
5 ID310331 GASKET EGR MIXER 5
6 1D318894 GASKET EGR PIPE- COLD SIDE 4
7 ID339855 EGR PIPE COLD SIDE 1
8 ID357521 BRACKET, EGR COOLER MOUNTING 1
9 MF140223 FLANGE SCREW 4
10 | MF140227 BOLT M8x1.25x25 11
11 MF660070 GASKET (WASHER) 2
12 MF140233 BOLT FLANGE (M8X1.25X40) 7 6
13 MF140225 BOLT M8x1.25x20 10
14 ID339851 EGR MIXER 1
15 ID337090 VENTURI AUTO 1
16 1D339812 EMEGR VALVE E694, SBZBIN-0525 1
17 1D318284 EGR CAST PIPE COLD SIDE 1
18 NLS ALLEN BOLTM12x1.75x33 10
19 1D349625 COOLANT OUT HOSE 1
20 1D349622 PIPE, EGRAFTER COOLER 1
21 1D345850 HOSE CLAMP 3
22 ID313027 BOLT EYE JOINT (M24x1.5) 1
23 ID349621 EGR PIPE HOT SIDE 1
24 ID339853 GASKET, 77 MM C.D 1
25 1D339852 GASKET ELECTRICEGR VALVE 2

Page 88 of 444




&= EICHER
1111-31-010-A041 [ALTERNATOR]

N

Page 89 of 444



1111-31-010-A041 [ALTERNATOR]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IE303152 ALTERNATOR 24V, 75AW/O VACCUM PUMP 1
2 1D348162 SUPPORT BRACKET WATER PUMP 1
3 | MF140227 BOLT M8x1.25x25 2
4 MF140223 FLANGE SCREW 1
5 MF140470 BOLT M10x1.25x60 2
6 MF450155 PLAIN WASHER 2
7 ID318104 ALTERNATOR MTG BRACKET TOP E694 AUTO 1
8 1B001241 1B001241,HEX NUT (M10) 1
9 | MF434105 NUT FL. M10x1.25 1
10 MF140234 BOLT FLANGE (M8X1.25X45) 7 2
11 IFO00350 BOLT FLANGE M10x1.25 1
12 ID357598 ASSY. ALTERNATOR MTG BRACKET BOTTOM 1
13 | MH012041 PIN SPRING (4X10) 2
14 NLS REGULATOR AND BUSH BOX ASSY 1
15 1B001206 1B001206,WASHER SPRING M10 1
16 ID348161 ALTERNATOR MTG BRACKET BOTTOM 1

Page 90 of 444




EICHER

e

1111-31-070-A038 [TAIL LAMP]

Page 91 of 444



1111-31-070-A038 [TAIL LAMP]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IE302810 TAILLAMP WITH INTEGRATED REGISTRATION PL 1
2 IE302811 TAILLAMP WITH INTEGRATED REGISTRATION PL 1
3 IE310911 TAIL LAMP MOUNTING BRACKET HAULAGE 4
4 | MF430004 HEX NUT 2 |-
5 | MF450005 WASHER 4
6 NLS BKT.REVERSE LAMP 1
7 MF140005 BOLT M6x1x16 10
8 | IE319305 BULB 3
9 | IE319304 BULB_R10W 1
10 IE310547 LENS_TAIL_LAMP_LH 1
11 IE310548 LENS TAILLAMP RH 1
12 IE300023 REVERSE LAMP 24V (6X4 TIP) 1
13 IE300774 GUARD REVEERSE LAMP 1
14 MF445085 NUT SELF LOCKING 10 5
15 MF140460 BOLT M10x1.25x25 5
16 | IE317595 LAMP 2
17 1D203933 BULB,LAMP (24V,21/5 W) 1
18 1B004111 GASKET TOP LAMP 1

Page 92 of 444




G = EICHER
1111-31-130-A059 [WIPER MECHANISM]

Page 93 of 444



1111-31-130-A059 [WIPER MECHANISM]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1D202291 WIPER ARM ASSY LH (HCV) 1
2 1D202292 WIPER BLADE ASSY (HCV) 2
3 1D202058 WIPER ARM ASSY RH (HCV) 1
4 IE302071 LINK MOTION ASSY 1
5 1B002028 ROD UNIT -B- WIPER 1
6 | MF434104 NUT FL. M8X1.25 4
7 MB556133 NOZZLE ASSY, WASHER 2
8 MB556138 CLIP WASHER NOZZLE 2
9 MB302235 WASHER PACKING 2
10 | MB302531 STRAP CABLE 4
11 MB302648 CAP RUBBER WIPER PIVOT 2
12 MB098759 NUT WIPER 2
13 NLS ASSY.,LINK A 1
14 1D204179 WIPER MOTOR 24V (HCB) 1
15 | MB098249 COVER,HEAD (BLACK) 1
16 | MB098249 COVER,HEAD (BLACK) 1

Page 94 of 444




1111-31-140-A041 [WASHER TANK]

G = EICHER

N
I
|
i
[
i

1

b

Page 95 of 444



G = EICHER
1111-31-140-A041 [WASHER TANK]
Pos. [Part No. Description Qty |Remarks
1 IE317661 WASHER TANK ASSY 1

Page 96 of 444




G = EICHER
1111-31-190-A018 [CABIN HARNESS]

Page 97 of 444



G = EICHER
1111-31-190-A018 [CABIN HARNESS]
Pos. [Part No. Description Qty |Remarks
1D209397 HARNESS TOP LAMP LH (TERRAZ25)
1D202656 HARNESS ROOM LAMP LH (HCV)
1D202655 HARNESS ROOM LAMP RH (HCV)

Page 98 of 444




1111-31-270-A001 [SENSORS

- ABS]

G = EICHER

Page 99 of 444



1111-31-270-A001 [SENSORS - ABS]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 IE300033 SENSOR BUSH ABS (40.40) 4
2 IE300048 BKT. SENSOR ABS RH (40.40) 1
3 IE314794 CLIPS-HARNESS FIXING 2
4 IE300041 BKT. SENSOR ABS LH (40.40) 1
5 IE300031 SENSOR STRAIGHT ABS 24 V (40.40) 4
6 IE314429 ABS SENSOR MOUNTING BKT. 2
7 IE315683 ABS GROMMET AB 4
8 IE312062 Cable Strap 2

Page 100 of 444




1111-31-280-A142 [DASHBOARD SWITCHES]

G = EICHER

3 PR |
- .
- - - -
- - - -
4 - = et | =
- - - A -
Pl - - i -
- - - - - -~ -
-~ ~ - - - " -
hEeem il = - "
R - = - e -
T i Tl T T
- e = =
2 = v ~
_.:J St ) - - -

Page 101 of 444



1111-31-280-A142 [DASHBOARD SWITCHES]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 IE312972 SWITCH ABS DIAGNOSTIC 1
2 IE302468 AIR FILTER RESTRICTION SENSOR 1
3 | IE319294 ECO+ SWITCH 24V 1
4 IE316152 DUAL TORQUE SWITCH 24V 1
5 IE303109 COVER-SWITCH 2
6 IE302727 SWITCH HEAD LAMP LEVELLING 1
7 1D209399 SWITCH FAN (6X4TIPPER) 2
8 IE303123 DUMMY SWITCH 5
9 1B003448 1B003448,SWITCH ACCELERATOR & CLUTCH 1

Page 102 of 444




G = EICHER
4310-31-020-0001 [STARTER MOTOR]

Page 103 of 444



4310-31-020-0001 [STARTER MOTOR]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IE311738 Epicycloidal Gear Train 1
2 IE311740 Snap Ring 1
3 NLS DRIVE END SHIELD ASSEMBLY 1
4 IE311744 Seal 1
5 NLS TORX SCREW 1
6 NLS ARMATURE 1
7 IE311750 Hexagon Screw 1
8 IE311752 Retaining Washer 1
9 IE311754 Spring Washer M10 1
10 IE311755 Hexagon Nut M10 1
11 IE311753 Sealing Cap 1
12 IE311751 Shim 1
13 IE311749 Commutator End Shild 1
14 IE311747 O Ring 1
15 IE315378 SOLENOID SWITCHSOLENOID SWITCH 1
16 NLS Fork Lever 1
17 IE311741 Stop Ring 1
18 IE311739 Over Running Clutch 1
19 IE315370 STATOR FRAME 1
20 IE302799 STARTER MOTOR,24 V 1
21 1B001241 1B001241,HEX NUT (M10) 1
22 MHO000740 BOLT FLANGE M10 X 1.5X 42) 3
23 IE311487 Cover Starter Motor 1

Page 104 of 444




G = EICHER
4310-31-030-0003 [BATTERY CABLES]

Page 105 of 444



4310-31-030-0003 [BATTERY CABLES]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IE320581 maxi_fuse_harness 1
2 1D204176 CONNECTOR BATTERY (24VDC) HCB 1
3 1D204810 BATTERY CUT OFF SWITCH (CNG) 1
4 1C307655 BUTTON TYPE CABLEBAND 3
5 1B001884 1B001884,CABLE BAND (200) 4
6 IE320496 Cut-off sw to starter +ve cable 1
7 IE320598 BATTERY CUT OFF SW MOUNTING BRACKET 1
8 IE318238 Battery Negative Cable 1
10 IE327983 Battery Cable 1
11 IE302488 CABLE TIE AND CLIP 2
12 IE302486 CLIP HARNESS FIXING 1
13 IE302487 CABLE TIE - HARNESS CLIPS 1
14 IE302383 BKT ASSY., MAXIFUSE 1
15 MF430004 HEX NUT 2 .
16 MF140407 BOLT M6x1.0x20 2
17 MF140009 BOLT FLANGE (6X1X25) 4T 2
18 | MF140458 BOLT FLANGE (10X1.25X20) 8 2
19 MF140460 BOLT M10x1.25x25 2
20 MF434103 FLANGE NUT M-6 2

Page 106 of 444




G = EICHER
4310-31-040-0001 [INSTRUMENT CLUSTER]

Page 107 of 444



4310-31-040-0001 [INSTRUMENT CLUSTER]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 IE313978 INSTRUMENT CLUSTER 1
2 NLS CONNECTOR ASSY 1
4 IE311538 TRIP KNOB 4
5 IE311539 GROMMET (TRIP KNOB) 4
6 MS200313 SCREW (6X20) 2

Page 108 of 444




G = EICHER
4310-31-050-0001 [HEAD LAMP LH]

Page 109 of 444



G = EICHER
4310-31-050-0001 [HEAD LAMP LH]
Pos. [Part No. Description Qty |Remarks
1 IE317552 HEAD LAMP 24 vV 2
2 IE319164 PARKING BULB 1
3 IE319165 BULB,HEAD LAMP-H4 P43t (24V, 75/70W) 1
4 IE319163 LEVELING MOTOR 24V (G-2/G-3) 1
5 IE320041 FRONT TURN INDICATOR LAMP 2
6 IE317553 HEAD LAMP 24 vV 2
7 | MF200053 SCREW 6
8 | MB098047 SCREW 16

Page 110 of 444




G = EICHER
4310-31-060-0001 [HEAD LAMP RH]

Page 111 of 444



G = EICHER
4310-31-060-0001 [HEAD LAMP RH]
Pos. [Part No. Description Qty |Remarks
1 IE317552 HEAD LAMP 24 vV 2
2 IE319164 PARKING BULB 1
3 IE319165 BULB,HEAD LAMP-H4 P43t (24V, 75/70W) 1
4 IE319163 LEVELING MOTOR 24V (G-2/G-3) 1
5 IE320041 FRONT TURN INDICATOR LAMP 2
6 IE317553 HEAD LAMP 24 vV 2
7 | MF200053 SCREW 6
8 | MB098047 SCREW 16

Page 112 of 444




4310-31-110-0001 [CABIN LAMPS]

&= EICHER

Page 113 of 444



G = EICHER
4310-31-110-0001 [CABIN LAMPS]
Pos. [Part No. Description Qty |Remarks
1 1B001883 949902 CABLE BAND (L-150) 3
2 ID207486 ROOM LAMP 24V (HCV) 2
3 1D203933 BULB,LAMP (24V,21/5 W) 1
4 MF453093 SCREW TAPPING 5X16 2
5 1A208888 RUBBER PAD, ROOM LAMP (HCV) 2
6 IE302372 980881 Engine harness clip 13
7 MB302665 GROMMET SCREW 4
8 | IE317595 LAMP 2
9 |1B004111 GASKET TOP LAMP 2

Page 114 of 444




4310-31-120-0001 [FENDER LAMPS]

G = EICHER

Page 115 of 444



4310-31-120-0001 [FENDER LAMPS]

G = EICHER

Pos. [Part No. Description Qty |Remarks
IB0O03489 FLANGE NUT (M5X.8)
IE310996 SIDE INDICATOR LAMP 24V LH
IE310997 SIDE INDICATOR LAMP 24V RH

Page 116 of 444




&= EICHER
4310-31-150-0001 [ENGINE WIRING HARNESS]

Page 117 of 444



4310-31-150-0001 [ENGINE WIRING HARNESS]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IE302365 BRACKET-MANIFOLDBOTTOM-E483 8
2 IE302370 BRACKET C CLAMP 2
3 IE312062 Cable Strap 6
4 MF140005 BOLT M6x1x16 3
5 MF140221 BOLT FLANGE (8X1.25X12) 7T 2
6 IE311418 4V E694 INJECTOR W/H EMS3.0 1
7 MF140203 BOLT M6x1.0x12 13
8 IE311470 BRACKET MAINFOLDE694 ENGINE 1
9 IE311417 BRACKET MANIFOLD-E694 ENGINE 1
10 IE302369 BRACKET-ROCKER COVER-REAR-E483 1
11 IE302364 BRACKET-INJECTIONHARNESS E483 1
12 IE302372 980881 Engine harness clip 20
13 IE320708 E694 ELECTRIC EGR ENGINE W/H - CAB 1
14 MB249336-N CABLE BAND (HCV) 9

Page 118 of 444




G = EICHER
4310-31-160-0005 [FRONT CHASSIS HARNESS]

Page 119 of 444



4310-31-160-0005 [FRONT CHASSIS HARNESS]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 IE321541 Phantom assy. front chassis harness & st 1
2 IE317613 BRKT ASSY-EMS ECU TT& T FOR PRO5000 1
3 IE314790 COVER ENGINE ECU 1
4 MF140027 BOLT FLANGE 8X25 2
5 1A208964 CLIP 2
6 1B003598 1B003598,FLANGE BOLT (12X35) 2
7 IE302488 CABLE TIE AND CLIP 12
8 IE302486 CLIP HARNESS FIXING 1
9 IE302487 CABLE TIE - HARNESS CLIPS 1
10 NLS CONNECTOR PARKING BRACKET 1
11 1B001248 HEXAGON NUT 1
12 | MF140485 BOLT FLANGE (12X1.25X30) 8 13
13 MF434103 FLANGE NUT M-6 8
14 MF140483 Bolt, flange M12X1.25X25 3
15 IE302826 CLAMP ASSY. FOR HARNESS 11
16 1C318385 NUT HEX M12 1
17 1C307655 BUTTON TYPE CABLEBAND 6
18 1B001884 1B001884,CABLE BAND (200) 19
19 IE318626 starter relay mounting bracket 1
20 MF430121 NUT (8) 2
21 MF430004 HEX NUT 1 -
22 MF140005 BOLT M6x1x16 4
23 MF140211 BOLT (LCV,MCV) 4
24 1B003392 SUB HARNESS, STOP LAMP SWITCH 1
25 IE318869 EMS ECU CONNECTOR COVER 1

Page 120 of 444




&= EICHER
4310-31-170-0001 [REAR CHASSIS HARNESS]

Page 121 of 444



4310-31-170-0001 [REAR CHASSIS HARNESS]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1B001884 1B001884,CABLE BAND (200) 10
2 MF140483 Bolt, flange M12X1.25X25 1
3 IE313927 BUTTON TYPE CABLE BAND 5
4 1C307655 BUTTON TYPE CABLEBAND 3
5 IE302826 CLAMP ASSY. FOR HARNESS 1 Include-6
6 1C318385 NUT HEX M12 1
7 IE302488 CABLE TIE AND CLIP 2
8 IE302486 CLIP HARNESS FIXING 1
9 IE302487 CABLE TIE - HARNESS CLIPS 1
10 IE317670 REAR CHASSIS HARNESS 1

Page 122 of 444




&= EICHER
4310-31-180-0001 [CABIN FLOOR HARNESS]

Page 123 of 444



G = EICHER
4310-31-180-0001 [CABIN FLOOR HARNESS]
Pos. [Part No. Description Qty |Remarks
1 IE317679 FLOOR HARNESS BASE VE1102 1

Page 124 of 444




G = EICHER
4310-31-200-0001 [DASHBOARD HARNESS]

Page 125 of 444



4310-31-200-0001 [DASHBOARD HARNESS]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 IE319885 Cabin Harness 1
2 1B001884 1B001884,CABLE BAND (200) 3
3 | 1A214834 CLIP (HCV) 2
4 | IE318646 CLIP WIRING 6
5 MF350024 SCREW W/WASHER 4X10 4
6 MF140003 BOLT FLANGE M6x1x12 8

Page 126 of 444




4310-31-210-0001 [DOOR HARNESS]

G = EICHER

Page 127 of 444



G = EICHER
4310-31-210-0001 [DOOR HARNESS]
Pos. [Part No. Description Qty |Remarks
1 IE317666 SUB HARNESS SIDE INDICATOR LAMP 2

Page 128 of 444




G = EICHER
4310-31-220-0001 [ABS CABIN HARNESS]

Page 129 of 444



4310-31-220-0001 [ABS CABIN HARNESS]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 IE317667 ABS PIGTAIL HARNESS 1
2 IE314680 ABS DIAGNOSTIC PIGTAIL 1
3 IE318794 ABS CABIN HARNESS 1
4 MF350024 SCREW W/WASHER 4X10 4
5 1B001884 1B001884,CABLE BAND (200) 38

Page 130 of 444




&= EICHER
4310-31-230-0001 [ABS CHASSIS HARNESS]

Page 131 of 444



4310-31-230-0001 [ABS CHASSIS HARNESS]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 IE317672 ABS CHASSIS HARNESS 1
2 1B001884 1B001884,CABLE BAND (200) 42
3 1C307655 BUTTON TYPE CABLEBAND 10
4 IE302488 CABLE TIE AND CLIP
5 IE302486 CLIP HARNESS FIXING
6 IE302487 CABLE TIE - HARNESS CLIPS

Page 132 of 444




G = EICHER
4310-31-240-0001 [SENSORS - ENGINE]

M

Page 133 of 444



4310-31-240-0001 [SENSORS - ENGINE]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1D205059 SHIM SPEED SENSOR 1
2 IE302355 OIL PRESSURE SENSOR 1
3 | 1D334086 M6X1X26 STUD 2
4 IE302356 COOLANTTEMPERATURE SENSOR 1
5 MF434103 FLANGE NUT M-6 2
6 IE302378 EGR TEMPERATURE SENSOR 1
7 IE311424 EGR DIFFRENTIAL PRESSURE SENSOR 1
8 IE302357 INTAKE BOOST PRESSURE SENSOR 1
9 MF140229 BOLT FLANGE (M8X1.25X30) 7 2
10 IE302352 CAM PHASE SENSOR 2

Page 134 of 444




G = EICHER
4310-31-250-0001 [SENSORS - CHASSIS]

Page 135 of 444



4310-31-250-0001 [SENSORS - CHASSIS]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IE302468 AIR FILTER RESTRICTION SENSOR 1
2 IE319284 FUEL LEVEL SENSOR 220L 1
3 NLS SCREW M6*10 1
4 NLS SPRING WASHER 1
5 NLS Gasket 1

Page 136 of 444




&= EICHER
4310-31-260-0003 [SENSORS - CABIN]

Page 137 of 444



4310-31-260-0003 [SENSORS - CABIN]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 IE302992 AMBIENT TEMPERATURE SENSOR 1
2 IE302732 AIR BRAKE PRESSURE SENSOR 2
3 | IF300142 O-RING M16 4
4 IF300137 SPECIAL WASHER M16 4

Page 138 of 444




G = EICHER
4310-31-290-0001 [COMBINATION SWITCH]

Page 139 of 444



4310-31-290-0001 [COMBINATION SWITCH]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 IE302821 COMBINATION SWITCH MINDARIKA(WITH CRUISE 1
2 IE302945 SWITCH ASSY.-WIPER & EXHAUST 1
3 IE302947 SWITCH ASSY.-TURN,DIMMER & LIGHT WITH CR 1
4 IE302944 ASSY.,HOUSING-COMBINATION SWITCH 1
5 MF350813 SCREW WASHER ASSY 8X16 3
6 MF399005 WASHER PLAIN M8 1

Page 140 of 444




&= EICHER
4310-31-300-0001 [FAN CONTROLLER]

4

Page 141 of 444



G = EICHER
4310-31-300-0001 [FAN CONTROLLER]
Pos. [Part No. Description Qty |Remarks
IE317095 E-VISCOTRONIC FAN CONTROLLER 20.15 1
MF140005 BOLT M6x1x16 4
IE316044 BRACKET-VISCOUS CONTROLLER MOUNTING 1

Page 142 of 444




G = EICHER
4310-31-310-0001 [ENGINE ECU]

Page 143 of 444



G = EICHER
4310-31-310-0001 [ENGINE ECU]
Pos. [Part No. Description Qty |Remarks
1 IE315517 ELECTRONIC UNIT ENGINE CONTROL UNIT-EMS 1

Page 144 of 444




G = EICHER
4310-31-320-0001 [ABS ECU & SWITCH]

Page 145 of 444



4310-31-320-0001 [ABS ECU & SWITCH]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 IE300030 ELECTRONIC CONTROL UNIT ABS 1
2 IE312972 SWITCH ABS DIAGNOSTIC 1
3 MS240179 BOLT WASHERASSEMBLY 3 Include-4
4 MF399104 SPRING WASHER M6 1

Page 146 of 444




4310-31-330-0001-1 [HORN]

&= EICHER

ﬁf?@

Page 147 of 444



4310-31-330-0001-1 [HORN]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 IE300257 BRACKET HORN MOUNTING (HCV) 1
2 MF140225 BOLT M8x1.25x20 3
3 IE317104 HORN ASSEMBLY HIGH TONE 24V 1
4 1BO00991 IBO00991,HEX BOLT M5X0.8PX10MM 2
5 IE326631 REVERSE BUZZER 24V 1
6 I1A205575 CAP NUT WINDOW LOCK M5 2

Page 148 of 444




G = EICHER
4310-31-350-0001 [TELEMATICS]

£
&

fﬁ% Vo
5

I

Page 149 of 444



4310-31-350-0001 [TELEMATICS]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A335835 TELEMATICS DUMMY CAP 1
2 1A324453 DOME_NUT_M10X1.25 1
3 1A339801 ANTENNA DUMMY CAP_HCV UPGRADE 1
4 1A333936 ANTENNA GROMET ASSY 1
5 IF300942 SCREW TAPPING M4X1.41X16 2

Page 150 of 444




G = EICHER
4310-31-360-0004 [FUSES & RELAYS]

Page 151 of 444



4310-31-360-0004 [FUSES & RELAYS]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1B001225 PLAIN WASHER M8 2
2 IE317568 FUSE BOX BRKT MAIN ASSY 1
3 | MF140407 BOLT M6x1.0x20 2
4 NLS LABEL,RELAY BOX 1
5 IE317662 DC-DC CONVERTER MTG BKT 1
6 | MF430002 HEX NUT (M4) 4
7 IE317660 STEP- DOWN DC-DC ONVERTER 1
8 IE316270 MICRO RELAY CO WITH RESISTOR 24V 3
9 IE302460 FLASHER CUM TURN INDICATOR CONTROLLER 1
10 | IE302735 VECU 24VDC 1
11 NLS LABEL,FUSE BOX 1
12 | IE303127 FUSE PULLER 1
13 | IE315995 RELAY 24V 9
14 IE314536 MINI RELAY 24V 4
15 IE302934 WIPER CONTROLLER 24V 1
16 IE301122 POWER SOCKET ASSY 24V 1
17 MF434103 FLANGE NUT M-6 2
18 MS240179 BOLT WASHERASSEMBLY 12
19 MF399104 SPRING WASHER M6 1
20 MF140023 BOLT M8x1.25x16 7 -
21 | IE314529 SPARE FUSE KIT 1

Page 152 of 444




&= EICHER
4310-31-380-0003 [TRANSMISSION HARNESS]

11-12-13
4 —5-6-7

Page 153 of 444



4310-31-380-0003 [TRANSMISSION HARNESS]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1B003598 1B003598,FLANGE BOLT (12X35) 1
2 IE303058 TRANSMISSION HARNESS 1
3 IE312840 |IE312840, SPEED SENSOR 1
4 | MS240022 SCR PP W/S PW 1
5 MF399004 WASHER PLAINM6 1
6 MS100003 BOLT M6X1X20 1
7 MF399104 SPRING WASHER M6 1
8 IE317680 ENGINE EARTHING HARNESS 1
9 MS470059 CLIP (80) 1
10 IE312708 BRKT-TRANSMISSIONHARNESS 1
11 IE302488 CABLE TIE AND CLIP 3
12 IE302486 CLIP HARNESS FIXING 1
13 IE302487 CABLE TIE - HARNESS CLIPS 1
14 1B001884 1B001884,CABLE BAND (200) 1
15 1B002498 1B002498,BOLT FLANGE (10X1.5X20) 10T 2

Page 154 of 444




= EICHER

P,

4345-31-430-0001 [PLATE FOR FAN MOUNTING AREA]

Page 155 of 444



G = EICHER
4345-31-430-0001 [PLATE FOR FAN MOUNTING AREA]
Pos. [Part No. Description Qty |Remarks
1 1A350518 PLATE FOR Pro5000 FAN MOUNTING AREA 1

Page 156 of 444




G EICHER
1111-41-010-A010 [CLUTCH COVER & DISC]

Page 157 of 444



1111-41-010-A010 [CLUTCH COVER & DISC]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 NLS CLUTCH COVER ASSY 395 1
2 ID311477 CLUTCH DISC ASSY 395 1
3 ID317568 KIT CLUTCH FACING DIA 395 1
4 | MH001411 8

BOLT FLANGE (10X68), TIMING GEAR TRAIN

Page 158 of 444




= EICHER

P,

4310-41-020-0005 [CLUTCH HYDRAULIC CIRCUIT]

Page 159 of 444



4310-41-020-0005 [CLUTCH HYDRAULIC CIRCUIT]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1C307655 BUTTON TYPE CABLEBAND 1
2 MS100002 SCREW (CROSS HEADED) 3 -
3 MS660167 CLIP HOSE D=13.8 2
4 | MA431825 cLip 1
5 1D348273 TUBE ASSM,CLUTCHMASTER CYL. 1
6 ID320728 ASSY RESERVOIR TANKAIR 2M IP 1
7 1D208020 Hydraulic Oil Filter 1
8 ID311772 CLUTCH RESERVOIR CAP 1
9 ID313632 O RING RESERVOIR 1
10 1B001883 949902 CABLE BAND (L-150) 10
11 MB334466 HOSE OIL 1
12 1D340847 REAR CLUTCH TUBE 1
13 1D340849 PIPE BOOSTER INLETPro5016T_CAB 1
14 1A236647 STRAIGHT PLUG NG12 NW6 1 -
15 IC307574 MOUNTING BRACKET 1
16 1A236648 ELBOW PLUG NG12 NW6 1 -
17 1A236640 ST PLUG NG12 NW9 1
18 1A236642 ELBOW PLUG NG8 NW6 1 -

Page 160 of 444




EICHER

e

4310-41-030-0003 [CLUTCH HOUSING & CONTROLS]

Page 161 of 444



4310-41-030-0003 [CLUTCH HOUSING & CONTROLS]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1D331491 Clutch Release Bearing Assembly 1
2 IFO00493 NIPPLE GREASE (HCV) 2
3 MF140221 BOLT FLANGE (8X1.25X12) 7T 3
4 MHO000707 FLANGE SCREW 4 -
5 1B001206 1B001206,WASHER SPRING M10 12
6 1D201027 SET SCREW,M/T CLUTCH 2
7 1D201117 GASKET INS. COVER 1
8 1D205379 OIL SEAL 1
9 1D324484 ASSY CLUTCH RELEAESHAFT 1
10 ID312614 BEARING CLUTCH RELEASE SHAFT 4
11 1D203336 LOWER COVER 1
12 1D201029 KEY M/T, CL. RELEASE 1
13 1D200335 1D200335,COVER T/M HSG. INSP. 1
14 MHO000956 HEX BOLT 10 X 1.5 X 37 (10 12
15 MF140225 BOLT M8x1.25x20 4
16 MF140005 BOLT M6x1x16 4
17 1D336858 ID336858, M16X2X50 GRD 10.9 FLG BOLT 8
18 ID327515 4 INCH CLUTCH BOOSTER MTG. BKT. 1
19 MF430121 NUT (8) 4
20 1D332433 CLUTCH BOOSTER4 WABCO 1
21 1D209482 Adaptor Clutch Booster 1
22 1D304885 SPLIT PIN 2
23 1D304887 CLEVIS PIN 1
24 1D304886 KIT CLUTCH BOOSTER KIT 1
25 ID378305 PUSH ROD 1
26 ID378304 CLEVIS CLUTCHBOOSTER 1
27 1D324487 FORK, CLUTCHRELEASE 1
28 1D324483 1D324483, CLUTCH HOUSING 352 CLUTCH 1

Page 162 of 444




EICHER

R

4310-41-040-0001 [CLUTCH PEDAL & MASTER CYLINDER]

Page 163 of 444



4310-41-040-0001 [CLUTCH PEDAL & MASTER CYLINDER]

G = EICHER

Pos. [Part No. Description Qty |Remarks

1 1B001241 1B001241,HEX NUT (M10) 1

2 1B001474 NUT SELF LOCKING (M8 X1.25) 1

3 1D332436 BOLT, FLANGE M10x1.5x84 1

4 | MF104840 BOLT (M6X55) 2

5 MF140225 BOLT M8x1.25x20 4

6 MF140005 BOLT M6x1x16 6

7 ID335068 25.4 ALUMINIUM MASTER CYLINDER 1

8 ID305055 M/C REPAIR KIT (MINOR) 1

9 ID305054 M/C REPAIR KIT (MAJOR) 1

10 NLS 25.4 CMC ADAPTOR KIT 1

11 1A211399 1A211399,BALL JOINT 1

12 MF434103 FLANGE NUT M-6 6

13 | MF430121 NUT (8) 1

14 IF300655 BOLT WITH WASHERASSEMBLED 1

15 1D341040 CLUTCH MASTER CYLINDER BRACKET 1 INCLUDES 16
16 NLS DashboardPart 3

17 | ID333575 COLLAR 1

18 ID312383 CLUTCH PEDAL RETURN SPRING 1

19 ID333563 STOPPER CLUTCH PEDAL 1

20 ID333576 PEDAL BRACKET 1

21 1D340856 ASSY CLUTCH PEDAL 1 INCLUDES 22,23
22 1A235752 BUSH B (LCV/MCV/TERRAL6) 2

23 1A208391 PAD, PEDAL (HCV) 1

Page 164 of 444




EICHER

R

4310-43-010-0003 [TRANSMISSION ASSY]

Transmission Assembly [if

2

Transmission Skeleton

Page 165 of 444



4310-43-010-0003 [TRANSMISSION ASSY]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 TM831D T/M ASSY/ET90S6/PRO 5040/RHD/6.428/PTO 1
2 FA301300423 SKELTON TRANSMISSION ASSY ET90S6 1

Page 166 of 444




EICHER

R

4310-43-020-0003 [TRANSMISSION CASE ASSY]

Page 167 of 444



4310-43-020-0003 [TRANSMISSION CASE ASSY]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 ME654546 ME654546, PLUG, MAGNET 1
2 MF450003 PLAIN WASHER M5 1
3 1D205440 REVERSE GEAR COVER 1
4 1D201239 1D201239, PIN, T/M CASE - HCV 2
5 MHO000706 BOLT FLANGE (10X1.5X16) 7T 6
6 1D205439 GASKET REVERSE GEAR COVER (40.35) 1
7 MF665007 PLUG DRAI 20 1
8 MF660038 GASKET (20) 2
9 1D332060 1D332060, TRANSMISSION CASE 1
10 1D208661 BEARING BALL (MAV) 1
11 1B002498 1B002498,BOLT FLANGE (10X1.5X20) 10T 11
12 1D201499 PLUG CASE LOWER HCV 1
13 | MF540013 BALL STEEL (13/32) 4
14 | 1D202711 BOLT JAW SET (30.25) 1
15 ID331454 1D331454, PUPPET SPRING 5
16 IFO00427 SWITCH ASSY BACK UP LAMP - HCV 1
17 | MF472405 DOWEL PIN 10X20 2
18 MHO000835 FLANGE BOLT M10 X 1.5 X 60 3
19 IF300081 BOLT,PLUG 3
20 1D205414 PLUG DUST 6
21 ID331422 1D331422, ASSEMBLY,CASE LOWER 1
22 MHO000956 HEX BOLT 10 X 1.5 X 37 (10 8
23 1D205380 1D205380, OIL SEAL 1
24 1D325498 1D325498, COVER REAR T/M 1
25 1B001206 1B001206,WASHER SPRING M10 8

Page 168 of 444




G = EICHER
4310-43-030-0008 [CASE UPPER]

&

Page 169 of 444



4310-43-030-0008 [CASE UPPER]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1D200408 1D200408,SHIM UPPER G/S CONT. 1
2 1D207217 OIL SEAL CROSS SHAFT (MAV) 1
3 1D314398 CIRCLIP 1
4 ID314519 DETENT PIN 1
5 1D314401 1D314401, Retainer Spring 2
6 ID304013 ID304013, SPRING PIN ASSY 1
7 1D200412 1D200412,WASHER G/S UPPER EQPT 1
8 1D200405 1D200405, OIL SEAL SELECT LEVER-HCV 1
9 MF434105 NUT FL. M10x1.25 1
11 ID323329 SPRING SELECTCASE UPPER 1
12 MF540011 BALL STEEL (11/32) 1
13 ID330701 LEVER, CROSS SHAFT 1
14 1D331454 ID331454, PUPPET SPRING 5
15 1D314400 1D314400, SHIFT,FINGER 1
16 | MF660038 GASKET (20) 1
17 MF434103 FLANGE NUT M-6 1
18 1D316403 COVER CASE UPPER 1
19 1D400099 BLOCKER PIN 1
20 ME600127 BREATHER (M1-M2) 1
21 MF140005 BOLT M6x1x16 4
22 MF140268 BOLT FLANGE (10X1.25X50) 7 1
23 MF140225 BOLT M8x1.25x20 8
24 1D318067 SELECT LEVER 1
25 ID315711 BEARING SELECT PIN 2
26 ID315715 END COVERASSY 1
27 1D205415 BUSHING SHIFT RAIL A 1
28 1D313847 End Cover 1
29 ID315299 Allen Bolt 4
30 ID311756 PLUG SCREW 1
31 1D400083 SELECT LEVER-A 1
32 ME601035 PIN LOCK,M/T G/SHIF 1
33 1D313846 ASSY CASE UPPERET40S6 1
35 1D313845 CASE UPPER ET55S6 1
36 ID320611 CROSS SHAFT ET70S6 SRGSL 1
37 1D359096 ASSY CASE UPPERET40S6 1 Alternate to POS 33
38 1D359102 COVER END ASSY 1 Alternate to POS 26
39 1D314399 CASE UPPERBLOCKER 1

Page 170 of 444




&= EICHER
4310-43-050-0002 [GEAR TRAIN - COUNTER SHAFT]

Page 171 of 444



4310-43-050-0002 [GEAR TRAIN - COUNTER SHAFT]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1D200379 1D200379,SNAP RING, DRIVE PINION (HCV) 1
2 1D323398 6th GCS CM Gear 8.39 ratio 1
3 | ID311456 5TH GCS 1
4 1D318400 COUNTERSHAFT 1
5 1D205631 BEARING ROLLER (40.40/MAV E2) 1
6 ID311496 GEAR REVERSEIDLER 1
7 1D205418 WASHER REV IDLER GEAR 2
8 IFO00748 IFO00748, BEARING IDLER 2
9 ID304720 REV IDLER SHAFT 1
10 1D200383 1D200383,0 RING REV.GEAR SHAFT-HCV 1
11 1D205422 LOCK PLATE IDLER SHAFT-6 SPEED 1
12 MHO000706 BOLT FLANGE (10X1.5X16) 7T 1

Page 172 of 444




G = EICHER
4310-43-060-0005 [GEAR SHIFT ASSY]

Page 173 of 444



4310-43-060-0005 [GEAR SHIFT ASSY]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IFO00427 SWITCH ASSY BACK UP LAMP - HCV 1
2 1B003405 1B003405,GASKET (14)REV GEAR SWITCH 1
3 1D330809 RAIL,GEARSHIFT REV. 1
4 | 1D328920 JAW REVERSE 1
5 ID321788 FORK GEAR SHIFT REV. 1
6 ID304013 1D304013, SPRING PIN ASSY 7
7 | ID205414 PLUG DUST 6
8 1D304495 RAIL ASSY 1ST/2ND 1
9 |ID328919 JAW 1ST/2ND 1
10 | 1D209460 DETENT ASSY (MAV K&S) 4
11 | ID304492 FORK 1ST/2ND 1
12 ID328918 1D328918, FORK GEAR SHIFT 3rd-4th 1
13 1D208637 1D208637, BUSHING SHIFT RAIL B 1
14 1D304432 RAIL ASSY 3RD/4TH 1
15 1D311886 1D311886, FORK 5TH/6TH 1
16 | ID331418 JAW 5th/6th 1
17 | 1D202711 BOLT JAW SET (30.25) 1
18 MHO035167 GASKET, FUEL FILTER 4
19 | ID304004 RAIL 5TH/6TH 1

Page 174 of 444




G EICHER
4310-43-070-0002 [GEAR SHIFT & SELECT CABLE]

Page 175 of 444



4310-43-070-0002 [GEAR SHIFT & SELECT CABLE]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 | 1D328842 CLAMP,HOSE 3
2 MF140025 BOLT M8x1.25x20 3
3 | MF140460 BOLT M10x1.25x25 7
4 MF434105 NUT FL. M10x1.25 6
6 1B001241 1B001241,HEX NUT (M10) 2
7 1A300301 L CLAMP-P/S (HCV ECE R29) 3
9 | ID340864 SELECT CABLE 1
10 1A211399 1A211399,BALL JOINT 1
11 1D304477 FIXED BELLOW CABLE GSL 2
12 1D340863 CABLE SHIFT 1
13 MF430726 NUT JAM M10 X 1.2 1
14 IFO00469 NUT, JOINT PROP. SHAFT (6X2) 1
15 1D304928 BALL JOINT CABLE GEAR SHIFT 1
16 1B001474 NUT SELF LOCKING (M8 X1.25) 1
17 1D340862 SHIFT-SELECT BRACKET 1
18 ID316759 CABLE REPAIR KIT 1
19 1A211399 1A211399,BALL JOINT 1
20 1D304477 FIXED BELLOW CABLE GSL 2
21 ID316759 CABLE REPAIR KIT 1
22 MF430726 NUT JAM M10 X 1.2 1
23 1D304928 BALL JOINT CABLE GEAR SHIFT 1
24 1B001474 NUT SELF LOCKING (M8 X1.25) 1
25 | 1A208744 NUT CABLE 1
26 NLS MOVING BELLOW 2 -
27 NLS MOVING BELLOW 2 -
28 1A341145 PROTECTOR-HARNESS LH 1
30 ID332158 HEAT SHIELD ASSY 1

Page 176 of 444




G = EICHER
4310-43-080-0001 [GEAR SHIFT LEVER]

Page 177 of 444



4310-43-080-0001 [GEAR SHIFT LEVER]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 ID312910 KNOB 6 SPEED 1
2 MHO000710 MHO000710, BOLT FLANGE 12X45 1
3 MF140458 BOLT FLANGE (10X1.25X20) 8 6
4 ID341039 VERTICAL GEAR SHIFT UNIT ASSY 1
5 1A207464 SPACER GS BOARD (HCV) 1
6 ID304963 UJ-KIT 1
7 ID343903 G/S LEVER ASSY 1

Page 178 of 444




EICHER

e

4520-43-040-0006 [GEAR TRAIN - MAIN SHAFT]

59

19— 35-36

20—21-31-32

Page 179 of 444



4520-43-040-0006 [GEAR TRAIN - MAIN SHAFT]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1D205404 NUT M'SHAFT M36 X 1.5 1
2 1D200457 1D200457, BEARING 3RD SPEED - HCV 2
3 1D205378 BEARING DRIVE PINION 40.40 1
4 1D200453 1D200453,BEARING DRIVE PINION (HCV) 1
5 1D348948 DRIVE PINION ASSEMBLY 1
6 1D202557 BALL SYNCHRO (HCV) 3
7 1D205287 BEARING 1ST SPEED 1
8 1D205404 NUT M'SHAFT M36 X 1.5 1
9 1D209840 BEARING SLEEVE 2ND GMS (40.40/MAV E2) 1
10 1BO03080 1B003080, SLEEVE SYNCHRONIZER (BIG) 1
11 ID304911 BOLT M12X1.25X45 4
12 1D205446 BEARING 2ND SPEED 1
13 1D205388 BEARING SLEEVE 4th GMS- 6H SPEED 1
14 | ID205048 O RING (COM FLANGE) 1
15 1D205389 SNAP RING MAIN SHAFT 1
16 NLS CONE SYNCHRO (30.25) 1 NS - To be serviced on ID306871 (ASSY DRIVE PINION HCV)
17 1D202558 SPRING 2ND-3RD SYNCHRO (HCV) 1
18 NLS SYNCHRO ASSY 1 TO be serviced upon ID302522
19 1D358304 KIT SYNCHRO RING (DIA. 125) 2
20 ID358303 KIT SYNCHRO RING (DIA. 133) 2
21 NLS INNER RING SYNCHRONIZER 1 To be serviced on 1D302522
22 NLS SLEEVE SYNCHRONISER 1
23 1D323479 HUB 1
24 1D205390 SNAP RING DRIVE PINION 1
25 MF472104 PIN SPLIT 5.0x50.0 1
26 1D205556 POPPET TERRA 25 3
27 1D304598 SYNCHRO ASSY 1/2 1
28 ID322339 Spring detent 3
29 1D322345 HUB SYNCHRONIZER 1
30 NLS CONE SYNCHRONIZER 2
31 NLS INTERMEDIATE RING 1 To be serviced on 1D302522
32 NLS OUTER RING SYNCHRO 1 To be serviced on 1D302522
33 1D322340 SYNCHRO KEY 3
34 1D322333 CONE SYNCHRONIZER 2
35 NLS INNER RING SYNCHRONIZER 1 To be serviced on ID302522
36 NLS INTERMEDIATE RING 1 To be serviced on 1D302522
37 1D330948 WASHER 4TH/5TH HUB LOCK 1
38 1D208870 THRUST WASHER, REV GEAR 1
39 NLS 5TH GEAR MAIN SHAFT 1
40 1D311458 5TH GEAR ASSY. 1
41 1D205397 SYNCRONISER ASSY 5TH/6TH - ET80s6 1
42 1D203706 SYNCRONISER RING 2
43 1D322345 HUB SYNCHRONIZER 1
44 ID335257 GEAR MAINSHAFT - REV 1
45 1D205297 THRUST WASHER 2ND GEAR 1
46 1D205288 BEARING 5TH SPEED 1
47 1D205294 BEARING SLEEVE 5th GEAR 6 SPEED 1
48 ID307112 COMPANION FLANGE 1
49 1D209840 BEARING SLEEVE 2ND GMS (40.40/MAV E2) 1
50 1D205295 THRUST WASHER 4TH GEAR 1
51 1D318397 2ND GEAR MAINSHAFT 1
52 ID312017 1D312017, PILOT BEARING 1
53 ID330951 MAIN SHAFT 1
54 1D205294 BEARING SLEEVE 5th GEAR 6 SPEED 1
55 1D318398 3RD GEAR MAINSHAFT 1
56 1D309844 1st GEAR MAIN SHAFT 1
57 1D322334 HUB SYNCHRONIZER 1
58 1D322332 Detent steel pin 3
59 NLS OUTER RING SYNCHRO 1 To be serviced on 1D302522
60 1D322338 SLEEVE SYNCHRONISER 1
61 1D203702 SLIDING SLEEVE 1
62 1D318399 4TH GEAR MAINSHAFT 1
63 1D302522 SYNCHRO ASSY 3/4 1

Page 180 of 444




EICHER

e

4520-43-040-0006 [GEAR TRAIN - MAIN SHAFT]

59

19— 35-36

20—21-31-32

Page 181 of 444



4520-43-040-0006 [GEAR TRAIN - MAIN SHAFT]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
64 1D206393 BEARING SLEEVE 2ND GEAR (HCV) 1
65 1D200456 1D200456,BEARING 2ND SPEED - HCV 2
66 1D200480 ID200480,NEEDLE BRG 1ST GR - HCV 1
67 |1D325497 SENSOR RING 1
68 1D205299 1D205299, SPACER WORM GEAR 2
69 NLS 1st-2nd SYNCHRO ASSY 1

TO be serviced upon ID205398

Page 182 of 444




G = EICHER
1111-44-030-A050 [TIE ROD ASSY]

Page 183 of 444



G = EICHER
1111-44-030-A050 [TIE ROD ASSY]
Pos. [Part No. Description Qty |Remarks
1 | I1A346801 TIE ROD ASSY 1
2 IB001207 SPRING WASHER (M12) 2
3 IF000253 NUT, BRAKE BOLT(MCV) 2
4 | 1A322565 CLAMP 2
5 1A324143 END ASSY SEALED-LH (M30X1.5) 1
6 1A324110 END ASSY SEALED -RH (M30X1.5) 1
7 MF472087 SPLIT PIN (4X40) 2
8 NLS HEX,BOLT M12x1.75x65L 2

Page 184 of 444




&= EICHER
4305-44-040-0006 [WHEEL END LH]

Page 185 of 444



4305-44-040-0006 [WHEEL END LH]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1A342100 CAP, WHEEL FRONT 1
2 IA000174 SLOTTED NUT CASTLE (16) MCV 1
3 1A210381 WASHER, CASTLE NUT (HCV) 1
4 MF140221 BOLT FLANGE (8X1.25X12) 7T 4
5 1A208969 BRAKE DRUM REAR (30.25) 2
6 1A341833 OUTER BEARING MATCH SET FRONT 1
7 1A341667 MATCH SET FRONT 2
8 NLS SPACER MATCH SET FRONT 1
9 | 1A339581 HUB, FRONT 1
10 1A301090 BOLT FR WHEEL HUB (HCV/MAV) 8
11 1A301086 WHEEL NUT ASSY (HCV/MAV)(SIZE- AIF - 32) 8
12 MF140223 FLANGE SCREW 1
13 1A223315 TRACK ARM LH (HCV/MAV) 1
14 1A205481 BOTTOM PLATE KING PIN - HCV 1
15 1A334110 THURST BEARING KP, STANDARD 1
16 1A337931 KNUCKLE ASSY LH 1 include 17
17 1A329474 BUSH KINGPIN,HCV 2
18 1A333116 SHIM, KINGPINHD 0.5MM THK 1
18 1A333117 SHIM, KINGPINHD 0.6MM THK 1
18 1A333118 SHIM, KINGPINHD 0.65MM THK 1
18 1A333119 SHIM, KINGPINHD 0.7MM THk 1
18 1A333120 SHIM, KINGPINHD 0.9MM THK 1
18 1A333121 SHIM, KINGPINHD 0.95MM THK 1
18 1A333122 SHIM, KINGPINHD 1.05MM THK 1
18 1A333123 SHIM, KINGPINHD 1.15MM THK 1
18 1A333128 SHIM, KINGPINHD 1.0MM THK 1
19 IFO00536 BOLT, BRAKE FRONT (16X1.5X40) (30.25) 1
20 1A340056 STOPPER BOLT 1
21 | MF430125 NUT (16) 6T 1
22 1A203417 1A203417, WASHER 1
23 1A206497 BOLT, BRAKE MTG.-HCV 1
24 | 1A342101 GASKET, HUB CAP 1
25 | MF472127 SPLIT PIN 1
26 1A333296 KINGPIN OIL SEAL 1
27 1B003224 1B003224,NIPPLE GREASE, FRONT AXLE 2
28 1A335043 BEARING, FRONT HUB INNER 1
29 | 1A202447 STUD BRAKE (HCV) 3
30 1A208345 SPACER FRONT AXLE (HCV) 1
31 IFO00331 SLOTTED NUT M20X1.5 2
32 | MF472087 SPLIT PIN (4X40) 2
33 1A202451 NUT, BRAKE MOUNTING-(M16 X 1.5) 5
34 MS450046 WASHER SPRING (16) 6
35 1A205465 GASKET KINGPIN TOP (HCV) 1
36 1A203416 OIL SEAL HUB FRONT WHEEL (HCV) 1
37 1A216027 BOLT BRAKE MOUNTING HCV 1
38 1A345187 SOLID EXCITOR , FRONT 1
39 1A203435 STUD TRACK ARM SMALL(M20 x1.5) - HCV 1
40 1A203434 STUD TRACK ARM LONG (M20 x1.5) - HCV 1
41 1A202443 KING PIN BTM PLATE O RING 1
42 1A202437 KING PIN PLATE 1

Page 186 of 444




G = EICHER
4310-44-010-0001 [FRONT AXLE ASSY]

Page 187 of 444



G = EICHER
4310-44-010-0001 [FRONT AXLE ASSY]
Pos. [Part No. Description Qty |Remarks
1 FA630N FRONT AXLE PRO 5016T RHD BS4 10BLT 1

Page 188 of 444




4310-44-020-0001 [CENTER AXLE]

&= EICHER

4
o

o
KJ}’*@

Page 189 of 444



4310-44-020-0001 [CENTER AXLE]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A338900 CENTRE, AXLE FRONT 1
2 1B001206 1B001206,WASHER SPRING M10 2
3 | MF430122 NUT (10) 2
4 1A202434 COTTER PIN FR. AXLE - HCV 2
5 1A354612 KING PIN HCV STANDARD 2
6 | MB035278 WASHER 2

Page 190 of 444




&= EICHER
4310-44-050-0002 [WHEEL END RH]

Page 191 of 444



4310-44-050-0002 [WHEEL END RH]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1A342100 CAP, WHEEL FRONT 1
2 IA000174 SLOTTED NUT CASTLE (16) MCV 1
3 1A210381 WASHER, CASTLE NUT (HCV) 1
5 1A208969 BRAKE DRUM REAR (30.25) 2
6 1A355101 MATCH SET FRONT 2
7 MF450405 SPRING WASHER (ZP)M8 8
9 | 1A339581 HUB, FRONT 1
10 1A301090 BOLT FR WHEEL HUB (HCV/MAV) 8
11 1A301086 WHEEL NUT ASSY (HCV/MAV)(SIZE- AIF - 32) 8
12 MF140221 BOLT FLANGE (8X1.25X12) 7T 12
13 1A223316 TRACK ARM RH (HCV/MAV) 1
14 1A205481 BOTTOM PLATE KING PIN - HCV 1
16 1A337932 KNUCKLE ASSY RH 1 INCLUDE 17
17 1A329474 BUSH KINGPIN,HCV 2
18 1A333116 SHIM, KINGPINHD 0.5MM THK 1
18 1A333117 SHIM, KINGPINHD 0.6MM THK 1
18 1A333118 SHIM, KINGPINHD 0.65MM THK 1
18 1A333119 SHIM, KINGPINHD 0.7MM THk 1
18 1A333120 SHIM, KINGPINHD 0.9MM THK 1
18 1A333121 SHIM, KINGPINHD 0.95MM THK 1
18 1A333122 SHIM, KINGPINHD 1.05MM THK 1
18 1A333123 SHIM, KINGPINHD 1.15MM THK 1
18 1A333128 SHIM, KINGPINHD 1.0MM THK 1
19 IFO00536 BOLT, BRAKE FRONT (16X1.5X40) (30.25) 1
20 1A340056 STOPPER BOLT 1
21 | MF430125 NUT (16) 6T 1
22 1A203417 1A203417, WASHER 1
23 1A206497 BOLT, BRAKE MTG.-HCV 1
24 MF140223 FLANGE SCREW 8
25 | MF472127 SPLIT PIN 1
27 1B003224 1B003224,NIPPLE GREASE, FRONT AXLE 2
28 1A335043 BEARING, FRONT HUB INNER 1
29 | 1A202447 STUD BRAKE (HCV) 3
30 1A208345 SPACER FRONT AXLE (HCV) 1
31 IFO00331 SLOTTED NUT M20X1.5 4
32 | MF472087 SPLIT PIN (4X40) 4
33 1A202451 NUT, BRAKE MOUNTING-(M16 X 1.5) 5
34 MS450046 WASHER SPRING (16) 6
37 1A216027 BOLT BRAKE MOUNTING HCV 1
38 1A345187 SOLID EXCITOR , FRONT 2
39 1A203435 STUD TRACK ARM SMALL(M20 x1.5) - HCV 3
40 1A203434 STUD TRACK ARM LONG (M20 x1.5) - HCV 1
42 1A203201 STEERING ARM - HCV 1
44 NLS STEERING ARM,FORGING - HCV 1
11 NLS HUB NUT REAR WHEEL HUB 1
49 1A334064 SPACER, BEARING FRONT 1

Page 192 of 444




G = EICHER
4310-45-010-0003 [PROPELLER SHAFT]

Page 193 of 444



4310-45-010-0003 [PROPELLER SHAFT]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1D359498 REAR PROP SHAFTREAR PROP SHAFT 1
2 ID304913 NUT SELF LOCKING M12x1.25 8
3 1D313103 Flange Coupling 2040 2
4 ID304911 BOLT M12X1.25X45 4
5 ID341126 UNIT PACK, 2040L, RELUBE UNIT PACK 2

Page 194 of 444




&= EICHER
4310-46-010-0002 [REAR AXLE ASSY]

o

Page 195 of 444



G = EICHER
4310-46-010-0002 [REAR AXLE ASSY]
Pos. [Part No. Description Qty |Remarks
1 RA742 REAR AXLE PRO 5016TIPPER/RHD/ 5.857 1

Page 196 of 444




G = EICHER
4310-46-020-0001 [REAR AXLE HOUSING]

74

Page 197 of 444



4310-46-020-0001 [REAR AXLE HOUSING]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 ID303330 HOUSING REAR AXLE 6X2 1
2 1A210985 FILLER PLUG, REAR AXLE HSG (HCV) 1
3 1A210984 DRAIN PLUG RR AXLE HSG (HCV) 1
4 1A204897 BOLT, BKT. SPRING ACTUATOR-HCV 8
5 1B001883 949902 CABLE BAND (L-150) 1
6 1A202451 NUT, BRAKE MOUNTING-(M16 X 1.5) 16
7 MF140025 BOLT M8x1.25x20 1
8 |ID317577 CLIP 1
9 1D308830 BREATHER ASSEMBLY
10 MF434104 NUT FL. M8X1.25
11 1A216027 BOLT BRAKE MOUNTING HCV 16
12 MS450046 WASHER SPRING (16) 16
13 1A204898 BOLT, BOOSTER SUPPORT (HCV) 4
14 1B001206 1B001206,WASHER SPRING M10 4
15 | 1B001207 SPRING WASHER (M12) 8

Page 198 of 444




4310-46-030-0001 [REAR AXLE SHAFT]

G = EICHER

Page 199 of 444



4310-46-030-0001 [REAR AXLE SHAFT]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 ID341121 SHAFT, REAR AXLE 440DH 2
2 1A203086 GASKET REAR AXLE SHAFT (HCV) 2
3 1A202686 BOLT, REAR AXLE SHAFT 16
4 1A204881 PIN REAR AXLE SHAFT (HCV) 4

Page 200 of 444




4310-46-040-0004 [DIFFERENTIAL CARRIER ASSY]

&= EICHER

Page 201 of 444



4310-46-040-0004 [DIFFERENTIAL CARRIER ASSY]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 ID334102 ASSY. CARRIER DIFF 440DH, 5.857 FDR 1
2 IA208036 SHIM B (30.25) 1 Shim Kit
3 1A203465 NUT SELF LOCKING 1
4 1A207945 BEARING DIFF. CASE 440DH (30.25) 2
5 1A207943 CIRCLIP, PINION FD-440DH (30.25) 1
6 IA212585 RETAINER BEARING (30.25) 1
7 1A207946 BEARING PINION FD INNER -440DH.(30.25) 1
8 IFO00606 BEARING FINAL DRIVE OUTER (30.25) 1
9 ID346391 SHIELD DUST - HCV 1
10 | IA208035 SHIM A (30.25) 1 Shim Kit
11 1A222167 OIL SEPERATOR (30.25,33.25,4x2 TIPPER) 1
12 1A207944 D-BOLT GEAR F.D-440DH(M16X1.5X25)30.25 12
13 1A207949 LOCKING PLATE, LOCK NUT-440 DH (15.13) 2
14 MF140229 BOLT FLANGE (M8X1.25X30) 7 4
15 ID327838 SET - CASE DIFFERENTIAL (440 DH) 1
16 1A207930 HEX COLLAR BOLT (M14X1.5X95) 12
17 1A203480 NUT C/WL MTG 12
18 1A234010 DIFF. SPIDER 440 DH (MAV) 1
19 1D346400 JOINT, PROPELLER SHAFT 1
20 1A223336 1A223336,PINION DIFFERENTIAL - 440 DH (M 4
21 1A208079 COLLAR PINION T=17.775 (30.25) 1
21 1A208081 COLLAR PINION T=17.825 (30.25) 1
21 1A208084 COLLAR PINION T=17.900 (30.25) 1
21 1A208083 COLLAR PINION T=17.875 (30.25) 1
21 1A208087 COLLAR PINION T=17.975 (30.25) 1
21 1A208085 COLLAR PINION T=17.950 (30.25) 1
21 1A208082 COLLAR PINION T=17.850 (30.25) 1
21 1A208080 COLLAR PINION T=17.800 (30.25) 1
21 1A208078 COLLAR PINION T=17.750 (30.25) 1
21 1A208086 COLLAR PINION T=17.950 (30.25) 1
21 1A208089 COLLAR PINION T=18.025 (30.25) 1
21 1A208088 COLLAR PINION T=18.000 (30.25) 1
22 IF300252 CONICAL WASHER M14 12
23 1D311480 BOLT BEARING CAP 4
24 1D311450 Washer 4
25 ID327842 SET CWP 5.857- 440 DH 1
26 1A223335 1A223335,GEAR DIFFERENTIAL- 440 DH (MAV) 2
27 1A207948 BEARING PINION PILOT - 440DH. (30.25) 1
28 1A208033 SPACER DIFF. GEAR 440DH (3.0THK) 30.25 2
29 1A207937 SPACER DIFF. PINION - 440DH (15.13) 4
30 |ID311211 NUT THRUST BOLT 1
31 MF450408 WASHER SPRING 14 8
32 1A203458 OIL SEAL-HCV 1
33 1A203477 BOLT RETAINER 14
34 1A207950 LOCK NUT SIDE BRG (30.25) 2
35 ID311210 THRUST BOLT 1
36 ID311343 DOWEL PIN BEARING CAP 4
37 | MF472104 PIN SPLIT 5.0x50.0 1
38 ID327834 SET - CARRIER DIFF. 1
39 | 1C303715 CONICAL WASHER 12
40 | IFO00367 NUT 4

Page 202 of 444




EICHER

e

4310-46-050-0005 [REAR WHEEL END (RH)]

Page 203 of 444



4310-46-050-0005 [REAR WHEEL END (RH)]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 MF140221 BOLT FLANGE (8X1.25X12) 7T 4
2 1A209035 COVER DUST REAR WHEEL HUB (30.25) 1
3 MF106051 BOLT, LOCK NUT (HCV) 2
4 IFO00466 OIL SEAL HUB REAR INNER (30.25) 1
5 1A209008 SPACER, SEAL INNER (30.25) 1
6 1A335038 BEARING, REAR HUB INNER 1
7 1A302148 M14X1.5X40 BOLT FLANGE 10
8 1A339511 REAR WHEEL HUB 1
9 1A301086 WHEEL NUT ASSY (HCV/MAV)(SIZE- A/F - 32) 10
10 1A334049 SPACER,REAR HUB BEARING 1
11 1A334476 THICKER SHIM T=5.784, REAR BEARING 1 Use 1A335060 (5.284mm) with IA203024(0.5mm)
11 1A334477 THICKER SHIM T=5.834, REAR BEARING 1 Use 1A333955(5.334mm) with 1A203024(0.5mm)
11 1A334478 THICKER SHIM T=5.884, REAR BEARING 1 Use 1A333956(5.384mm) with I1A203024(0.5mm)
11 1A334480 THICKER SHIM T=5.934, REAR BEARING 1 Use 1A333957(5.434mm) with 1A203024(0.5mm)
11 1A334481 THICKER SHIM T=5.984, REAR BEARING 1 Use 1A335054(4.984mm) with 1A203025(1mm)
11 1A334482 THICKER SHIM T=6.034, REAR BEARING 1 Use 1A335055(5.034mm) with 1A203025(1mm)
11 1A334483 THICKER SHIM T=6.084, REAR BEARING 1 Use 1A335056 (5.084mm) with IA203025(1mm)
11 1A334484 THICKER SHIM T=6.134, REAR BEARING 1 Use 1A335057 (5.134mm) with IA203025(1mm)
11 1A334485 THICKER SHIM T=6.184, REAR BEARING 1 Use 1A335058 (5.184mm) with IA203025(1mm)
11 1A334486 THICKER SHIM T=6.234, REAR BEARING 1 Use 1A335059(5.234mm) with 1A203025(1mm)
11 1A333955 THICKER SHIM T=5.334, REAR BEARING 1
11 1A333956 THICKER SHIM T=5.384, REAR BEARING 1
11 1A333957 THICKER SHIM T=5.434, REAR BEARING 1
11 1A333958 THICKER SHIM T=5.484, REAR BEARING 1 Use 1A335054(4.984mm) with 1A203024(0.5mm)
11 1A333959 THICKER SHIM T=5.534, REAR BEARING 1 Use 1A335055(5.034mm) with 1A203024(0.5mm)
11 1A333960 THICKER SHIM T=5.584, REAR BEARING 1 Use 1A335056(5.084mm) with |1A203024(0.5mm)
11 1A333961 THICKER SHIM T=5.634, REAR BEARING 1 Use 1A335057(5.134mm) with 1A203024(0.5mm)
11 1A333962 THICKER SHIM T=5.684, REAR BEARING 1 Use 1A335058(5.184mm) with 1A203024(0.5mm)
11 1A333963 THICKER SHIM T=5.734, REAR BEARING 1 Use 1A335059(5.234mm) with 1A203024(0.5mm)
11 1A335054 THICKER SHIM T=4.984, REAR BEARING 1
11 NLS THICKER SHIM T=5.034, REAR BEARING 1 Use 1A336136 (4.32mm) with IA210307(0.5mm)
11 1A335056 THICKER SHIM T=5.084, REAR BEARING 1
11 1A335057 THICKER SHIM T=5.134, REAR BEARING 1
11 1A335058 THICKER SHIM T=5.184, REAR BEARING 1
11 1A335059 THICKER SHIM T=5.234, REAR BEARING 1
11 1A335060 THICKER SHIM T=5.284, REAR BEARING 1
11 1A335061 THICKER SHIM T=6.284, REAR BEARING 1 Use 1A335060 (5.284mm) with IA203025(1mm)
11 1A335062 THICKER SHIM T=6.334, REAR BEARING 1 Use 1A333955(5.334mm) with 1A203025(1mm)
11 NLS THICKER SHIM T=6.384, REAR BEARING 1 Use 1A333956(5.384mm) with 1A203025(1mm)
11 1A335064 THICKER SHIM T=6.434, REAR BEARING 1 Use 1A333957(5.434mm) with 1A203025(1mm)
11 1A335065 THICKER SHIM T=6.484, REAR BEARING 1 Use 1A333958 (5.484mm) with IA203025(1mm)
11 | IA335066 THICKER SHIM T=6.534, REAR BEARING 1 Use 1A335055(5.034mm)+IA203024(.5mm)+IA203025(1mm)
11 | IA335067 THICKER SHIM T=6.584, REAR BEARING 1 UselA335056(5.084mm)+IA203024(.5mm)+IA203025(1mm)
11 | IA335068 THICKER SHIM T=6.634, REAR BEARING 1 UselA335057(5.334mm)+IA203024(.5mm)+IA203025(1mm)
11 | IA335069 THICKER SHIM T=6.684, REAR BEARING 1 UselA335058(5.184mm)+IA203024(.5mm)+IA203025(1mm)
11 1A335070 THICKER SHIM T=6.734, REAR BEARING 1 UselA335059(5.234mm)+1A203024(.5mm)+IA203025(1mm)
11 NLS THICKER SHIM T=6.784, REAR BEARING 1 UselA335060(5.284mm)+1A203024(.5mm)+IA203025(1mm)
11 | IA335072 THICKER SHIM T=6.834, REAR BEARING 1 UselA333955(5.334mm)+IA203024(.5mm)+IA203025(1mm)
11 1A335073 THICKER SHIM T=6.884, REAR BEARING 1 UselA333956(5.384mm)+1A203024(.5mm)+IA203025(1mm)
12 1A335039 BEARING, REAR HUB OUTER 1
13 1A215578 OIL SEAL HUB REAR OUTER (HCV) 1
14 1A203017 SPACER SEAL OUTER - HCV 1
15 1A203029 LOCK NUT WHEEL BEARING - HCV 1
16 1A203030 LOCK WASHER, REAR HUB (HCV) 1
17 MF106051 BOLT, LOCK NUT (HCV) 2
18 | IA208969 BRAKE DRUM REAR (30.25) 2
19 1A345193 SOLID EXCITER, REAR MAV 1

Page 204 of 444




G = EICHER
4310-48-010-0002 [POWER TAKE OFF (PTO) UNIT]

#

Page 205 of 444



4310-48-010-0002 [POWER TAKE OFF (PTO) UNIT]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 ID342120 1D342120, PTO ASSY.ET90S6 1
2 1B002162 1B002162,DIA 21 OIL SEAL 1
3 1D201239 1D201239, PIN, T/M CASE - HCV 2
4 1D205030 RETURN SPRING (TIPPER) 1
5 1D205738 THRUST WASHER PTO 1
6 | 1D205740 SPACER 1
7 ID205755 BEARING CAP FRONT 2
8 IFO00529 BEARING NEEDLE ROLLER (4X26) TIPPER 2
9 IFO00752 NEDDLE ROLLER BRG 2
10 MF140005 BOLT M6x1x16 3
11 | MF430841 NUT JAM 8 1
12 | MF522240 RING SNAP 1
13 MH001002 MH001002, SCREW ADJUSTING 8X32 1
14 ID342119 IDLER GEAR PTOET70S6 1
15 1D324561 OUTPUT SHAFT PTO ET70S6 1
16 1D343049 1D343049, SPACER 1
17 1D342393 FORK PTO 1
18 1D343030 GEAR OUTPUT SHAFT ASSY.ET80/90S6 1
19 1D204092 CLUTCH BODY RING (TIPPER) 1
20 MHO002171 MHO002171, STUD (10X25) 4
21 | MH000707 FLANGE SCREW 4 | -
22 MF434105 NUT FL. M10x1.25 4
23 MF140221 BOLT FLANGE (8X1.25X12) 7T 8
24 MEG600680 ME600680, BOLT,SET 1
25 IFO00751 BEARING BALL 2
26 1D205862 CYLINDER ASSY PTO -ET80S6 1
27 1D205741 PTO THRUST WASHER (6X4 TIPPER) 1
28 1D205739 SHAFT IDLER 1
29 ID205731 HUB SYNCHRO PTO. (6X4 TIPPER) 1
30 1D204116 WASHER IDLER (TIPPER) 1
31 IBO03079 1B003079, SLEEVE SYNCHRONIZER (SMALL) 1
32 | MF665540 CAP SEALING (30) 1
33 ID342117 CASE PTOET90S6 1
34 1A203417 1A203417, WASHER 1
35 NLS PTO OUTPUT GEAR ET90S6 1

Page 206 of 444




4310-56-010-0001 [WHEEL BRAKE ASSY LH - FRONT]

&= EICHER

2|3 T 2
13 5 o Q\E

18—

3-5-6 -7-8-9-10-11-12-13-14-15

Page 207 of 444



4310-56-010-0001 [WHEEL BRAKE ASSY LH - FRONT]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1C348348 FRONT BRAKE ASSY LH 410X180 CGT 1
2 1C364162 KIT TUBE FLANGE BRACKET ASSEMBLY LH 1
3 1A206646 FULCRUM PIN BUSH (HCV) 2
4 1C327140 KIT TORQUE PLATE ASSY LH ABS 1
5 | 1C306582 OIL SEAL 1
6 |1C306629 NIPPLE 1
7 NLS RELIEF VALVE 1
8 | 1A206631 CIRCLIP (HCV) 1
9 | 1A206634 SHIM (1.0) HCV 2
10 | IA206633 SHIM (0.5) HCV 1
11 | I1A206632 SHIM (0.3) HCV 1
12 1A206635 WASHER (HCV) 1
13 1C357455 SPRING CAM END 1
14 1A206644 SHOE RETURN SPRING (HCV) 2
15 1A206847 SLEEVE (SLACK ADJUSTER END) HCV 1
16 | IC364166 CAM SHAFT-LH 1
17 1A203211 BOLT,BOOSTER SUP BKT 4
18 | IC327225 KIT BUSH 1
19 | IC306566 ROLLER 2

20 1A206645 FULCRUM PIN (HCV) 2
21 | IA206659 O RING (HCV) 1
22 |1C319175 GROMMET 2
23 1C327239 KIT LINING FIRST OVERSIZE RR WITHOUT SPR 1
23 NLS KIT LINING SECOND OVER SIZE RR WITH SPRI 1
23 1C327242 KIT LINING FIRST OVER SIZE RR WITH SPRIN 1
23 1C327238 KIT LINING STANDARD SIZE RR WITHOUT SPRI 1
24 MF140221 BOLT FLANGE (8X1.25X12) 7T 8
25 1C364168 DUST SHIELD ASSY - TOP 1
26 1C364169 DUST SHIELD ASSY - BOTTOM 1

Page 208 of 444




4310-56-020-0001 [WHEEL BRAKE ASSY RH - FRONT]

&= EICHER

2|3 T 2
13 5 o Q\E

18—

3-5-6-7-8-9-10-11-12-13-14-15

Page 209 of 444



4310-56-020-0001 [WHEEL BRAKE ASSY RH - FRONT]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1C348349 FRONT BRAKE ASSY RH 410X180 CGT 1
2 1C364163 KIT TUBE FLANGE BRACKET ASSEMBLY RH 1
3 1A206646 FULCRUM PIN BUSH (HCV) 2
4 1C327141 KIT TORQUE PLATE ASSY RH ABS 1
5 | 1C306582 OIL SEAL 1
6 |1C306629 NIPPLE 1
7 NLS RELIEF VALVE 1
8 | 1A206631 CIRCLIP (HCV) 1
9 | 1A206634 SHIM (1.0) HCV 2
10 | IA206633 SHIM (0.5) HCV 1
11 | I1A206632 SHIM (0.3) HCV 1
12 1A206635 WASHER (HCV) 1
13 1C357455 SPRING CAM END 1
14 1A206644 SHOE RETURN SPRING (HCV) 4
15 1A206847 SLEEVE (SLACK ADJUSTER END) HCV 1
16 | IC364167 CAM SHAFT-RH 1
17 1A203211 BOLT,BOOSTER SUP BKT 4
18 | IC327225 KIT BUSH 1
19 | IC306566 ROLLER 2

20 1A206645 FULCRUM PIN (HCV) 2
21 | IA206659 O RING (HCV) 1
22 |1C319175 GROMMET 2
23 NLS KIT LINING SECOND OVER SIZE RR WITH SPRI 1
23 1C327242 KIT LINING FIRST OVER SIZE RR WITH SPRIN 1
23 1C327238 KIT LINING STANDARD SIZE RR WITHOUT SPRI 1
23 1C327241 KIT LINING STANDARD SIZE RR WITH SPRING 1
24 MF140221 BOLT FLANGE (8X1.25X12) 7T 8
25 1C364168 DUST SHIELD ASSY - TOP 1
26 1C364169 DUST SHIELD ASSY - BOTTOM 1

Page 210 of 444




4310-56-030-0006 [WHEEL BRAKE ASSY LH - REAR]

&= EICHER

Page 211 of 444



4310-56-030-0006 [WHEEL BRAKE ASSY LH - REAR]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1C327215 BRAKE ASSY RR. LH DIA 410X180 ABS 1
2 1C306573 DELRIN BUSH 1
3 1A206646 FULCRUM PIN BUSH (HCV) 2
4 1C306582 OIL SEAL 2
5 1C327237 KIT BUSH 1
6 1A206631 CIRCLIP (HCV) 1
7 1A206634 SHIM (1.0) HCV 2
8 IA206633 SHIM (0.5) HCV 1
9 IA206632 SHIM (0.3) HCV 1
10 | 1A206635 WASHER (HCV) 1
11 1C327207 SPRING CAM END 1 To be serviced on IC357455 NS - To be serviced on IC357455
12 1A206644 SHOE RETURN SPRING (HCV) 2
13 1C306650 TORQUE PLATE ASSY 1
14 NLS KIT LINING SECOND OVER SIZE RR WITH SPRI 1
14 1C327242 KIT LINING FIRST OVER SIZE RR WITH SPRIN 1
14 1C327239 KIT LINING FIRST OVERSIZE RR WITHOUT SPR 1
14 1C327241 KIT LINING STANDARD SIZE RR WITH SPRING 1
14 1C327238 KIT LINING STANDARD SIZE RR WITHOUT SPRI 1
15 1C372825 DUST SHIELD ASSY -BOTTOM 1
16 1C372824 DUST SHIELD ASSY -TOP 1
17 1C306566 ROLLER 2
18 1A206645 FULCRUM PIN (HCV) 2
19 NLS SLEEVE- DERLIN (45.0 MM) 1
20 1C319175 GROMMET 2
21 1C327236 LINED SHOE ASSY RR 2
22 1C306589 CAM SHAFT - RLH 1
23 1A205297 WASHER (MCV) 6
24 | 1A205298 BOLT (MCV) 8
25 1C306629 NIPPLE 1
26 1C306591 CAMSHAFT BRACKET 1

Page 212 of 444




4310-56-040-0004 [WHEEL BRAKE ASSY RH - REAR]

G EICHER

Page 213 of 444



4310-56-040-0004 [WHEEL BRAKE ASSY RH - REAR]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1C327216 BRAKE ASSY RR. RH DIA 410X180 ABS 1
2 1C306573 DELRIN BUSH 1
3 1A206646 FULCRUM PIN BUSH (HCV) 2
4 1C306582 OIL SEAL 2
5 1C327237 KIT BUSH 1
6 1A206631 CIRCLIP (HCV) 1
7 1A206634 SHIM (1.0) HCV 2
8 IA206633 SHIM (0.5) HCV 1
9 IA206632 SHIM (0.3) HCV 1
10 | 1A206635 WASHER (HCV) 1
11 1C327207 SPRING CAM END 1 To be serviced on IC357455 NS - To be serviced on IC357455
12 1A206644 SHOE RETURN SPRING (HCV) 2
13 1C306651 TORQUE PLATE ASSY 1
14 1C327239 KIT LINING FIRST OVERSIZE RR WITHOUT SPR 1
14 1C327241 KIT LINING STANDARD SIZE RR WITH SPRING 1
14 1C327242 KIT LINING FIRST OVER SIZE RR WITH SPRIN 1
14 1C327238 KIT LINING STANDARD SIZE RR WITHOUT SPRI 1
14 NLS KIT LINING SECOND OVER SIZE RR WITH SPRI 1
15 1C372825 DUST SHIELD ASSY -BOTTOM 1
16 1C372824 DUST SHIELD ASSY -TOP 1
17 1C306566 ROLLER 2
18 1A206645 FULCRUM PIN (HCV) 2
19 NLS SLEEVE- DERLIN (45.0 MM) 1
20 1C319175 GROMMET 2
21 1C327236 LINED SHOE ASSY RR 2
22 1C306590 CAM SHAFT - RRH 1
23 1A205297 WASHER (MCV) 6
24 | 1A205298 BOLT (MCV) 8
25 1C306629 NIPPLE 1

Page 214 of 444




G EICHER
4310-56-050-0004 [AUTOSLACK ADJUSTER - FRONT]

Page 215 of 444



4310-56-050-0004 [AUTOSLACK ADJUSTER - FRONT]

G = EICHER

Pos. [Part No. Description Qty |Remarks

1 1A222823 AUTO SLACK ADJUSTER RR. LH (MAV) 1 Alternate Part

1 1A222824 AUTO SLACK ADJUSTER RR. RH (MAV) 1 Alternate Part

1 1A235461 AUTO SLACK ADJUSTER 140 OFFSET (RH) MAV 1 Alternate Part

1 NLS AUTO SLACK ADJUSTER LH140mm 16 mm OFFSET 1 Alternate Part To be serviced on 1A222823 or IA235461
1 1C307291 AUTO SLACK ADJUSTER RH 1 Alternate Part

1 1C309026 Front Slack Adjuster (MEI) 2

1 1C371405 AUTO SLACK ADJUSTER 140 mm (WABCO) 1 Alternate Part To be serviced on 1C380788 or IC309026
1 1C380788 AUTO SLACK ADJUSTER HELDEX 4

2 1A235465 SERVICE KIT MAJOR 1

2 1C307286 MSPMAJOR REPAIR KIT 1

3 1A235466 SERVICE KIT MINOR 1

3 1C318406 MINOR REPAIR KIT 1

Page 216 of 444




= EICHER

P,

4310-56-060-0001 [AUTOSLACK ADJUSTER - REAR]

Page 217 of 444



4310-56-060-0001 [AUTOSLACK ADJUSTER - REAR]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1A222823 AUTO SLACK ADJUSTER RR. LH (MAV) 1
1 1A222824 AUTO SLACK ADJUSTER RR. RH (MAV) 1
1 1A235461 AUTO SLACK ADJUSTER 140 OFFSET (RH) MAV 1
1 1A235462 AUTO SLACK ADJUSTER 140 OFFSET (LH) MAV 1
1 NLS AUTO SLACK ADJUSTER LH140mm 16 mm OFFSET 1 To be serviced on 1A222823 or IA235461
1 1C307291 AUTO SLACK ADJUSTER RH 1
1 1C371405 AUTO SLACK ADJUSTER 140 mm (WABCO) 1 To be serviced on IC380788 or IC309026
1 1C380788 AUTO SLACK ADJUSTER HELDEX 4
2 1A235465 SERVICE KIT MAJOR 1
3 1A235466 SERVICE KIT MINOR 1

Page 218 of 444




= EICHER

P,

4310-56-070-0003 [BRAKE CHAMBER]

Page 219 of 444



4310-56-070-0003 [BRAKE CHAMBER]

EICHER

P,

Pos. [Part No. Description Qty |Remarks

1 1C385075 BRAKE CHAMBER TYP24 2 POS 1 are ALTERNATE to each other --
1 1C307538 BRACKE CHAMBER 10 BAR 2 POS 1 are ALTERNATE to each other
2 | IF300142 O-RING M16 1

3 IF300137 SPECIAL WASHER M16 1

4 |1C388431 LOCK NUT 1

5 | 1A203844 ST. COUPLING SPV 1

6 1C387265 MAJOR KIT 1

7 1C307556 ANCHOR BRACKET 2

Page 220 of 444




G = EICHER
4310-56-080-0001 [SPRING BRAKE ACTUATOR (SBA)]

Page 221 of 444



4310-56-080-0001 [SPRING BRAKE ACTUATOR (SBA)]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1C340932 SBA TYPE 24/24 (10 BAR) 2
1 1C385074 SBA TYP 24/24 4
2 1A204255 BKT. SPRING BRAKE ACT. LH 1
3 1A204256 BKT. SPRING BRAKE ACT. RH 1
4 1A233454 BKT CTRL ARM MTG LH RR. (MAV) 1
5 1A233455 BKT CTRL ARM MTG RH REAR (MAV) 1
6 | MF434104 NUT FL. M8X1.25 2

Page 222 of 444




EICHER

R

-
.

"

4310-56-085-0001 [KIT-SPRING BRAKE ACTUATOR (SBA)]

Page 223 of 444



4310-56-085-0001 [KIT-SPRING BRAKE ACTUATOR (SBA)]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 NLS HEAVY COIL SPRING 1
2 |1C323515 NG 12 MAJOR KIT 2
3 1C340781 REPAIR KIT SBA 24/24 1
4 NLS NON PRESSURE PLATE ASSEMBLY 1
5 1C323516 NG 12 MINOR KIT 2
6 1C323119 CYLINDER KIT 1
7 1C323118 PUSH ROD ASSY KIT 1
8 1C323117 CLAMP RING KIT 1

Page 224 of 444




G = EICHER
4310-56-090-0004 [AIR BRAKE LINES - FRONT]

Page 225 of 444



4310-56-090-0004 [AIR BRAKE LINES - FRONT]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1C355302 BRAKE HOSE ELBOW (ONE END) 2
2 |1Cc307366 '0' RING 2
3 IE302486 CLIP HARNESS FIXING 15
4 1A225934 BRACKET ST. COUPLING 1
5 1B001884 1B001884,CABLE BAND (200) 7
6 1C355124 PIPE MODULATOR INLET 1
7 IE313927 BUTTON TYPE CABLE BAND 9
8 1C302330 LOCK NUT M16 2 R
9 |1C302329 LOCK NUT M18 12
10 1C302063 ST. BULK HEAD M18NW9 1
11 IE302487 CABLE TIE - HARNESS CLIPS 15
12 1C383809 CHASSIS PIPE BUNCH 1
13 | MF140227 BOLT M8x1.25x25 11
14 MF140458 BOLT FLANGE (10X1.25X20) 8 2
15 | MF434104 NUT FL. M8X1.25 17
16 1C354259 PIPE BUNCH CABIN 1
17 MF140225 BOLT M8x1.25x20 2
18 MF140241 BOLT FLANGE 8X80 6
19 1C327392 BRACKET ASSY MODULATOR VALVE MTG 1
20 1C317306 MODULATOR VALVE (VOSS) 24V 3
21 1A205207 TUBE DBV EXHAUST - MCV 1
22 | IA050019 HOSE CLIP (DIA.21) (MCV) 1
23 1A203819 1A203819,RUNNING NUT (15) - MCV 4 -
24 1C301532 ELBOW BULK HEAD M18 NW9 2
25 1A236642 ELBOW PLUG NG8 NW6 1 -
26 1A235913 ST PLUG NG8 Nw4 1
27 1C303338 ELBOW NG8 Nw4 1
28 1A236639 ST PLUG NG8 NW6 1

Page 226 of 444




4310-56-100-0002 [AIR BRAKE LINES - REAR]

&= EICHER

4

V8
J’/gﬁ}

s 2

Page 227 of 444



4310-56-100-0002 [AIR BRAKE LINES - REAR]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1C301423 RELAY VALVE ASSY. 1
2 1B001884 1B001884,CABLE BAND (200) 7
3 1C340052 PIPE RELAY MODULATOR 2
4 NLS BOLT M8x1.25x30 2
5 1C339959 PIPE ACTUATOR INLET SERVICE 1
6 |1C302329 LOCK NUT M18 12
7 MF140460 BOLT M10x1.25x25 12
8 1C317309 PIPE ACTUATOR INLET PARKING 1
9 1C339909 PIPE MOD REAR LH 1
10 1C339957 PIPE ACTUATOR INLET SERVICE LH 1
11 1C339907 PIPE MOD REAR RH 1
12 MF140241 BOLT FLANGE 8X80 6
13 MF434105 NUT FL. M10x1.25 2
14 | MF434104 NUT FL. M8X1.25 17
16 1IC317813 BRACKET T-CONNECTOR (MAV) 1
17 1C308902 BRAKE HOSE ASSY 700L (RED) 1
18 | IC307366 '0' RING 2
19 1C307749 BRAKE HOSE ASSY (BLACK) 2
20 1C317306 MODULATOR VALVE (VOSS) 24V 3
21 1A236684 CLOSURE PLUG NG12 (HCB 5840) 1
22 IC317814 BRACKET CONNECTOR MOUNTING REAR 1

Page 228 of 444




G EICHER
4310-56-105-0001 [KIT-RELAY VALVE]

Page 229 of 444



G = EICHER
4310-56-105-0001 [KIT-RELAY VALVE]
Pos. [Part No. Description Qty |Remarks
1 1C324099 MINOR KIT NG 8 1
2 NLS LOWER BODY 1
3 NLS PISTON 1
4 | 1C324295 TOP COVER 1
5 1C324098 MAJOR KIT NG 8 1
6 1C323515 NG 12 MAJOR KIT 3
7 1A237111 SILENCER ASSEMBLY 1
8 1A237150 MSP 3/94 REPAIR KIT 1
9 | IF300144 O-RING M22 1
10 IF300139 SPECIAL WASHER M22 1
11 1C325235 REPAIR KIT RELAY VALVE 1
12 1C323516 NG 12 MINOR KIT 1

Page 230 of 444




4310-56-110-0001 [AIR TANK ASSY]

EICHER

Page 231 of 444



4310-56-110-0001 [AIR TANK ASSY]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IE302486 CLIP HARNESS FIXING 15
2 1B001884 1B001884,CABLE BAND (200) 7
4 | IE302487 CABLE TIE - HARNESS CLIPS 15
5 | MF140227 BOLT M8x1.25x25 11
6 | MF140460 BOLT M10x1.25x25 2
7 | MF434104 NUT FL. M8X1.25 17
8 1C305367 CLAMP AIR TANK 2
9 IC323111 AIR TANK 25-LTR (VOSS)(SINGLE PORT) 1
10 1A205305 DRAIN PLUG 1
12 | MF430122 NUT (10) 8
13 | MF434105 NUT FL. M10x1.25 15
14 IF001059 Bracket & Bend Air Tank Assy. 4
15 1C353891 PIPE AUX TANK INLET 1
16 MF140243 FLANGE BOLT M8X85 2
17 1C322493 AIR TANK 10 L 1
18 1C321103 RESERVOIR TANK25 LTS 1
19 1C339286 AIR TANK MTG BRKT. ASSY. 1

Page 232 of 444




&= EICHER
4310-56-120-0001 [HAND CONTROL VALVE]

4. 5.
3

Page 233 of 444



4310-56-120-0001 [HAND CONTROL VALVE]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1C323528 BRACKET HAND CONTROL VALVE 1
2 | MF140211 BOLT (LCV,MCV) 4
3 | MF434103 FLANGE NUT M-6 4
4 1A236530 GRAD HAND CONTROL VALVE(20.15 N LHD) 1
5 MF140225 BOLT M8x1.25x20 9

Page 234 of 444




= EICHER

P,

4310-56-125-0001 [KIT-HAND CONTROL VALVE]

Page 235 of 444



4310-56-125-0001 [KIT-HAND CONTROL VALVE]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1A237219 MSP 3/93 REPAIR KIT 1
2 NLS TENSION PIN (MCV) 1
3 NLS SPRING (MCV) 1
4 NLS O RING 1
5 NLS SPRING (MCV) 2
6 | 1A204402 GAITER (MCV) 1

Page 236 of 444




G = EICHER
4310-56-130-0001-1 [APDA]

Page 237 of 444



4310-56-130-0001-1 [APDA]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 NLS HOSE BRACKET 1
2 IE302486 CLIP HARNESS FIXING 15
3 | 1B001884 1B001884,CABLE BAND (200) 7
4 1C308905 Metal pipe clamp bkt 5
5 | MF430121 NUT (8) 1
6 NLS BOLT M10x1.25x30 3
7 1C307654 METAL PIPE CLAMP 18 OD 5
8 | IE302487 CABLE TIE - HARNESS CLIPS 15
9 | MF140227 BOLT M8x1.25x25 11
10 | MF434104 NUT FL. M8X1.25 17
11 MF140229 BOLT FLANGE (M8X1.25X30) 7 6
12 MF140223 FLANGE SCREW 5
13 NLS APDA INLET METAL PIPE 1 1
14 1C308382 O-RING OIL COOLER 2
15 1C356259 CRIMPED HOSE ASSY 1
16 1C353937 APDA INLET METAL PIPE 3 1
17 1C355105 APDA MTG. BKT. 1
18 1C347945 APDA (ASP CARTRIDGE) (WITH EES PORT) 1
19 1C303598 M12X1.75 FLANGE. NUT 3
20 | MF434105 NUT FL. M10x1.25 15

Page 238 of 444




4310-56-135-0001 [KIT-APDA]

&= EICHER

ClE

G

a0

s

12

[
.. I/
ZTh .

EF--h--n -'_'._l'gr,..:c;

10

11—

Al

£

=
"|:'--i- Fal
=
"
e
Es o L
| ]
W

— 14

Page 239 of 444



4310-56-135-0001 [KIT-APDA]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1C323516 NG 12 MINOR KIT 4
2 |1C323515 NG 12 MAJOR KIT 4
3 1C347941 DESSICANT CARTRIGE (ASP-APDA) 1
4 |1C323513 SILENCER KIT 1
5 NLS HOUSING 1
6 |NLS BODY 1
7 1C323434 CENTRIFUGAL FILTER 1
8 NLS HOUSING 1
9 1C319863 REPAIR KIT APDA (MINOR) 1
10 |IC323514 QSPV KIT 1
11 1C347942 REPAIR KIT ASP- APDA (MAJOR) 1
12 1C323485 COVER 1
13 | 1C323494 PLUNGER 1
14 1C323479 QUADRUPLE CIRCUIT PROTECTION VALVE 1
15 NLS BODY 1
16 1C323488 VALVE BODY 1
17 NLS BODY 1

Page 240 of 444




G = EICHER
4310-56-150-0001 [DUAL BRAKE VALVE (DBV)]

Page 241 of 444



4310-56-150-0001 [DUAL BRAKE VALVE (DBV)]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1C344385 DUAL BRAKE VALVE VOSS TYPE 1
2 1A203270 BRACKET,D.B.VALVE MTG. 1
3 | MF140427 BOLT M8x1.25x25 8
4 ID325500 ADAPTER IAD, DBV 1

Page 242 of 444







4310-56-155-0001 [KIT-DUAL BRAKE VALVE (DBV)]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1C347968 DUAL BRAKE VALVE MINOR KIT (MN) 1
2 |1c348085 VOSS NG12 KIT 1
3 1C347967 DUAL BRAKE VALVE MAJOR KIT (MN) 1
4 1C347966 DBV UPPER PISTON KIT (MN) 1

Page 244 of 444




&= EICHER
4310-56-160-0001 [EXHAUST BRAKE ASSY]

Page 245 of 444



4310-56-160-0001 [EXHAUST BRAKE ASSY]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IE302486 CLIP HARNESS FIXING 15
3 1C354284 PIPE EXHAUST BRAKE 1 1
4 IE313927 BUTTON TYPE CABLE BAND 9
5 MF140483 Bolt, flange M12X1.25X25 1
6 | MF434104 NUT FL. M8X1.25 17
7 MF140229 BOLT FLANGE (M8X1.25X30) 7 6
8 IE302826 CLAMP ASSY. FOR HARNESS 1
9 1C318385 NUT HEX M12 1
10 1C353933 PIPE EXHAUST BRAKE 2 1
11 1C305934 MAGNETIC SWITCH 24V VOSS 1
12 1C306000 MAGNETIC SWITCH MOUNTING BRACKET ASSY 1
13 | MF430004 HEX NUT 2 |-
14 | MF430122 NUT (10) 3
15 MF140205 BOLT M6x1.0x16 2
16 1C355088 EXHAUST BRAKE 100 DIA. 1
17 MF140462 BOLT FLANGE (10X1.25X30) 8 2
18 IE302487 CABLE TIE - HARNESS CLIPS 1
19 1C364241 REPAIR KIT 1

Page 246 of 444




G = EICHER
4310-56-170-0001 [BRAKE PEDAL]

6—3 7-8-9-10-11-12

Page 247 of 444



4310-56-170-0001 [BRAKE PEDAL]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 MF450006 PLAIN WASHER 10 1
2 MF473493 PIN CLEVIS M10X25 1
3 MF472038 SPLIT PIN (2X20) 1
4 | MF434104 NUT FL. M8X1.25 4
5 MF140225 BOLT M8x1.25x20 9
6 1A221793 BRAKE PEDAL COMPLETE HCV 1
7 MF450406 WASHER SPRING 10 1
8 MB295433 SPACER, BRAKE PEDAL 1
9 MB295434 SPRING BRAKE PEDAL RETURN 1
10 | MF430122 NUT (10) 1
11 MF101300 BOLT,(10X85), BRAKE PEDAL 1
12 1A221795 PEDAL ASSY BRAKE 1
13 MB162468 BUSHING 2
14 1A208391 PAD, PEDAL (HCV) 1
15 | NLS CLIP 1
16 MS470057 CLIP,WIRING 1
17 | MF430121 NUT (8) 2
18 MF140427 BOLT M8x1.25x25 8

Page 248 of 444




G = EICHER
4310-61-010-0001 [SHOCK ABSORBER]

&

Nt

o A
1\® :

5

1

-
.
-
-_.J'
-'---' '
=
|
5 ek :
-
B ;
..1|
Tt W
[

Page 249 of 444



4310-61-010-0001 [SHOCK ABSORBER]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A203369 WASHER, SHOCK ABSORBER FRONT - HCV 8
2 1C362157 ASSY. BKT. BOT.LH SH. ABSORBER (FR) 1
3 1C362158 ASSY. BKT. BOT, RH SH. ABSORBER (FR) 1
4 | IF000226 NUT, NYLOC (M20) 4
5 IF000225 HEX BOLT (HCV) 4
6 1A201317 SHOCK ABSORBER FR ASSY (HCV) 2
7 1A206460 RUBBER BUSH 2

Page 250 of 444




G = EICHER
4310-61-030-0001 [LEAF SPRING ASSY]

Page 251 of 444



= EICHER
4310-61-030-0001 [LEAF SPRING ASSY]

Pos. [Part No. Description Qty |Remarks
1 1C329600 LEAF SPRING DRIVER ASSY FRONT-MAV-COWL 2
2 IF300239 NUT LOCK M14X1.5 1
3 1C329594 MAIN LEAF 1
4 1C336553 BUSH SPRING FRONT SUSP 2
5 | 1C329595 SECOND LEAF 1
6 1C329596 THIRD LEAF 1
7 1C329597 FOURTH LEAF 1
8 1C329598 FIFTH LEAF 1
9 1C329599 SIXTH LEAF 1
10 1C329601 SEVENTH LEAF 1
11 1C329602 EIGHTH LEAF 1
12 1C329603 NINTH LEAF 1
13 1C333083 TENTH LEAF 1
14 |1C307583 SHIM CASTER 1
15 1C333037 CENTER BOLT 1
16 1A203711 RIVET CLAMP LEAF SPRING - HCV 9
17 1C368631 CLIP OUTER 2
18 1C353969 BOLT FLANGE M10x1.25x115 2
19 | 1C353968 SLEEVE 2
20 1C353967 U CLAMP 2
21 MF445085 NUT SELF LOCKING 10 2
22 | 1C353966 CLIP MAIN 2

Page 252 of 444



4310-61-040-0001 [LEAF SPRING MOUNTING PARTS]

G = EICHER

L

&

Page 253 of 444



4310-61-040-0001 [LEAF SPRING MOUNTING PARTS]

EICHER

Pos. [Part No. Description Qty |Remarks
1 MF140460 BOLT M10x1.25x25 4
2 1C355768 BUMP STOPPER, FRONT AXLE-HCV 2
3 MF524002 GREASE NIPPLE (10) 5
4 1C307442 PIN-SUSPENSION FRONT-HCV 5
5 IC331571 WEAR PLATE ASSEMBLY 12
6 |1C361797 U BOLT M20 4
7 1C352437 CLAMP FRONT SPRING-HCV 2
8 1C334595 SHACKLE ASSY. FRONT-HCV 2
9 | IF000224 LOCK BOLT (HCV) 6
10 | 1B001248 HEXAGON NUT 6
11 1C344700 SELF LOCK NUT M20x1.5 8
12 1C308526 CONICAL WASHER 8
13 | 1B001207 SPRING WASHER (M12) 6
14 1C337847 GREASE NIPPLE ASSY 1
15 1C308918 PIN- FRONT BRACKET FRONT REAR SUSPENSION 1
16 1C334591 BUSH SHACKLE FRONT SUSP 1
17 1A207018 BUMP STOPPER FRONT AXLE (HCV) 2

Page 254 of 444




EICHER

~

-3

2

1

1111-64-040-A059 [STEERING PUMP ASSY]

Page 255 of 444



1111-64-040-A059 [STEERING PUMP ASSY]

P,

EICHER

Pos. [Part No. Description Qty |Remarks
1 1A304413 PUMP ASSY POWER STEERING RESLF CNG (RANE 1
2 1A329737 CARTRIDGE KIT ASSY 1
3 1A353838 HOUSING SUB ASSY. 1
4 1B001206 1B001206,WASHER SPRING M10 2
5 MHO000740 BOLT FLANGE M10 X 1.5X 42) 2
6 1A218854 BOLT EYE JOINT 16X1.5 1
7 1A218853 ELBOW,GEAR P/S M16-22 1
8 ID314255 ADAPTER COMP IN M26x1.5 1
9 | IF000342 LOCK NUT (M26) 1

Page 256 of 444




G = EICHER
4310-64-010-0001 [STEERING WHEEL & COLUMN]

Page 257 of 444



4310-64-010-0001 [STEERING WHEEL & COLUMN]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 NLS STEERING_WHEEL ASSY 1
2 | 1A322125 HORN PAD 1
3 1A308042 STEERING _WHEEL 1
4 1A339535 COLUMN ASSY. STEERING 1
5 | 1A339531 UPPER COLUMN 1
6 |1A339532 LOWER COLUMN 1
7 1B001206 1B001206,WASHER SPRING M10 1
8 IF000289 NUT, STEERING WHEEL (HCV) 1
9 1A302523 PLAIN WASHER M20 (35.31) 1
10 1A340423 BOLT M10X1.5 1
11 MF247253 BOLT WASHER ASSEMBLED 8X25 4
12 MF450272 PLAIN WASHER 1

Page 258 of 444




G = EICHER
4310-64-020-0001 [STEERING PIPE LINES]

Page 259 of 444



4310-64-020-0001 [STEERING PIPE LINES]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1A339555 SUCTION PIPE ASSY 1
2 1A339533 RETURN PIPE ASSY 1
3 1A339536 PRESSURE PIPE ASSY. 1
4 1A339545 RETURN PIPE ASSY 1
5 1A339550 PIPE PRESSURE ASSY 1
6 1A308362 CLAMP TUBE ,GEARBOX SIDE 4
7 MF140239 BOLT FLANGE (8X1.25X70) 7T 2
8 | MF434104 NUT FL. M8X1.25 9
9 MF140225 BOLT M8x1.25x20 3
10 | MF140227 BOLT M8x1.25x25 3
11 MF140229 BOLT FLANGE (M8X1.25X30) 7 1
12 1A230942 ELBOW STEERING (8X2) 1
13 1A303788 L-CLAMP PRESSURE-RETURN 8X2 1
14 1A335104 CLAMP DOUBLE ENDED 15MM-22MM RESLF 1
15 1A307905 ROUTING CLAMP 2
16 | 1A222546 CLAMP -1 3
17 IFO000138 LOCK NUT M22X1.5 2
18 1A339559 CLAMP 71 OFFSET 15MM-22MM 1
19 | ID334892 HOSE CLAMP 1
20 1D352088 HOSE CLAMP DIA 16-27 1
21 1A308427 O-RING TUBE DIA 12 2

Page 260 of 444




G = EICHER
4310-64-030-0001 [STEERING GEARBOX]

Page 261 of 444



4310-64-030-0001 [STEERING GEARBOX]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 1A352781 STEERING GEAR BOX 1
2 1A339540 BKT, G/B MOUNT 1
3 1A225574 PITMAN ARM - RANE (HCV/MAV) 1
4 IF300078 BOLT-HCV SPECIAL APPLICATION 4
5 1A221666 ELBOW GEAR (20.16) 1
6 1A218853 ELBOW,GEAR P/S M16-22 2
7 | 1A308604 STUD 4
8 1A218854 BOLT EYE JOINT 16X1.5 2
9 1A221665 BOLT EYE JOINT (20.16) 1
10 1A302525 NUT LOCK M18X1.5 (10T) 4
11 MF445087 NUT LOCK M14x1.5 4
12 1A302688 PLAIN WASHER M14 (35.31) 8
13 IFO00414 PLAIN WASHER (M18) 4
14 IF300563 GASKET DIA 19 1
15 | MF660066 GASKET 16 4
16 MF660067 GASKET DIA.18 1

Page 262 of 444




G EICHER
4310-64-050-0003 [STEERING OIL RESERVOIR]

Page 263 of 444



G = EICHER
4310-64-050-0003 [STEERING OIL RESERVOIR]
Pos. [Part No. Description Qty |Remarks
1 1A301572 PLASTIC RESRVOIR RANE TRW (TERRA 16 HD) 1
2 | 1A332101 CAP ASSEMBLY 1
3 1A347506 CAP ASSEMBLY 1
4 1A347507 FILTER ASSY 1
5 1A347536 SHELL KIT ASSY 1
6 1A339556 RESERVOIR MTG BKT 1
7 MF140460 BOLT M10x1.25x25 3
8 MF140458 BOLT FLANGE (10X1.25X20) 8 4
9 | MF430122 NUT (10) 4

Page 264 of 444




4310-64-060-0001 [DRAG LINK]

G = EICHER

—

Page 265 of 444



G = EICHER
4310-64-060-0001 [DRAG LINK]
Pos. [Part No. Description Qty |Remarks
1 1A339570 DRAG LINK ASSY-HCV 1
2 IFO00157 SPRING WASHER M12 1
3 IFO00417 HEX. NUT M12x1.75 1
4 | 1A339981 CLAMP 1
5 1A339983 DRAGLINK THREADED END ASSY 1
6 MF524002 GREASE NIPPLE (10) 2
7 IFO00416 HEX,BOLT M12x1.75x65L 1

Page 266 of 444




&= EICHER
4310-64-070-0001 [COLUMN COVER ASSY]

Page 267 of 444



4310-64-070-0001 [COLUMN COVER ASSY]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A206986 COVER DUST 'C' (HCV) 1
2 1A339459 Steering boot cover 1
3 | 1A306713 BOOT 1
4 1A339460 COLOUMN COVER BACK 1
5 | 1A339461 COLOUMN COVER FRONT 1
6 | MS450925 SCREW 1
7 MF453094 SCREW,TAPPING 5X20 5
8 | MS480012 GROMMET SCREW (5) 5
9 1A339453 TOWER_BRACKET_ASSY 1

Page 268 of 444




&= EICHER
4310-65-010-0004 [LEAF SPRING ASSY]

Page 269 of 444



4310-65-010-0004 [LEAF SPRING ASSY]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1C343505 LEAF SPRING ASSY. REAR 2
2 | 1C356664 NUT LOCK M16x2 1
3 1C343514 HELPER LEAF NO 01 1
4 1C343515 HELPER LEAF NO 02 1
5 1C343516 HELPER LEAF NO 03 1
6 1C343517 HELPER LEAF NO 04 1
7 1C343518 HELPER LEAF NO 05 1
8 1C343519 HELPER LEAF NO 06 1
9 1C343520 HELPER LEAF NO 07 1
10 1C343524 HELPER LEAF NO 08 1
11 1C344592 BUSH, REARSUSPENSION SPRING-HCV 2
12 1C343506 LEAF NO 01 1
13 | 1C343523 LEAF NO 02 1
14 1C343507 LEAF NO 03 1
15 1C343508 LEAF NO 04 1
16 1C343509 LEAF NO 05 1
17 | IC343510 LEAF NO 06 1
18 | I1C343511 LEAF NO 07 1
19 | IC343512 LEAF NO 08 1
20 NLS LEAF NO 09 1
21 NLS SPACER 10MM 1
22 1C349022 CENTER BOLT M16X2.0 1
23 IF300988 BOLT FLANGE M10x1.25x110 2
24 | 1C348672 SLEEVE 2
25 | NLS U CLAMP 2
26 IF300208 RIVIT 10X27 12
27 MF445085 NUT SELF LOCKING 10 6
28 NLS CLIP MAIN 2
29 IFO00350 BOLT FLANGE M10x1.25 2
30 |1C348672 SLEEVE 4
31 NLS INNER CLIP 2
32 MF140462 BOLT FLANGE (10X1.25X30) 8 2
33 1C355861 CLIP HELPER 2

Page 270 of 444




&= EICHER
4310-65-020-0001 [LEAF SPRING MOUNTING PARTS]

11 0 '

Page 271 of 444



4310-65-020-0001 [LEAF SPRING MOUNTING PARTS]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
2 MF140487 BOLT FLANGE (12X1.25X35) 4
3 MF524002 GREASE NIPPLE (10) 6
4 MF140460 BOLT M10x1.25x25 4
5 1B001248 HEXAGON NUT 6
6 1C347970 WEAR PLATE ASSEMBLY 12
7 1C346222 FLAT U-BOLT REAR 4
8 IF300007 WASHER U BOLT RR (40.40) 8
9 1C350127 TOP CLAMP REAR 4X2TT 35T 2
10 1C344752 BUSH SPRING-REAR SUSP-HCV 1
11 1A207135 REAR SUSPENSION (HCV) 6
12 | 1B001207 SPRING WASHER (M12) 6
13 1C300102 NUT, U BOLT (40.40) 8
14 1C353662 SHACKLE ASSY. REAR-HCV 2
15 | IF000224 LOCK BOLT (HCV) 6
16 1C358160 BUMP STOPPERBKT ASSY 2
17 1C318386 NUT HEX M10 2
18 1C318385 NUT HEX M12 2
19 IF300011 LOCK NUT U BOLT(40.40, 40.49,TERRA 25) 8

Page 272 of 444




4310-65-020-0002 [LEAF SPRING MOUNTING PARTS]

&= EICHER

7

.--"":3
ﬁi -*'-11 5‘“&
< 12 e
h RN
14 Ca .~
15. LA 10

2
0o o ﬁﬁ 18
87 & ® 16
S,
T . 17
19 1 | -_‘__a--"'
| e
.-*’ﬂ'H I : )
6" NN !
1~ NG = i
= '
o T "
o M <
6~ !
20 ’ | ;’4

Page 273 of 444



4310-65-020-0002 [LEAF SPRING MOUNTING PARTS]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 1A207018 BUMP STOPPER FRONT AXLE (HCV) 2
2 MF140487 BOLT FLANGE (12X1.25X35) 4
3 MF524002 GREASE NIPPLE (10) 6
4 MF140460 BOLT M10x1.25x25 4
5 1B001248 HEXAGON NUT 6
6 1C347970 WEAR PLATE ASSEMBLY 12
7 1C346222 FLAT U-BOLT REAR 4
8 IF300007 WASHER U BOLT RR (40.40) 8
9 1C350127 TOP CLAMP REAR 4X2TT 35T 2
10 1C344752 BUSH SPRING-REAR SUSP-HCV 1
11 1A207135 REAR SUSPENSION (HCV) 6
12 | 1B001207 SPRING WASHER (M12) 6
13 1C300102 NUT, U BOLT (40.40) 8
14 1C353662 SHACKLE ASSY. REAR-HCV 2
15 | IF000224 LOCK BOLT (HCV) 6
16 1C358160 BUMP STOPPERBKT ASSY 2
17 1C318386 NUT HEX M10 2
18 1C318385 NUT HEX M12 2
19 IF300011 LOCK NUT U BOLT(40.40, 40.49,TERRA 25) 8
20 1C385977 WEAR PLATE 2
21 1C385635 WEAR PAD 2

Page 274 of 444




G = EICHER
1111-71-090-A002 [FUPD]

Page 275 of 444



1111-71-090-A002 [FUPD]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1C382421 BUMPER MTG ASSY CAB 1
2 NLS WASHER (HCV) 4
3 MF140458 BOLT FLANGE (10X1.25X20) 8 4
4 IC303715 CONICAL WASHER 14
5 | MF430125 NUT (16) 6T 14
6 IF300607 CONICAL WASHER 6
7 | MF445008 NUT LOCK M16x1.5 6
8 IF300091 FLANGE BOLT M16X1.5X45 6
9 IF000536 BOLT, BRAKE FRONT (16X1.5X40) (30.25) 16
10 | 1C355203 TOE HOOK 1
11 1C355189 BUMPER SUPPORT PLATE 2
12 1C355481 PIPE CLAMP 2
13 | I1C382424 BUMPER MTG LH 1
14 1C382422 BUMPER MTG RH 1

Page 276 of 444




EICHER

R

4310-71-010-0001 [FRAME ASSY]

Page 277 of 444



4310-71-010-0001 [FRAME ASSY]

&= EICHER

Pos.

Part No.

Description

Qty

Remarks

1

FR779N

FRAME ASSY Pro 5016T CAB/3485WB/BS4

Page 278 of 444




G = EICHER
4310-71-020-0003 [SIDE MEMBER]

l‘3111-1 ,% 37
A

. 3
42" | T3
" “{40
e

41

Page 279 of 444



4310-71-020-0003 [SIDE MEMBER]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1C352442 SIDE MEMBER ASSY LH 1
2 1C352445 SIDE MEMBER ASSY RH 1
3 1C307987 M14x2.0x60 Flange HD Bolt 8
4 1A207012 BRACKET REAR MAIN (HCV) 4
5 1C327536 BRACKET HELPER, REAR REAR SUSPENSION 2
6 1C327535 BRACKET HELPER, FRONT REAR SUSPENSION 2
7 1C355310 BRACKET, FRONT FRONT SUSPENSION 2
8 IF300279 GROMMET 5
10 1C303605 M14 X 2 HEX. NUT 28
11 NLS GROMMET 1 1
12 IF300091 FLANGE BOLT M16X1.5X45 12
13 IFO00408 FLANGE NUT 56
14 IFO00384 HEXAGONAL FIT BOLT M14X1.5 36
15 | MF445086 NUT SELF LOCKING 12 8
16 | MF140464 BOLT FLANGE (10X35) 2
17 1C331064 ENGINE REAR MOUNTS LH 1
18 1C331063 ENGINE REAR MOUNTRH 1
19 IF300277 M12x1.25x50 Flange bolt (10.9 grade) 22
20 1IC357605 FRONT REARSUSP BRACKET RH 1
21 1C357604 FRONT REAR SUSP BKT LH 1
22 MF140489 BOLT M12x1.25x40 6 -
23 1C362501 BUMP STOPPERBKT ASSY 2
25 1A207410 BRACKET UPPER CAB STAY (HCV) 1
26 | MF472058 PIN SPLIT 2.5x40.0 1
27 NLS STIFFENER BUMP STOPPER 2
28 MF140490 BOLT FLANGE (12X1.25X45) 8 2
29 MF140487 BOLT FLANGE (12X1.25X35) 20
30 MF434106 FLANGE NUT 108
31 IF300243 GROMMET 1
32 IF300242 GROMMET 2 2
33 MF198032 BOLT M6x12 1
34 | 1A206590 CAB STAY ASSY (HCV) 1
35 MF472121 PIN SPLIT 6.0x45.0 1
36 | MF472052 SPLIT PIN (2.5X20) 1
37 NLS STAY 1 To be serviced on 1A206590
38 NLS PIN 1
39 | MF472071 SPLIT PIN (3X30) 2
40 MF140483 Bolt, flange M12X1.25X25 3
41 | MF140485 BOLT FLANGE (12X1.25X30) 8 2
42 MF434106 FLANGE NUT 3
43 MF450407 WASHER SPRING 4.2x3.0 2
44 MF450007 PLAIN WASHER 2
45 IF300238 M12x1.25x35 Flange bolt (10.9 grade) 12
46 1C362160 ASSY.BRACKET, TOP SHOCK ABS, (FR) 1
47 NLS ASSY LOWER PIVOT 1

Page 280 of 444




G = EICHER
4310-71-030-0001 [CROSS MEMBER]

Page 281 of 444



4310-71-030-0001 [CROSS MEMBER]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IC355171 C/M ASSY REAR 2
2 1C357600 FRONT REAR SUSP C/M ASSY 1
3 | 1C354185 ROUND C/M ASSY NO. 2 1
4 IC357576 SUPPORT HANGERPROP. SHAFT REAR 1
5 | MF140460 BOLT M10x1.25x25 2
6 |NLS CLIP 2
7 | MF434105 NUT FL. M10x1.25 4
8 1C355191 RADIATOR GUARD MTG BKT REAR ASSY 1
9 NLS RADIATOR GUARD MTG BKT RH REAR ASSY 1
10 | 1C300069 RADIATOR GUARD (15.15) 1
11 1C300075 RADTOR GUARD MTG BKT FR ASSY (TERRA25) 2
12 MF140458 BOLT FLANGE (10X1.25X20) 8 4
13 MF140460 BOLT M10x1.25x25 10
14 1B001511 NUT, WELD (10) 2

Page 282 of 444




G = EICHER
4310-71-040-0001 [ENGINE MOUNTING ASSY]

Page 283 of 444



4310-71-040-0001 [ENGINE MOUNTING ASSY]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 IC355176 BRACKET ENG MTG FRONT 2
2 IF300237 M12x1.25x43 Flange bolt (10.9 grade) 4
3 IF300101 CONICAL WASHER 4
4 IF300232 NUT SELF LOCKING 12 4
5 1C361333 FRONT ENGINE MTG.CM ASSY. 1

Page 284 of 444




EICHER

R

4310-71-050-0001 [FRONT CROSS MEMBER]

Page 285 of 444



4310-71-050-0001 [FRONT CROSS MEMBER]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1C355187 CRUMPLE BOX ASSY285 SECTION 2
2 1C355188 1ST C/M ASSY 285 SECTION 1
3 | MF430843 NUT JAM 3
4 MF140483 Bolt, flange M12X1.25X25 4
5 MF140462 BOLT FLANGE (10X1.25X30) 8 4
6 1C318386 NUT HEX M10 2
7 |1c318387 NUT HEX M8 4
8 1C318385 NUT HEX M12 2
9 | MF434105 NUT FL. M10x1.25 8
10 IFO00269 FLANGE BOLT (14X1.25X50) 4
11 IF300252 CONICAL WASHER M14 4
12 IF300239 NUT LOCK M14X1.5 4

Page 286 of 444




G = EICHER
4310-71-070-0001 [RMPA]

Page 287 of 444



4310-71-070-0001 [RMPA]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1C353237 REAR POST ASSY 1
2 1A206480 BRACKET, REAR POST ASSY MOUNTING (HCV) 2
3 | IF000367 NUT 4
4 IF000330 BOLT G/B MOUNT (HCV) 8
5 MF106141 BOLT M14 X 1.5 X 32 13
6 MS450045 SPRING WASHER M-14 12

Page 288 of 444




G = EICHER
4310-71-080-0001 [STC]

Page 289 of 444



G = EICHER
4310-71-080-0001 [STC]
Pos. [Part No. Description Qty |Remarks
1 IA235918 SWC ASSY (TERRA 25) 1
2 NLS BRACKET SUB ASSY. 1
3 | MF434106 FLANGE NUT 1
4 NLS PIN, PAWL SWC 1
5 1B002363 1B002363,WASHER PLAIN 1
6 | MF434103 FLANGE NUT M-6 1
7 1A201183 WIRE ROPE ASSY 1
8 | MF430121 NUT (8) 2
9 | MF450005 WASHER 2
10 1A235823 LOWER PLATE SUB ASSY 1
11 MF140409 BOLT M6x1.0x25 1

Page 290 of 444




G = EICHER
4310-71-090-0001 [FUPD]

Page 291 of 444



4310-71-090-0001 [FUPD]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 1C382421 BUMPER MTG ASSY CAB 1
2 NLS WASHER (HCV) 4
3 MF140458 BOLT FLANGE (10X1.25X20) 8 4
4 |1C303715 CONICAL WASHER 14
5 | MF430125 NUT (16) 6T 14
6 IF300607 CONICAL WASHER 6
7 | MF445008 NUT LOCK M16x1.5 6
8 IF300091 FLANGE BOLT M16X1.5X45 6
9 IF000536 BOLT, BRAKE FRONT (16X1.5X40) (30.25) 16
10 | 1C355203 TOE HOOK 1
11 1C355189 BUMPER SUPPORT PLATE 2

Page 292 of 444




= EICHER

P,

1111-77-010-A002 [WHEEL AND TYRE]

Page 293 of 444



1111-77-010-A002 [WHEEL AND TYRE]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1A338283 WHEEL RIM ASSY 7.50X20 SSWL (10H) 7
2 1A338428 SPLIT RING 1

Page 294 of 444




&= EICHER
1000-81-121-0001 [FOG LAMP COVER]

Page 295 of 444



G = EICHER
1000-81-121-0001 [FOG LAMP COVER]
Pos. [Part No. Description Qty |Remarks
1 | IA322659 PLASTIC CAP 1
2 MS100002 SCREW (CROSS HEADED) 8

Page 296 of 444




EICHER

e

1111-81-010-A056 [TRIMMED CABIN & PRIMERED CABIN]

Page 297 of 444



1111-81-010-A056 [TRIMMED CABIN & PRIMERED CABIN]

&= EICHER

Pos.

Part No.

Description

Qty

Remarks

1

PS628

PAINTED CABIN/PRO 5016/RHD/LR/HBGSL

Page 298 of 444




= EICHER

P,

1111-81-040-A023 [SIDE STRUCTURE ASSY - LH]

Page 299 of 444



1111-81-040-A023 [SIDE STRUCTURE ASSY - LH]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1A339056PR INSTALL SIDE PANEL ASSY LH LOW ROOF 1
2 1A204663 REINF.TOOL BOX LH (HCV) 1
3 1A340724PR SIDE PANEL INNER REAR ASSY LH 1
4 1A207514PR SIDE PANEL INNER REAR ASSY LH 1
5 | IF000770 CLIP HARNESS 1
6 MB071461 REINFORCEMENT SEATBELT ASSE 1 To be serviced on 1A339224PR
7 1A206198 REINF HANDLE REAR (HCV) 1
8 1A210202 REINF. SEAT BELT-ELR ASSY (HCV) 1
9 1A204637 RAIL SIDE INNER LH (HCV) 1
10 1A204641PR BRACE REAR PILLAR ASSY LH 1
11 1A209606 | CHANNEL DRIP LH (HCV) 1
12 1A204659 CHANNEL PILLAR DRIP UPPER LH (HCV) 1
13 1A204639 RAIL SIDE OUTER LH (HCV) 1
14 MB095029 REINF LOCK LEVER 1
15 1A204689 RAIL SIDE OUTER REAR LH (HCV) 1
16 1A339290PR OUTER PANEL FENDER ASSY LH 1
17 | IFO00770 CLIP HARNESS 1
18 1A222465PR OUTER PANEL FENDER LH PRIMERED 1
19 1A204623PR OUTER PANEL REAR LH 1
20 1A307560 ASSY REINF DOOR STRIKER 1 INCLUDE 21
21 | MS440014 NUT WELD 8 2
22 1A341148PR A PILLAR ASSY LH 1
23 1A303612 NEW BKT. A PILLER OUTER LH 1
24 | MS440014 NUT WELD 8 3
25 | MB508571 REINF. HINGE (A) 1
26 1A207526 REINF. HINGE LOWER ASSY LH (HCV) 1
27 1A340572PR FACIA MTG BRKT UPPER ASSY LH 1
28 NLS FASCIA SIDE MTG REINF ASSY,LH 1 To be serviced on 1A339271
29 1A204691 OUTER PANEL UPPER LH (HCV) 1
30 1A302861 HANDLE (CO-DRIVER SIDE) 1
31 1A204635PR SIDE PANEL INNER REAR LH 1

Page 300 of 444




1111-81-220-A057 [EMBLEMS]

G = EICHER

A TEIGHE R

A JEICHER .

fﬂ__fS

Brol5 06Tz




1111-81-220-A057 [EMBLEMS]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 1A335903 DIAL A PART LOGO 1
2 1A304145 STICKER EOS 1
3 1B002092 LABLE EMISSION CONTROL 1
4 NLS TILT CAUTION STICKER 1
5 1A331391 EICHER STICKER FOR DOOR (WHITE) 2
6 1A331392 EICHER STICKER FOR DOOR (BLACK) 2
7 1A341274 BADGING ASSY- PRO_5016T 1
8 1A349609 MBOOSTER PLUS LOGO 2
9 | 1A340821 BS IV STICKER 1

Page 302 of 444




EICHER

<

1111-81-230-A023 [BATTERY BOX]

Page 303 of 444



1111-81-230-A023 [BATTERY BOX]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 MF434105 NUT FL. M10x1.25 1
2 1C370272 BATTERY COVER ASSY 1
3 MF450003 PLAIN WASHER M5 16
4 1C306698 BRACKET, BATTERY LOCK 2
5 | 1C308297 BKT COVER LOCK 2
6 | MB175124 PIN, CROSS SHAFT 2
7 MF472038 SPLIT PIN (2X20) 2
8 IE303126 PROTECTOR-HARNESS RH 4
9 1C302580 LOCK RUBBER BATTERY COVER 2
10 1C343103 BATTERY CLAMP ASSY VE2100 1
11 1C345291 BATTERY BRACKET BASE ASSY 1
12 MF140483 Bolt, flange M12X1.25X25 3
13 IF300232 NUT SELF LOCKING 12 6
14 NLS BOLT M12 X 1.25 X 25 3
15 1BO00939 BOLT M10x25 MECH JACK 1
16 | MF434106 FLANGE NUT 3
17 | MS200161 SCREWM5x12 3
18 1A226709 LOCK HOOD (MAV COWL) 1
19 NLS SUPPORT BRKT LH1 1
20 NLS BATTERY MOUNTING BRACKET LH 1
21 1C309023 HARNESS BRKT BATTERY 1
22 MF450006 PLAIN WASHER 10 1
23 1C394119 COVER MTG STRIP 1

Page 304 of 444




= EICHER

2

1111-81-260-A072 [TOOLS]

= T~

Page 305 of 444




G = EICHER
1111-81-260-A072 [TOOLS]
Pos. [Part No. Description Qty |Remarks
1 1A205461 HANDLE NUT WRENCH - MCV 1
2 1BO03817 WARNING TRIANGLE (ADVANCE) 1
3 | 1C329694 BOX, TOOL KIT 1
4 IBO07564 EXTENSION VALVE (50 mm) - 10.90 2
5 IB003376 CHOKE BLOCK 2
6 1BO03377 FIRST AID KIT 1
7 | MB197579 TOOL BAG 1
8 1A204222 WRENCH WHEEL NUT (SIZE- A/F - 30/32) 1

Page 306 of 444




= EICHER

P,

1111-81-310-0005 [INTEGRATED FOOT STEP & FENDER ASSY]

Page 307 of 444



1111-81-310-0005 [INTEGRATED FOOT STEP & FENDER ASSY]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 MF434104 NUT FL. M8X1.25 34
2 | MF450272 PLAIN WASHER 8 ]
3 MF140005 BOLT M6x1x16 4
4 | MF140023 BOLT M8x1.25x16 4 ;
5 1A209533 GRIP HANDLE RH (HCV) 1
6 1A209532 GRIP HANDLE LH (HCV) 1
7 NLS FENDER REINFORCEMENT RH 1
8 1A339778 FOOT STEP COVER MOUNTING STRUCTURE RH 1
9 1A340980 FOOT STEP COVER SEAL 1
10 IF300856 Screw 8
11 1A339435 LOWER C PLATE ASSY 1
12 MF434103 FLANGE NUT M-6 7
13 1A339298 STEP PLATE RH 2
14 1A339816 FOOT STEP SIDE SUPPORT REAR RH 1
15 1A338952 INTEGRATED FOOT STEP COVER RH 1
16 1A339620 INTEGRATED FOOT STEP COVER MTG PLATE 1
17 IF301048 Bolt_Washer_assy 12
18 NLS FENDER REINFORCEMENT LH 1
19 1A339777 FOOT STEP COVER MOUNTING STRUCTURE LH 1
20 1A339297 STEP PLATE LH 2
21 1A338951 INTEGRATED FOOT STEP COVER LH 1
22 1A339782 FOOT STEP SIDE SUPPORT REAR LH 1

Page 308 of 444




EICHER

e

4305-81-096-0002 [UNDERBODY-REAR]

45—{24-25-26

Page 309 of 444



4305-81-096-0002 [UNDERBODY-REAR]

= EICHER

Pos. [Part No. Description Qty |Remarks

1 NLS REINF SEAT ANCHOR DRIVER MTG ASSY 1

2 1A339720PR ASSY PATCH PANEL SHEILD FR,RH 1

3 1A204576PR PANEL SHIELD FRONT RH 1

4 1A339719PR ASSY PATCH PANEL SHEILD FR,LH 1

5 1A204575PR PANEL SHIELD FRONT LH 1

6 NLS REINF. HUMP REAR (HCV) 1

7 NLS REINF. HUMP ASSY WITH WELD NUT (HCV) 1

8 1A209369 REINFORCEMENT HUMP A (HCV) 1

9 NLS PLATE FLOOR REAR END RH (HCV) 1

10 1A209580 FRAME FLOOR UNDER CROSS CENTRAL ASSY 'A' 1

11 NLS REINF.UNDER CROSS CENTRAL (HCV) 1

12 1A204738 FRAME FLOOR UNDER CROSS CENTER ASSY (HCV 1

13 NLS FRAME FLOOR CROSS ADJUST LH (MCV) 2

14 1A204673 PLATE FLOOR REAR END LH (HCV) 1

15 1A340611PR FRAME ASSY FLOOR UNDER RH(CAB) 1

16 | IFO00770 CLIP HARNESS 2

17 NLS FRAME FLOOR UNDER CROSS 1

18 NLS ASSY REINFORCEMENT UNDER CENTER RH 1 To be serviced on IA340611PR
19 MB394954 REINF,UNDER FRAME 1

20 1A210749 FRAME FLOOR UNDER FRONT ASSY (LCV/HCV) 1

21 NLS CROSS MBR. FRONT END ASSY. 1

22 1A340610PR FRAME ASSY FLOOR UNDER LH (CABIN) 1

23 1A303766 FRAME FLOOR UNDER CENTER LH 1

24 1A204672 FRAME FLOOR REAR ASSY (HCV) 1

25 MB395362 REINF. SEAT BELT ANCHOR 'B' LH(RHD) 1

26 MB395363 REINF. SEAT BELT ANCHOR 'B'RH(RHD) 1

27 1A211782 REINF.FRONT FLOOR SIDE LH (HCV) 1

28 NLS REINF. HUMP FRONT (HCV) 1

29 NLS REINF.SEAT ANC.CO-DRIVER MTG B ASSY(HCV) 1

30 1A308848 BRACKET, TANK HD 1

31 NLS REINF.SEAT ANC.CO-DRIVER MTG A ASSY(HCV) 1

32 1A339224PR PANEL FLOOR FRONT ASSYHCV UPGRADE 1 INCLUDED 33,34,35
33 NLS FLOOR REINF UPPER RH 1

34 1A210787 CONNECTOR,FRONT END 1

35 NLS FLOOR REINF UPPER LH 1

36 IA300166PR PANEL FLOOR REAR ASSY 1 INCLUDED 37,38,39
37 NLS REINF SAET BELT ASSY DRIVER SIDE (HCV) 1

38 | MB149067 CLIP 3

39 MB071461 REINFORCEMENT SEATBELT ASSE 2 To be serviced on 1A339224PR
40 1A000487 REINF.SEAT BELT ANCHOR ASSY (HCV) 1

41 1A303940PR ASSY FRAME FLOOR UNDER CENTER RH 1

42 NLS PLATE, TOY TUBBING (HCV) 5

43 | MF140005 BOLT M6x1x16 1

44 1A303939PR ASSY FRAME FLOOR UNDER CENTER LH 1

45 1A204570 FRAME ASSY FLOOR REAR (HCV) 1

46 1A204564 FRAME FLOOR UNDER REAR ASSY (HCV) 1

Page 310 of 444




&= EICHER
4310-81-020-0002 [DOOR ASSY RH]

17-18-19-20

Page 311 of 444



4310-81-020-0002 [DOOR ASSY RH]

G = EICHER

Pos. [Part No. Description Qty |Remarks

1 1A339322PR FRONT DOOR ASSY RH_HCV UPG 1

2 I1A209400 L BRACKET RH (HCV) 1

3 NLS SASH INNER EXTN ASSY RH (HCV) 3

4 NLS WINDOW STRIP FR. DOOR GUIDE RH 3

5 NLS WINDOW STRIP FR. DOOR GUIDE EXTN. RH 3

6 1A204720 DOOR GLASS RAIL EXTN.RH (HCV) 1

7 MC130114 CONNECTOR 1

8 NLS Reinf Glass Channel 1

9 NLS SASH CONNECTOR RH 2

10 1A210167 DOOR GLS RAIL ASSY RH HCV 3

11 | 1A204676 SASH OUTER RH (HCV) 1

12 NLS REINF.REAR VIEW MIRROR UPPER (HCV) 1

13 1A209538 DOOR GLASS RAIL REINF.RH (HCV) 1

14 1A306861 ASSY.GLASS RAIL LWR RH 1

15 MF140203 BOLT M6x1.0x12 1

16 MF244851 BOLT WASHER ASSY,8X20 5

17 MB394548 STRAINER DOOR OUTER PANEL R 1

18 MB394764 STRAINER DOOR OUTER PANEL C 1

19 NLS REINF.RR.VIEW MIRROR ASSY (HCV) 1

20 NLS PANEL DOOR OUTER RH (HCV) 1

21 MF351465 SCREW WASHER ASSEMBLED (5x10) 2 To be serviced on MF455390
22 MC130759 HINGE DOOR LOWER RH 1

23 1A204542 HINGE DOOR UPPER -HCV 1

24 MB394785 REINF DOOR HINGE LWR RH 1

25 MF399005 WASHER PLAIN M8 1

26 NLS door_trim_brckt_RH 1 To be serviced on Higher assembly 1A332104
27 1A206257 RUN CHANNEL (HCV) 2

28 NLS REINFORCEMENT RH (HCV) 1

29 1A204601PR PANEL DOOR OUTER ASSY RH (HCV 1 To be serviced on MB394548

Page 312 of 444




&= EICHER
4310-81-030-0003 [DOOR ASSY LH]

20=21-22-23

Page 313 of 444



4310-81-030-0003 [DOOR ASSY LH]

G = EICHER

Pos. [Part No. Description Qty |Remarks

1 1A339321PR FRONT DOOR ASSY LH_HCV UPG 1

2 NLS SASH INNER EXTN.ASSY LH (HCV) 4

3 1A204685 WINDOW STRIP FR. DOOR GUIDE LH 6

4 NLS Reinf Glass Channel 1

5 NLS DOOR GLASS RAIL EXTN. LH (HCV) 1

6 MC130114 CONNECTOR 1

7 NLS door_trim_brckt 1 To be serviced on Higher assembly 1A332103
8 1A204747 WINDOW STRIP FR. DOOR GUIDE EXTN. LH 6

9 NLS SASH CONNECTOR LH (HCV) 2

10 NLS DOOR GLS RAIL ASSY LH HCV 4

11 NLS REINF.REAR VIEW MIRROR ASSY (HCV) 1

12 | NLS SASH OUTER LH (HCV) 1

13 NLS REINF.REAR VIEW MIRROR UPPER (HCV) 1

14 NLS L BRACKET LH (HCV) 1

15 NLS DOOR GLASS RAIL REINF.LH (HCV) 1

16 NLS ASSY.GLASS RAIL LWR LH 1

17 MF140203 BOLT M6x1.0x12 1

18 MF351465 SCREW WASHER ASSEMBLED (5x10) 2 To be serviced on MF455390
19 MF244851 BOLT WASHER ASSY,8X20 5

20 NLS REINF.RR.VIEW MIRROR ASSY (HCV) 1

21 MB394547 STRAINER DOOR OUTER PANEL L 1

22 MB394764 STRAINER DOOR OUTER PANEL C 1

23 1A204667 PANEL DOOR OUTER LH (HCV) 1

24 MC130758 HINGE DOOR LOWER LH 1

25 1A204542 HINGE DOOR UPPER -HCV 1

26 NLS REINFORCEMENT LH (HCV) 1

27 NLS PANEL DOOR OUTER ASSY LH (HCV) 1

Page 314 of 444




G = EICHER
4310-81-050-0001 [SIDE STRUCTURE ASSY - RH]

4-15.6-7-8

Page 315 of 444



4310-81-050-0001 [SIDE STRUCTURE ASSY - RH]

G = EICHER

Pos. [Part No. Description Qty |Remarks

1 1A339057PR SIDE PANEL ASSY RH LOW ROOF 1

2 1A204664 REINF.TOOL BOX ASSY RH (HCV) 1

3 | MS440014 NUT WELD 8 5

4 1A340725PR SIDE PANEL INNER REAR ASSY RH 1

5 MB071461 REINFORCEMENT SEATBELT ASSE 1 To be serviced on 1A339224PR
6 IA207515PR SIDE PANEL INNER REAR ASSY RH 1

7 1A206198 REINF HANDLE REAR (HCV) 1

8 1A210202 REINF. SEAT BELT-ELR ASSY (HCV) 1

9 1A204642PR BRACE REAR PILLAR ASSY RH 1

10 1A204638 RAIL SIDE INNER RH (HCV) 1

11 1A209607 L CHANNEL DRIP RH (HCV) 1

12 1A204660 CHANNEL PILLAR DRIP UPPER RH (HCV) 1

13 1A204640 RAIL SIDE OUTER RH (HCV) 1

14 1A204690 RAIL SIDE OUTER REAR RH (HCV) 1

15 1A339291PR OUTER PANEL FENDER ASSY RH 1

16 | IFO00770 CLIP HARNESS 1

17 1A222466PR OUTER PANEL FENDER RH PRIMERED 1

18 1A307560 ASSY REINF DOOR STRIKER 1

19 1A204624PR OUTER PANEL REAR RH 1

20 1A341149PR A PILLAR ASSY RH 1

21 1A207527 REINF. HINGE LOWER ASSY RH (HCV) 1

22 | MB508571 REINF. HINGE (A) 1

23 1A303613 NEW BKT. A PILLER OUTER RH, 1

24 1A340573PR FACIA MTG BRKT UPPER ASSY RH 1

25 NLS FASCIA SIDE MTG REINF ASSY,RH 1 To be serviced on 1A341148
26 1A204692 OUTER PANEL UPPER RH (HCV) 1

Page 316 of 444




&= EICHER
4310-81-060-0001 [FRONT PANEL ASSY]

@i%
*':E o -'"

¥ 4 s

12— 7-8-9-10-11-12-13-14-15-16-17-18

Page 317 of 444



4310-81-060-0001 [FRONT PANEL ASSY]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1A339021PR A PILLAR FRONT INNER ASSY RH 1 INCLUDE 2,3
2 MB394896 PILLAR FRONT INNER LWR RH 1 To be serviced on IA339021PR
3 1A207587 REINF A PILLAR INNER ASSY RH 1
4 1A339020PR A PILLAR FRONT INNER ASSY LH 1 INCLUDE 5,6
5 MB394895 PILLAR FRONT INNER LWR LH 1
6 1A207569 REINF A PILLAR INNER ASSY LH 1
7 1A339097PR FR. PANEL REINF ASSY 1
8 1A216801 FRONT PANEL A (HCV) 1 To be serviced on 1A204614
9 | MS440014 NUT WELD 8 4
10 1A339095PR RAIL FRONT WINDOW ASSY (HCV) 1
11 MB394867 REINF WIPER 2
12 1A339096PR INSTAL. FRONT END ASSY CENTRE-HCV 1
13 IFO00770 CLIP HARNESS 4
14 NLS REINF. GRIP 1
15 1A339205PR FRONT PANEL ASSYHCV UPGRADE 1
16 1A209345 PANEL FRONT (HCV) 1
17 1A204616 PANEL FRONT EXTENSION LH (HCV) 1
18 1A204617 PANEL FRONT EXTENSION RH (HCV) 1
19 1A204607PR FRONT END ASSY UPPER 1
20 NLS RAIL ROOF OUTER FRONT (HCV) 1
21 NLS PLATE, TOY TUBBING (HCV) 2
22 NLS ASSY-RAIL ROOF INR FR 1 To be serviced on 1A204607PR
23 NLS BKT SUNVISOR MTG ASSY RH-II 1
24 1A304520 BKT HEADLINING MTG LH 1
25 NLS BKT SUNVISOR MTG ASSY RH-I 1
26 NLS REINF. WITH WELD NUT ASSY (TERRA25) 2
27 1A339096PR INSTAL. FRONT END ASSY CENTRE-HCV 1

Page 318 of 444




&= EICHER
4310-81-070-0001 [ROOF PANEL & ROOF RAIL ASSY]

f{% e
&

Page 319 of 444



G = EICHER
4310-81-070-0001 [ROOF PANEL & ROOF RAIL ASSY]
Pos. [Part No. Description Qty |Remarks
1 | IA339190PR ASSY-ROOF HD 1

Page 320 of 444




EICHER

(==E

4310-81-080-0001 [PANEL ASSY BACK]

Page 321 of 444




4310-81-080-0001 [PANEL ASSY BACK]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1A339051PR INSTAL PANEL REAR ASSY (HCV) -LOW ROOF 1
2 NLS SNORKEL MTG BRKTASSY UPPER 1
3 1A213426 REINF REAR PANELASSY.(LCV/HCV) 1 To be serviced on 1A210906
4 1A204591 PANEL REAR (HCV) 1
5 NLS REINF.HINGE LOWER ASSY (HCV) 4
6 1A204648 RAIL ROOF REAR INNER 1
7 1A204699 RAIL ROOF REAR OUTER (HCV) 1
8 NLS EXTENSION REAR WALL UPPER (HCV) 1
9 NLS SNORKEL MTG BRKTASSY LOWER 1

Page 322 of 444




EICHER

e

4310-81-093-0001 [UNDERBODY-FRONT]

Page 323 of 444



4310-81-093-0001 [UNDERBODY-FRONT]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1A339227PR C/MBR. SUPPORT HEADLAMP EXT. ASSY. 1
2 NLS FLOOR REINF SIDE RH 1
3 NLS PANEL SHIELD PATCH FR ASSY,RH 1
4 NLS PANEL SHIELD PATCH FR ASSY,LH 1
5 1A209847 REINF.HUMP B (HCV) 1
6 NLS FRAME FLOOR UNDER FR. ASSYHCV RH 1
7 NLS PLATE ASSY (HCV/30.25) 1
8 NLS C-PLATE SERVICE (ALL HCV) 1
9 | IF000770 CLIP HARNESS 2
10 1A223439 PLATE ASSY FRONT (HCV / 6X2) 1
11 | MS440014 NUT WELD 8 4
12 NLS FRAME FLOOR UNDER FRONTASSY HCV LH 1
13 1A303768 FLOOR REINF SIDE LH 1
14 1A212651 BRACKET, CAB REAR (TILT) 2

Page 324 of 444




G = EICHER
4310-81-100-0001 [FRONT GRILL]

Page 325 of 444



4310-81-100-0001 [FRONT GRILL]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 MF140227 BOLT M8x1.25x25 8
2 MF453139 SCREW TAPPING (4X16) 3
3 1A339616 EICHER SEPERATE LETTER ASSY 1
4 1A328851 HORSE EMBLEMHD 1
5 | 1A323022 STAR CLIP 19
6 1A339610 FRONT WING HCV UPGRADE 1
7 1A308960 Front Grill Clip 17
8 MS240179 BOLT WASHERASSEMBLY 4
9 | MF399104 SPRING WASHER M6 1
10 1A339306 CRASH BOX ASSY 2

Page 326 of 444




G EICHER
4310-81-110-0001 [FRONT GARNISH ASSY]

@

Page 327 of 444



G = EICHER
4310-81-110-0001 [FRONT GARNISH ASSY]
Pos. [Part No. Description Qty |Remarks
1 MF453094 SCREW,TAPPING 5X20 1
2 1A202790 HANDLE, FRONT GRILL 1
3 MF450192 PLAIN WASHER M5 1
4 MB368376 GROMMET SCREW 1
5 MF350319 SCREW WASHER ASSY(M6X30) 1
6 | MF399104 SPRING WASHER M6 1
8 1A210042 GARNISH FRONT CENTER (HCV) 1
9 1A210041 GARNISH FRONT RH (HCV) 1
10 1A210040 GARNISH FRONT LH (HCV) 1
11 | IA341032 OUTER DUCT LH 1

Page 328 of 444




G = EICHER
4310-81-120-0003 [BUMPER]

Page 329 of 444



4310-81-120-0003 [BUMPER]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 IF300855 SCREW 4
2 MU480002 GROMMET SCREW 4
3 MF453094 SCREW,TAPPING 5X20 4
4 MF434103 FLANGE NUT M-6 4
5 1A338797PR BUMPER SUB-ASSEMBLY 1
6 IA308755PR BRACKET ASSY FOG LAMP MD LH 1
7 1A203211 BOLT,BOOSTER SUP BKT 6
8 1A340693 End Cap RH 1
9 1A340692 End Cap LH 1
10 IA308756PR BRACKET ASSY FOG LAMP MD RH 1
11 NLS BRACKET FOG LAMP MD RH 1 To be serviced on primered part 1A308756PR

Page 330 of 444




&= EICHER
4310-81-151-0001 [CAB SUSPENSION FRONT DAMPER AND LOWER MTG BKT]

Page 331 of 444



4310-81-151-0001 [CAB SUSPENSION FRONT DAMPER AND LOWER MTG BKT]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 IA208898 LEVER TILT CABIN RH (HCV) 1
2 IA208897 LEVER TILT CABIN LH (HCV) 1
3 IA228749 BRACKET FR CABIN MOUNT RH (33.25) 1
4 IA228748 BRACKET FR CABIN MOUNT LH (33.25) 1
5 NLS SPACER CAB MTG (HCV/MAV/40.35) 2
6 IA205663 RUBBER ASSY. FRONT HCV 2
7 IA205681 BUSH, PIVOT CABIN (HCV) 2
8 IA205664 BUSH SUPPORT TORSION BAR (HCV) 2
9 IA209600 WEAR PLATE TILT LEVER (10) HCV 2
10 |[NLS COUNTER SUNK BOLT (HCV) 4
11 | IF300078 BOLT-HCV SPECIAL APPLICATION 13
12 | MF450408 WASHER SPRING 14 13
13 IFO00367 NUT 13
14 1C355229 Torsion Bar Lower-HCV (CAB) 1
15 1C355230 Torsion Bar Upper-HCV (CAB) 1
16 | IFO00338 CIRCLIP TORSION BAR -HCV 4
17 | IFO00330 BOLT G/B MOUNT (HCV) 1
18 | IA209601 WEAR PLATE TILT LEVER (15) HCV 2

Page 332 of 444




G = EICHER
4310-81-152-0001 [CAB SUSPENSION FRONT UPPER MTG BKT]

Page 333 of 444



4310-81-152-0001 [CAB SUSPENSION FRONT UPPER MTG BKT]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A210547 CROSS MBR. ASSY FRONT FLOOR (HCV/MAV) 1
2 1B003598 1B003598,FLANGE BOLT (12X35) 2
3 MF140462 BOLT FLANGE (10X1.25X30) 8 2
4 IB001207 SPRING WASHER (M12) 2
5 MF450067 PLAIN WASHER M12 (HCV,MAV,FACE COWL) 4
6 1B001206 1B001206,WASHER SPRING M10 2
7 MF450157 PLAIN WASHER 8
8 IF300584 BOLT FLANGE M14x1.5x28 8

Page 334 of 444




G = EICHER
4310-81-160-0001 [CAB MOUNTING - REAR]

Page 335 of 444



4310-81-160-0001 [CAB MOUNTING - REAR]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 MF445008 NUT LOCK M16x1.5 2
2 MB395218 HOOK ANCHOR LH 1
3 1A000392 BRACKET, ASSY. CAB HOLD (HCV) 2
4 1A000390 RUBBER ASSY.RR MT.LOWER HCV 2
5 | MB395134 PIPE HOOK 2
6 1A205749 RUBBER ASSY.REAR MTG.UPPER (HCV) 2
7 MB395119 HOOK ANCHOR RH 1
8 | MF434105 NUT FL. M10x1.25 4
9 1A000391 RUBBER ASSY.SIDE HCV 4

Page 336 of 444




EICHER

@

4310-81-170-0001 [CAB HOLD DOWN]

Page 337 of 444




4310-81-170-0001 [CAB HOLD DOWN]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 MB395146 LINK ASSEMBLY, LH 1
2 MF450006 PLAIN WASHER 10 2
3 MB395147 LINK ASSEMBLY, RH 1
4 MF472052 SPLIT PIN (2.5X20) 1
5 | MF450005 WASHER 2
6 MB395141 ROD ASSEMBLY CENTRE 1
7 1A205886 LOCK HANDLE ASSY. HCV 1
8 MF399003 WASHER ,PLAINM5 1
9 MB395169 SAFETY HOOK ASSY 1
10 MF434105 NUT FL. M10x1.25 1
11 MF140458 BOLT FLANGE (10X1.25X20) 8 12
12 1BO00991 IBO00991,HEX BOLT M5X0.8PX10MM 1
13 1B001838 LOCKING STRIP 1
14 1B001203 SPRING WASHER (5) 1

Page 338 of 444




&= EICHER
4310-81-180-0003 [OUTSIDE MIRROR & ROOM MIRROR]

%

Page 339 of 444



4310-81-180-0003 [OUTSIDE MIRROR & ROOM MIRROR]

G = EICHER

Pos. [Part No. Description Qty |Remarks

1 1A212252 KIT,MIRROR & STAY ASSY LH (20.16/30.25) 1

2 1B001474 NUT SELF LOCKING (M8 X1.25) 2

3 | MF399104 SPRING WASHER M6 1

4 NLS MOUNTING BRACKET ASSY LH 1

5 1BO03890 ASSY.WIDE ANGLE MIRROR(CLASS V) 1

6 1B003854 MIRROR RH CVM 1

7 MF140025 BOLT M8x1.25x20 3

8 MF140027 BOLT FLANGE 8X25 1

9 | IF000590 SCREW (8x20) 4

10 1A226674 REAR VIEW MIRROR ASSY. 1

11 MF140225 BOLT M8x1.25x20 1

12 | 1A212253 KIT,MIRROR & STAY ASSY RH (20.16/30.25) 1

13 1A354243 MOUNTING BRACKET ASSY RH 1

14 1BO03809 REAR VIEW MIRRORASSY.CLASS IV 1 POS 14 are alternate to each other
14 1A353837 CLASS V MIRROR ASSY 1 -

15 1A333303 A PILLAR CAP M6 1

16 NLS WASHER PLAIN MS83-MF399022 1

17 1BO03809 REAR VIEW MIRRORASSY.CLASS IV 1

Page 340 of 444




4310-81-200-0003 [FRONT CORNER PANEL]

G = EICHER

Page 341 of 444



4310-81-200-0003 [FRONT CORNER PANEL]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 MB302665 GROMMET SCREW 8
2 MF453094 SCREW,TAPPING 5X20 8
3 IA204736 CORNER PANEL RH (HCV) 1
4 1A303611 BRACKET FRONT SIDE PANEL(C) RH 1
5 NLS BRACKET 'E' RH (HCV) 1
6 NLS BRACKET 'B 'RH (HCV) 1
7 NLS BKT.'B' (MAV) 1
8 IA204735 CORNER PANEL LH (HCV) 1
9 1A206691 BRACKET 'B' LH (HCV) 1
10 NLS BRACKET 'E' LH (HCV) 1
11 NLS BRACKET FRONT SIDE PANEL(C) LH, 1
12 1A205884 CORNER VANE LH FRP (HCV) 1
13 1A205885 CORNER VANE RH FRP (HCV) 1
14 MB368376 GROMMET SCREW 1

Page 342 of 444




G = EICHER
4310-81-240-0001 [MUDGUARD LH - FRONT]

Page 343 of 444



4310-81-240-0001 [MUDGUARD LH - FRONT]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 MF140485 BOLT FLANGE (12X1.25X30) 8 10
2 | MF434106 FLANGE NUT 26
3 1C341443 SPRAY SUPPRESSION FLAP 2
4 1A203211 BOLT,BOOSTER SUP BKT 2
5 1C355183 ASSY MUDGUARD MTG BOTTOM LH 1
6 1C318386 NUT HEX M10 4
7 1C355181 ASSY MUDGUARD TOP SUP LH 1
8 |1C355179 MUDGUARD LH 1
9 MF450067 PLAIN WASHER M12 (HCV,MAV,FACE COWL) 24
10 MF140487 BOLT FLANGE (12X1.25X35) 4
11 1C307857 MUDGUARD CLAMP ASSY 4
12 1B003598 1B003598,FLANGE BOLT (12X35) 2
13 1C340847 SPRAY SUPPRESSION CLAMP 2

Page 344 of 444




G = EICHER
4310-81-250-0001 [MUDGUARD RH - FRONT]

Page 345 of 444



4310-81-250-0001 [MUDGUARD RH - FRONT]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 MF140485 BOLT FLANGE (12X1.25X30) 8 10
2 | MF434106 FLANGE NUT 26
3 1C341443 SPRAY SUPPRESSION FLAP 2
4 |1C355180 MUDGUARD RH 1
5 1C355182 ASSY MUDGUARD TOP SUP RH 1
6 1C355184 ASSY MUDGUARD MTG BOTTOM RH 1
7 1A203211 BOLT,BOOSTER SUP BKT 2
8 MF450067 PLAIN WASHER M12 (HCV,MAV,FACE COWL) 24
9 MF140487 BOLT FLANGE (12X1.25X35) 4
10 1C307857 MUDGUARD CLAMP ASSY 4
11 1B003598 1B003598,FLANGE BOLT (12X35) 2
12 1C340847 SPRAY SUPPRESSION CLAMP 2

Page 346 of 444




G = EICHER
4310-81-270-0001 [KIT LOCK ASSY]

Page 347 of 444



4310-81-270-0001 [KIT LOCK ASSY]

&= EICHER

Pos. [Part No. Description Qty |Remarks
IC360393 LOCK KIT ASSY 1
IA327397 GLOVE BOX LOCK 2
NLS STARTER SWITCH (Child part of kit lock) 1

Page 348 of 444




= EICHER

P,

4310-81-300-0001 [FRONT FASCIA ASSY]

Page 349 of 444



4310-81-300-0001 [FRONT FASCIA ASSY]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 MF434104 NUT FL. M8X1.25 10
2 1A340661PR FRONT FASCIA ASSEMBLY HCV 1
3 MF140003 BOLT FLANGE M6x1x12 10
4 NLS BOLT M6x1x20 2 -
5 MS240095 Bolt Washer Assembly 13
6 MF399004 WASHER PLAINM6 1
7 MF399104 SPRING WASHER M6 1
8 MF244851 BOLT WASHER ASSY,8X20 2
9 MF399005 WASHER PLAIN M8 1
10 MF140005 BOLT M6x1x16 8
11 1A339601 Fascia Mesh 1
12 1A339609 BEZEL HEADLAMP RH 1
13 1A339608 BEZEL HEADLAMP LH 1
14 1A340964 ADDITIONAL BEZEL ASSY RH 1
15 1A340690 CLIP TOWER 8
16 1A340591 ADDITIONAL BEZEL RH 1
17 | MF200050 SCREW, MACHINE (5X20) 12
18 1A340963 ADDITIONAL BEZEL ASSY LH 1
19 1B001242 NUT HEX M8 2
20 1A340590 ADDITIONAL BEZEL LH 1
21 1A340662 Fascia 1
22 1A340602 WING MOUNTING REINFORCEMENT 1
23 IF300294 NUT_WELDM6 2
24 1A340605 FASCIA FRONT MTG SECTION HEAD ASSY 1
25 IF301048 Bolt_Washer_assy 6
26 1A340596 HEADLAMP MGT BRKT ASSY LH 1
27 1A340597 HEADLAMP MGT BRKT ASSY RH 1
28 1A340586 FASCIA CENTER MTG BRKT ASSY 1

Page 350 of 444




G = EICHER
4310-81-330-0001 [NOISE PANEL ASSY]

Page 351 of 444



4310-81-330-0001 [NOISE PANEL ASSY]

= EICHER

Pos. [Part No. Description Qty |Remarks
1 MF450007 PLAIN WASHER 11
2 MF140229 BOLT FLANGE (M8X1.25X30) 7 7
3 MF140223 FLANGE SCREW 6
4 1C355198 NOISE PANEL RH UPPER CHASSIS 1
5 1C355197 NOISE PANEL RH LOWER CHASSIS 1
6 1C355200 NOISE PANEL LHUPPER CHASSIS 1
7 1C355199 NOISE PANEL LH LOWER CHASSIS 1

Page 352 of 444




4310-82-010-0001 [DOOR TRIM & WINDOW REGULATOR - LH]

&= EICHER

Page 353 of 444



4310-82-010-0001 [DOOR TRIM & WINDOW REGULATOR - LH]

&= EICHER

Pos. [Part No. Description Qty |Remarks

1 MB394545 SASH LOWER FDR LH ASSY 1

2 MF140201 BOLT FLANGE(6X1X8) 7T 2

3 1A340186 Pull Handle Cup 2

4 MF455407 SCREW TAPPING 6X16 4 -

5 MF351008 SCREW WASHER ASSY 5X12 2

6 MF399003 WASHER ,PLAINM5 1

7 MF200312 SCREW, MACHINE M5x0.8x12 1

8 1A321340 Grommet Door Inner Panel 4

9 NLS BRACKET PULL CUP LH ASSEMBLY 1 To be serviced on |1A308989
10 1A308990 BKT. PULL HANDLE 1

11 1A309477 Regulator F/DR Window LH 1

12 1A329978 PLASTIC CLIP. 11

13 | MS200313 SCREW (6X20) 2

14 MB095689 PLUG PILLAR SIDE RAIL 1

15 1A340163 Front Door Trim LH 1

16 1A340113 HANDLE ASSY.REG 2

17 1A340114 DOOR KNOB 1

18 MB394581 HOLDER GLASS 4

Page 354 of 444




G = EICHER
4310-82-020-0001 [DOOR TRIM & WINDOW REGULATOR - RH]

Page 355 of 444



4310-82-020-0001 [DOOR TRIM & WINDOW REGULATOR - RH]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 MB394546 SASH LOWER FDR RH ASSY 1
2 MF140201 BOLT FLANGE(6X1X8) 7T 2
3 1A308992PR BRACKET PULL CUP RH ASSEMBLY 1
4 1A308993 BKT. PULL HANDLE 1
5 1A340186 Pull Handle Cup 2
6 MF455407 SCREW TAPPING 6X16 4
7 MF351008 SCREW WASHER ASSY 5X12 2
8 MF399003 WASHER ,PLAINM5 1
9 MF200312 SCREW, MACHINE M5x0.8x12 1
10 1A321340 Grommet Door Inner Panel 4
11 1A309479 REGULATOR ASM,F/DR WINDOW RH 1
12 1A329978 PLASTIC CLIP. 11
13 | MS200313 SCREW (6X20) 2
14 1A340173 Door Trim RH Assy 1
15 1A340113 HANDLE ASSY.REG 2
16 1A340114 DOOR KNOB 1
17 MB394581 HOLDER GLASS 4

Page 356 of 444




~= EICHER
4310-82-030-0001 [DOOR LOCKING MECHANISM - LH]

Page 357 of 444



4310-82-030-0001 [DOOR LOCKING MECHANISM - LH]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A340122 HANDLE ASSY, DOOR INSIDE LH 1 included 2
2 1A340093 DOOR INNER HANDLE LH 1
3 1B004002 LATCH ASSY.FR.DOOR LH 1
4 1BO03502 BUSH INNER LOCK, KNOB 2
5 1A209251 DOOR STRIKER (HCV) 2
6 MF140201 BOLT FLANGE(6X1X8) 7T 4
7 MF455407 SCREW TAPPING 6X16 4
8 MF360074 SCREW WASHER ASSY 6X20 6
9 MB394519 KNOB INSIDE LOCK 2
10 MB394508 ROD FR.DOOR INSIDE LOCK LH 1
11 MB394510 HANDLE ASSY DOOR O/S LH 1
12 | MB069727 SCREW 8X20 4
13 MU480002 GROMMET SCREW 4

Page 358 of 444




G = EICHER
4310-82-040-0001 [DOOR LOCKING MECHANISM - RH]

Page 359 of 444



4310-82-040-0001 [DOOR LOCKING MECHANISM - RH]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A340121 HANDLE ASSY, DOOR INSIDE RH 1 included 2
2 1A340094 DOOR INNER HANDLE RH 1
3 1B004003 LATCH ASSY.FR.DOOR RH 1
4 1BO03502 BUSH INNER LOCK, KNOB 2
5 1A209251 DOOR STRIKER (HCV) 2
6 MF140201 BOLT FLANGE(6X1X8) 7T 4
7 MF455407 SCREW TAPPING 6X16 4
8 MF360074 SCREW WASHER ASSY 6X20 6
9 MB394519 KNOB INSIDE LOCK 2
10 MB394509 ROD FR DOOR INSIDE LOCK RH 1
11 MB394511 HANDLE ASSY DOOR O/S RH 1
12 | MB069727 SCREW 8X20 4
13 MU480002 GROMMET SCREW 4

Page 360 of 444




&= EICHER
4310-82-050-0003 [DOOR WINDOW GLASS - LH]

Page 361 of 444



4310-82-050-0003 [DOOR WINDOW GLASS - LH]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 MB394616 WEATHER STRIP DOOR WINDOW OUTER LH 1
2 MB394614 WEATHER STRIP DR. WINDOW INR LH 1
3 1A206258 WEATHER STRIP FRONT DOOR LH (HCV) 1
4 1A206251 GLASS FRONT WINDOW LH (HCV) 1
5 NLS GARNISH DELTA LH (HCV) 1
6 1A341762 BIW DOOR SIDE TRIM SEAL 2
7 1A208878 DRIP BEADING (HCV) 2

Page 362 of 444




&= EICHER
4310-82-060-0003 [DOOR WINDOW GLASS - RH]

Page 363 of 444



4310-82-060-0003 [DOOR WINDOW GLASS - RH]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 MB394617 WEATHER STRIP DOOR WINDOW OUTER R 1
2 1A206259 WEATHER STRIP FRONT DOOR RH (HCV) 1
3 MB394615 WEATHER STRIP DR. WINDOW INR RH 1
4 1A206252 GLASS FRONT WINDOW RH (HCV) 1
5 NLS GARNISH DELTA RH (HCV) 1
6 1A341762 BIW DOOR SIDE TRIM SEAL 2
7 1A208878 DRIP BEADING (HCV) 2

Page 364 of 444




G = EICHER
4310-82-070-0006 [DASHBOARD / INSTRUMENT PANEL ASSY]

Page 365 of 444



4310-82-070-0006 [DASHBOARD / INSTRUMENT PANEL ASSY]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1A352094 PRO5000 IP SUB ASSY NEW BLOWER 1 --
2 1A306147 MASK-RADIO 1
3 1A327414 BEZEL BRACKET LH 1
4 1A327410 BEZEL BRACKET CENTER_RH 1
5 1A328522 BEZEL BRACKET CENTER_LH 1
6 1A344112 CENTER AIRVENT HOUSING assy RH 1
7 1A339825 Glove box assy 2 Include 8,9,10,11
8 1A339826 Glove box bin Assy 1
9 1A340430 RIB LOCK 4
10 1A339824 Glove box lid assy 1
11 1A322837 TAP SCREW M4X10 9
12 1A340126 CENTER BEZEL ASSY 1 Include 13
13 1A326229 CLIP PLASTIC 9
14 MS200030 SCREWM6X16 19
15 1A339827 Passenger bin Assy 2
16 1A339357 Switch Bezel Center Area 1
17 NLS RADIO CAP ASSY LOWER 1 Include2,18,19 To be serviced on Child parts
18 1A327411 Bezel Bracket LH 1
19 1A327413 BIN BRACKET LH 1
20 1A306146 POCKET-DECK 1
21 1A343131 IP_CCB_5000 1 Include 22 23 24
22 MS440014 NUT WELD 8 1
23 1A328510 PUSH NUT 2
24 1A342766 IP_MOUNTING_BRACKET 1
25 1A352092 PRO 5000 IP SUBSTRATE_NEW BLOWER 1
26 1A328580 M6_METAL_U_CLIP 5
27 1A328405 SIDE AIR VENT ASSY LH 1
28 1A326271 SIDE AIR VENT ASSY RH 1
29 1A330252 Crimping Ring 8
30 1A326231 SCREW PLASTIC TAPPING M4.2X13 4
31 1A344113 CENTER AIRVENT HOUSING assy LH 1
32 1A340027 Inner duct LH Assy 1
33 1A343603 KNEE COVER CHANNEL MTG ASSY 1
34 1A339835 PTO BEZEL 1
35 1A340028 Inner duct RH assy 1

Page 366 of 444




EICHER

e

4310-82-090-0001 [FLOOR TRIM & CENTER CONSOLE ASSY]

Page 367 of 444



4310-82-090-0001 [FLOOR TRIM & CENTER CONSOLE ASSY]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1A340101 TRIM FLOOR SIDE RH (HCV) 1
2 | MU480002 GROMMET SCREW 8
3 MF453094 SCREW,TAPPING 5X20 8
4 1A340096 TRIM FLOOR SIDE LH (HCV) 1
5 1A340350 FLOOR MAT LOWER (HCV) 1
6 1A306208 PAD-HEEL,RH 2
7 1A342137 FLOOR MAT REAR 1
8 1A342174 FLOOR MAT MIDDLE 1
9 1A323023 BOLT ASSY M6X1X30 2
10 MF399004 WASHER PLAINM6 1
11 MF399104 SPRING WASHER M6 1
12 1A323024 BOLT M6x1x30 1
13 1A340351 FLOOR MAT UPPER (HCV) 1
14 MF450192 PLAIN WASHER M5 4
15 MF453017 SCREW TAPPING 4X12 6
16 | IA340053 CONSOLE 1
17 1A340055 BOOT PLATE 1
18 | IA340054 PVC BOOT 1
19 1A206770 INSULATOR RH (HCV) 1
20 1A206769 INSULATOR LH (HCV) 1
21 1A304863 ROD HOLDER ASSY-JACK ROD_TILT ROD 2
22 1A232455 CAP DEAERATION TANK (40.40/6X4TIP) 1
23 1A232454 BASE CAP DEAERATION TANK ((40.40/6X4TIP) 1
24 1A340193 BIW MOUNTING BRACKET RH ASSY 1
25 1A340192 BIW MOUNTING BRACKET LH ASSY 1
26 1A340581 FRONT CROSS MBR SUPPORT TUBE ASSY 1

Page 368 of 444




EICHER

R

4310-82-100-0001 [ROOF TRIM & CURTAIN ASSY]

Page 369 of 444



G = EICHER
4310-82-100-0001 [ROOF TRIM & CURTAIN ASSY]
Pos. [Part No. Description Qty |Remarks
1 MS350072 SCREW WASHER ASSY (M5X25) 2
2 1B001203 SPRING WASHER (5) 1
3 1A302861 HANDLE (CO-DRIVER SIDE) 1
4 1A350351 Door_Garnish_rh 1
5 1A350350 DOOR UPPER GARNISH RH 1
6 | 1A304615 cLip 1
7 1A304580 CLIP ROOF LINING 19
8 1A303100 HEAD LINING - HD 1

Page 370 of 444




G = EICHER
4310-82-110-0001 [STORAGE HEADBOX & SUNVISOR]

Page 371 of 444



4310-82-110-0001 [STORAGE HEADBOX & SUNVISOR]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 MS200166 SCREW MACHINE TAPPING (5X20 2
2 MU200012 SCREW MACHINE TAPPING 4X10 1
3 | 1A334002 SUNVISOR RH 1
4 | 1A334002 SUNVISOR RH 1

Page 372 of 444




EICHER

(:%

TS]

SEAT BEL

ROW &

4310-82-120-0001 [SEATS, CUSHION NAR




4310-82-120-0001 [SEATS, CUSHION NARROW & SEAT BELTS]

P,

EICHER

Pos. [Part No. Description Qty |Remarks
1 1A206183 CLAMP, LOWER BERTH (HCV) 2
2 | MF430002 HEX NUT (M4) 4
3 1B002624 KIT, SEAT BELT ELR LCV/MCV (RHD)EXPORT 1
3 1BO03379 KIT SEAT BELT (LAP TYPE) 1
4 1A304611 ASSY.PANEL TOOL BOX 1
5 MF450272 PLAIN WASHER 13
6 1A303780 BRACKET LOWER SEPARATOR PLATE 1
7 1A206131 ASSY. FRAME BERTH (HCV) 1
8 MF472052 SPLIT PIN (2.5X20) 4
9 MF473014 PIN CLEVISM10x60 4
10 MF450006 PLAIN WASHER 10 4
11 1A303783 ASSY SEPARATOR PLATE 1
12 | MS440014 NUT WELD 8 6
13 1A340069 CO DRIVER SEAT 1
14 MF140223 FLANGE SCREW 9
15 1A340068 Driver Seat 1

Page 374 of 444




&= EICHER
4310-82-130-0002 [GLASS & WINDSHIELD]

w,?.

Page 375 of 444



4310-82-130-0002 [GLASS & WINDSHIELD]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A225829 GLASS FR. WINDOW SHIELD (MAV) 1
2 1A206214 GLASS FRONT WINDSHIELD (HCV) 1
3 1BO03990 WEATHER STRIP, SLIDING WINDOW 1
4 IA205534 SCREW WINDOW (HCV) 6
5 1A205535 GROMMET, WINDOW LOCK (HCV) 6
6 1A205655 WINDOW LOCK ASSY (HCV) 2
7 IA208769 GLASS WINDOW RH (HCV) 1
8 IA208768 GLASS WINDOW LH (HCV) 1
9 I1A205575 CAP NUT WINDOW LOCK M5 6
10 1A206233 WEATHER STRIP FR. WIND SHIELD (HCV) 1
11 1A205533 HINGE WINDOW (HCV) 4
12 1B004255 REAR SLIDING WINDOW 1
13 MB394701 GLASS, RR WINDOW 2
14 1B999873 ALUMINIUM SECTION,GLASS HOLDER 1
15 1B999876 LOCK ASSEMBLY 1
16 1A205562 WEATHER STRIP WINDOW HCV 2

Page 376 of 444




G = EICHER
4310-82-140-0001 [PANEL TRIM - LH]

Page 377 of 444



4310-82-140-0001 [PANEL TRIM - LH]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 MU200012 SCREW MACHINE TAPPING 4X10 4
2 1A206196 HANDLE REAR LH (HCV) 1
3 1A304580 CLIP ROOF LINING 23
4 MF140005 BOLT M6x1x16 8
7 IA329978 PLASTIC CLIP. 6
8 IA339468 A PILLAR LH 1

Page 378 of 444




G = EICHER
4310-82-150-0001 [PANEL TRIM - RH]

Page 379 of 444



4310-82-150-0001 [PANEL TRIM - RH]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A206197 HANDLE REAR RH (HCV) 1
2 MU200012 SCREW MACHINE TAPPING 4X10 4
3 1A304580 CLIP ROOF LINING 23
4 MF140005 BOLT M6x1x16 8
7 IA329978 PLASTIC CLIP. 6
8 1A339467 A PILLAR RH 1

Page 380 of 444




&= EICHER
4310-82-180-0002 [INSTRUMENT PANEL MOUNTING PARTS]

““m

el

“E‘»

\.-ﬁ"'

Page 381 of 444



4310-82-180-0002 [INSTRUMENT PANEL MOUNTING PARTS]

G = EICHER

Pos. [Part No. Description Qty |Remarks
1 1A339472 CCB to floor mtg Ctr 1
2 1A340179 END COVER LH ASSY 1
3 1A326229 CLIP PLASTIC 4
4 MF140223 FLANGE SCREW 2
5 MF450005 WASHER 4
6 | MS200313 SCREW (6X20) 16
7 MS240179 BOLT WASHERASSEMBLY 7
8 MF399104 SPRING WASHER M6 1
9 MF453017 SCREW TAPPING 4X12 10
10 MF434104 NUT FL. M8X1.25 2
11 1A340178 END COVER RH ASSY 1
12 1A340184 NON PTO BEZEL 2
13 1A340430 RIB LOCK 11
14 1A322837 TAP SCREW M4X10 5
15 1A339828 Cluster bezel with clips 1
16 1A339364 Cluster Bezel Gap Hider RHD 1
17 1A340177 FUSE BOX LID ASSY 2
18 1A340109 FUSE BOX LID OUTER 1
19 1A339831 Knee cover bezel assy 1
20 1A339832 Knee cover pnm bezel assy 1
21 1A339833 Driver side knee bezel assy 1
22 1A339369 Driver Side IP Switch bezel 1
23 NLS Driver Side IP Switch bezel 1
24 1A339471 CCB to floor mtg LH 1
25 1A339370 OBD Switch Bezel 1
26 1A327546 COVER HOLE 1
27 1A339465 Front LH side handhold 1
28 1A339466 Front RH side handhold 1
29 IE303125 PROTECTOR-HARNESS LH 1
30 1A339830 Knee cover assy 1
31 1A339829 Cluster bezel Assy 1
32 1A340133 OUTER DUCT RH ASSY 1
33 1A339470 Planum brkt side 4
34 1A343980 DRIVER SIDE CRASH BRACKET 1

Page 382 of 444




G = EICHER
4310-82-190-0001 [COVER SEALING PLUG]

Page 383 of 444



G = EICHER
4310-82-190-0001 [COVER SEALING PLUG]
Pos. [Part No. Description Qty |Remarks
1 | MS660183 PLUG (20) 6
2 | 1A210815 PLUG SASH 2 (HCV) 22
3 1A209477 RUBBER PAD LOWER BERTH (HCV) 6
4 1A209476 GROMMET, PANEL TOOL BOX (HCV TC) 8
5 | MS660182 PLUG (16) 18
6 | MC912550 PLUG 8
7 1A221019 RUBBER GROMMET 2
8 1A221025 PLUG,FLOOR REAR 8
9 IA306055 COVER-HOLE 3
10 1A306827 COVER HOLE 40 DIA 14

Page 384 of 444




EICHER

A

4310-87-060-0003 [BLOWER]

Page 385 of 444



4310-87-060-0003 [BLOWER]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IH005108 SINGLE SHAFT HD CAB BLOWER 1
2 NS L- BKT FOR BUNCH CLAMP 1
3 IH005439 BLOWER UNIT 24V 1
4 NLS BLOWER CASE (SUCTION SIDE) 1
5 | IH005095 BRACKET B 1
6 IH005441 WIRE HARNESS 1
7 | IH005440 MOTOR ASSY 1
8 | IH005438 RESISTOR 24V 1
9 NLS CASE CLAMP 1
10 | IH001918 SIROCO FAN 1
11 NLS BLOWER CASE (MOTOR SIDE) 1
12 IH001851 MASK-BLOWER SWITCH 1
13 1A327411 Bezel Bracket LH 1
14 | MF453377 SCR-TAP 2
15 1A326231 SCREW PLASTIC TAPPING M4.2X13 2

Page 386 of 444




EICHER

A

4340-87-020-0001 [BLOWER DUCT]

Page 387 of 444



G = EICHER
4340-87-020-0001 [BLOWER DUCT]
Pos. [Part No. Description Qty |Remarks
1 IH003562 CENTRAL DUCT ASSY 1
2 IH005092 BLOWER DUCT 1

Page 388 of 444




&= EICHER
4020-91-030-0003 [OIL TANK FOR TIPPING CYLINDER]

Page 389 of 444



4020-91-030-0003 [OIL TANK FOR TIPPING CYLINDER]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 NLS Plain washer, A 8.5 1S:5370 - Steel 3
2 NLS HOSE CLIP TO SUIT 38 OD HOSE 8
3 NLS Nyloc nut 5
4 NLS RUBBER STRIP 1
5 NS FUEL TANK STRAP STIFFENER 2
6 NLS Hydraulic Tank Assy (50 lit) 1
7 1P301537 Filler breather cap. 1
8 NLS Drain plug. 1
9 1P301898 OIL LEVEL GUAGE ASSY 1
10 NLS Sealing Washer 33 X 39 1
11 IP301150 RETURN LINE FILTER 1
12 NLS HYDRAULIC TANK S/A 1

Page 390 of 444




&= EICHER
4055-91-060-0001 [HYDRAULIC CYLINDER]

Page 391 of 444



4055-91-060-0001 [HYDRAULIC CYLINDER]

&= EICHER

Pos. [Part No. Description Qty |Remarks

1 1P004387 Air Actuated Linear Spool Valve 1 -

2 NLS Spring housing. 1

3 NLS Spring. 1

4 NLS Spool eye. 1

5 NLS steel ball. 1

6 NLS Spring. 1

7 NLS Press piece. 3

8 NLS Dust protection Cap. 1

9 NLS Relief adj. Screw. 1

10 NLS Spring seat. 1

11 NLS Pneumatic cover. 1

12 NLS Spacer. 1

13 NLS Spring seat. 1

14 NLS Spacer. 1

15 1P301899 TELESCOPIC CYLINDER 10.80 AIR BRAKE 1

16 NLS PISTON (DIA105) 1 To be serviced on 1P301900
17 1P301903 PISTON ROD 1

18 NLS INNER PIPE 1 To be serviced on 1P301903
19 NLS LOCKING WASHER-2 1

20 NLS HEX. SOC. SET SCREW 6

21 NLS O-RING 1

22 NLS HEAD END COVER DIA 90 1

23 1P301906 HEAD END COVER DIA 120 1

24 1P301904 PISTON ROD S/A 1 To be serviced on 1P301902
25 1P301902 PISTON (DIA72) 1 To be serviced on 1P301901
26 NLS TUBE-CE COVER S/A 1 To be serviced on 1P301899
27 NLS Set Screw. 3

28 1P312971 BALL SEAT 1

29 NLS Metal Cap. 1

30 1P312972 SPARE SEAL KIT. 1

Page 392 of 444




4110-91-070-0003 [PUMP GEAR]

G = EICHER

28

Page 393 of 444



4110-91-070-0003 [PUMP GEAR]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 1P310220 PUMP SUPPORTING BRACKET 1
2 1P301490 GASKET/PUMP. 1
3 1P306641 GASKET PTO . 1
4 1P301456 PISTON PUMP . 1 INCLUDED 5-27
5 NLS RETAINER RING. 2
6 NLS TAPER ROLLER BEARING 1
7 NLS INNER RING 2
8 |NLS PIN . 3
9 NLS PUMP SHAFT L17 1
10 IP301512 BEARING HOUSING. 1
11 NLS SPRING DOWEL SLEEVE. 1
12 NLS PLUNGER SEAT. 6
13 NLS PLUNGER. 6
14 NLS HARNESS PLATE. 1
15 NLS SPRING. 6
16 NLS SPRING WASHER. 4
17 NLS HEX.HEAD SCREW 1
18 IP301530 HEX.SOC.HEAD CAP SCREW 4
19 NLS RETAINING RING. 6
20 NLS KIDNEY PLATE. 1
21 NLS SPRING. 6
22 IP301518 NEEDLE ROLLER BEARING. 1
23 NLS CIRCLIP. 2
24 NLS CHECK VALVE HOUSING. 6
25 NLS CHECK VALVE. 6
26 NLS PUMP HOUSING. 1
27 IP301534 SPARE SEAL KIT. 1
28 1P310220 PUMP SUPPORTING BRACKET 1

Page 394 of 444




4310-91-010-0003 [UBT TIPPING KIT PRO5016T]

G EICHER

1|3
g 28 26 38 45 32 19 27
L-':‘;i -. \12 1%1" 33' — ;F_.f*"f f__,-"'z?
& 36 2= oY) “~'| *;143
34" 046 My *‘:1?
35" ;u ~48
38024 )
23—“'--4_.:". ;_'_‘i-,-lg_ 114 '
—25 T 4s
44430 _%-4? \ 33
8.\ Y/ §£—331
CILES 18
T i
?-___.-"
. ot i
g—— £ 0 A
o g 24
«m"I|E:' 1:_ 2
- . 23
::.- -"""'“--24
o
9 L
49. ;
““J.II'I._"IS
e (1NR)
I"; ek :
5154/ |
39‘1'”3 26

Page 395 of 444



4310-91-010-0003 [UBT TIPPING KIT PRO5016T]

P,

EICHER

Pos. [Part No. Description Qty |Remarks
1 NLS Hex.hd.screw M8X16-8.8. 4
2 IP303251 HEX HD SCREW M8X20-10.9 4
3 NLS Hex.hd.screw M8X25-10.9 4
4 NLS Hex.hd.screw M10X25-10.9 2
5 NLS Hex.hd.screw M10X30-10.9 2
6 NLS Hex.hd.screw M12X30-10.9 1
7 NLS HEX HEAD SCREW M12X40-10.9 4
8 NLS Hydraulic Tank Assy (50 lit) 1
9 NLS Punched Washer 2
10 NLS Plain washer, A 8.5 1S:5370 - Steel 4
11 NLS Plain washer, Steel 2
12 NLS PLAIN WASHER 1
13 1P310125 UBT TIPPING KIT PRO5016T-ET90 1
14 NLS Spring Washer 4
15 1P301836 AIR ACTUATED LINEAR SPOOL VALVE V138 1
16 NLS Spring Washer 5
17 1P301899 TELESCOPIC CYLINDER 10.80 AIR BRAKE 2
18 NLS Spring Washer. 8
19 NLS SEALING WASHER 3
20 NLS Sealing Washer 33 X 39 1
21 NLS Corragated Hose 1
22 NLS CORRUGATED HOSE ID 3/4 1
23 NLS Equal tee body M26X1.5 (DIA 18 PIPE). 2
24 1A229269 PRESSURE HOSE 1/TIDx750 LONG (4x2T) 4
25 NLS PRESSURE HOSE ASSY. (240 BARW.P.)1/2"IDX 1
26 1P303271 Suction Hose 1" ID X 850 LONG 2
27 1P303272 Pressure Hose Assy 1/2" ID X 500 L 2
28 NLS HOSE CLIP TO SUIT 38 OD HOSE 8
29 NLS BSNLCZ08125, NOYLOCK NUT M8X1.25 (4X2T) 4
30 NLS Nyloc nut 2
31 NLS Nyloc nut 1
32 NLS Parallel male stud coupling body 1
33 IFO00906 PARALLEL MALE STUD COUPLING BODY M22 6
34 1P301830 Polyurethane Tube (length In meters) ID 1
35 NLS POLYURETHANE TUBE(LENGTH IN METERS)YELLO 1
36 IP303257 POLYURETHANE TUBE GREEN -ID 4XOD 6 1
37 1P301490 GASKET/PUMP. 1
38 NLS L-Clamp 2
39 NLS LOCK NUT FOR WIPRO PUMP PTO, FOR TAURUS 1

40 NLS ELBOW FOR WIPRO PUMP PTO, FOR TAURUS 1
41 NLS ELBOW (PNEUMATIC) . 2
42 NLS INSTRUCTION STRICKER (SAFE TIPPING) 1
43 1P301496 SPINE COUPLING . 1
44 NLS PARALLER MALE STUD ADPTOR (M27X2/M26X105 2
45 [ 1A229234 OIL PIPE S/A (4X2T) 1
46 NLS Vinyl Dipped Hose clamp 2
47 NLS VINYL DIPPED HOSE CLAMP 2
48 NLS Valve Mounting Bracket 1
49 IP305319 PUMP-PTO ADAPTOR UBT 1
50 1P301456 PISTON PUMP . 1
51 1P310219 PUMP SUPPORTING BKT ASSY 1

Page 396 of 444




&= EICHER
4310-91-040-0002 [PTO ACCTUATION]

Page 397 of 444



4310-91-040-0002 [PTO ACCTUATION]

&= EICHER

Pos. [Part No. Description Qty |Remarks
ID304740 ADAPTER FEMALE VOSS
IP306446 ASSY PTO PIPE ACTUATION DDU PRO5016T
IP307241 CABIN CONTROL VALVE (4 POSITION)-UBT

Page 398 of 444




4310-91-100-0002 [SUB FRAME]

G = EICHER

29,30,31

VT [POXK

Page 399 of 444



4310-91-100-0002 [SUB FRAME]

&= EICHER

Pos. [Part No. Description Qty |Remarks
1 IP306353 8.5 CUM UBT BOX BODY WITHOUT SUB-FRAME 1
2 IP306354 SUBFRAME ASSY 1
3 IP306355 TANK MOUNTING ASSEMBLY 1
4 IP303550 RUBBER PAD 6
5 NLS LOWER JACK HINGE PIN 2
6 | IP303552 COLLER 6
7 IP303553 FULCRUM HINGE PIN 2
8 NLS UPPER JACK HINGE PIN 2
9 NLS BODY PROP ASSY 1
10 | NLS TAIL GATE ASSY 1
11 [ NLS TAIL GATE HINGE PIN 2
12 | IP306350 COLLER (SPACER WITH HOLE) 2
13 | NLS TAIL GATE HINGE PIN SPACER 4
14 | 1P303559 Fork SET (LH+RH) 2
15 1P303560 Tie rod with threaded end M16X1.5 2
16 IP303561 Spring dia25 X dia 5 X 250L 2
17 1P303562 Fork pin 4
18 | IP303563 Eye bolt M12 X 125 L 2
19 | IP306346 TUBELER ASSY 2

20 | 1P303910 REAR RAIN FLAP 2
21 | 1P303911 SIDE RAIN FLAP 2
22 | IP302496 NYLOCK NUT M16,10.9gr. (3rd Pivot) 4
23 | IP302497 PLAIN WASHER M16,10.9gr. (3rd Pivot) 12
24 1P302367 PIVOT BOLT 4
25 | IP302366 PIVOT SPRNG (EN - 42) 4
26 | NLS LOWER PIVOT ASSY 1
27 | 1P302373 TOP MARKAR LAMP 2
28 | 1P302372 SIDE MARKAR LAMP 4
29 | NLS WIRE 1
30 | NLS WIRE SLEEVE 8
31 | NLS ELECTRICAL CONNECTOR (Pair) 8
32 | NLS HEX FLANGE BOLT 42
33 | NLS LOCK NUT M12x1.5 42
34 | IP302350 GREASE NIPPLE 12

Page 400 of 444




G EICHER
4310-95-010-0002 [TIPPING BODY]




G = EICHER
4310-95-010-0002 [TIPPING BODY]
Pos. [Part No. Description Qty |Remarks
1 NLS 8.5 CUM UBTPRO5016T-BSIV 1

Page 402 of 444




= EICHER
25-011-1D340791 [AIR CLEANER]

Page 403 of 444



G = EICHER
25-011-1D340791 [AIR CLEANER]
Pos. [Part No. Description Qty |Remarks
1 ID340791 AIR CLEANER ASSY 1
7 1D341942 COVER TOP ASSY 1
2 1D341943 EJECTOR VALVE 1
6 1D341944 HOSE CLAMP, WORM 1
3 | 1D341945 GASKET, ORING 1
5 1D341946 AIR FILTER, SAFETY 1
4 1D341947 AIR FILTER, PRIMARY 1
8 |ID341948 NUT, HEX 1
9 |1D600033 CLAMP 1

Page 404 of 444




EICHER

@

# T. P

fl / i | £

| & A g >
b3 bg D3 ¢ @ “_ =1

Page 405 of 444

L

25-130-1D357364 [KIT COMPRESSOR]

L
/ ‘
B A
& )
__,m.,rﬁ_ﬂ-?i__..% VRV,
M -
ey




25-130-1D357364 [KIT COMPRESSOR]

&= EICHER

Pos. [Part No. Description Qty |Remarks
8 ID357367 PISTON ASSY KIT 230 CC COMPRESSORE694 1
4 ID357372 HEAD KIT MINOR E694 230 CC COMPRESSOR 1
7 ID357373 HEAD KIT MAJOR E694 230 CC COMPRESSOR 1
5 ID357374 CRANKCASE KIT E694 230 CC COMPRESSOR 1
6 ID357375 MAJOR OVERHAUL E694 230CC COMPRESSOR 1
1 ID357376 GASKET & SEALING RING KIT E694 230CC COM 1
3 ID357377 RING KIT-STD E694 230 CC COMPRESSOR 1
2 ID357378 CRANK CASE & PISTON ASSY KIT E694 230 CC 1

Page 406 of 444




56-010-1C348348 [WHEEL BRAKE ASSY LH - FRONT]

G EICHER

1
I_\\ |
%%\ P . F.'_ y
17 .
- O e
e > 6
T_,.f" [ -] e
12 2
0 ©
25 Q'ﬁflj 11
9
P g @6}5%5 5

e 3 * ¥ ) WA
13 20 & 1/
Y Fonl e = T4
4 ~16 ya
" 14
| I i
13 & 8
e - »’T 6
i, 7 ey ¥ 7 < GEF '
';7‘ VI Q.H
14 S, & s

18—{3-5-6-7-8-9-10-11-12-13-14-15|

Page 407 of 444



56-010-1C348348 [WHEEL BRAKE ASSY LH - FRONT]

G = EICHER

Pos. [Part No. Description Qty |Remarks
17 1A203211 BOLT,BOOSTER SUP BKT 4
8 | 1A206631 CIRCLIP (HCV) 1
11 | 1A206632 SHIM (0.3) HCV 1
10 | IA206633 SHIM (0.5) HCV 1
9 | 1A206634 SHIM (1.0) HCV 2
12 1A206635 WASHER (HCV) 1
14 1A206644 SHOE RETURN SPRING (HCV) 2
20 1A206645 FULCRUM PIN (HCV) 2
3 1A206646 FULCRUM PIN BUSH (HCV) 2
21 | 1A206659 O RING (HCV) 1
15 1A206847 SLEEVE (SLACK ADJUSTER END) HCV 1
19 | IC306566 ROLLER 2

IC306582 OIL SEAL 1

IC306629 NIPPLE 1

IC306630 RELIEF VALVE 1
22 |1C319175 GROMMET 2
4 1C327140 KIT TORQUE PLATE ASSY LH ABS 1
13 1C327207 SPRING CAM END 1 NS - To be serviced on IC357455
18 | IC327225 KIT BUSH 1
23 1C327238 KIT LINING STANDARD SIZE RR WITHOUT SPRI 1
23 1C327239 KIT LINING FIRST OVERSIZE RR WITHOUT SPR 1
23 1C327241 KIT LINING STANDARD SIZE RR WITH SPRING 1
23 1C327242 KIT LINING FIRST OVER SIZE RR WITH SPRIN 1
23 1C327243 KIT LINING SECOND OVER SIZE RR WITH SPRI 1
1 1C348348 FRONT BRAKE ASSY LH 410X180 CGT 1
13 1C357455 SPRING CAM END 1
2 1C364162 KIT TUBE FLANGE BRACKET ASSEMBLY LH 1
16 | IC364166 CAM SHAFT-LH 1
25 1C364168 DUST SHIELD ASSY - TOP 1
24 1C364169 DUST SHIELD ASSY - BOTTOM 8

Page 408 of 444




G EICHER
56-015-1C348349 [WHEEL BRAKE ASSY RH - FRONT]

AN

S

13—{2-4-5-8-9-10-11-12-14-15-16-21

Page 409 of 444



56-015-1C348349 [WHEEL BRAKE ASSY RH - FRONT]

G = EICHER

Pos. [Part No. Description Qty |Remarks
25 1A203211 BOLT,BOOSTER SUP BKT 1
16 | 1A206631 CIRCLIP (HCV) 1
12 | 1A206632 SHIM (0.3) HCV 1

I1A206633 SHIM (0.5) HCV 2
I1A206634 SHIM (1.0) HCV 1
1A206635 WASHER (HCV) 2
1A206644 SHOE RETURN SPRING (HCV) 2
24 1A206645 FULCRUM PIN (HCV) 1
10 1A206646 FULCRUM PIN BUSH (HCV) 1
I1A206659 O RING (HCV) 1
1A206847 SLEEVE (SLACK ADJUSTER END) HCV 1
19 | IC306566 ROLLER 2
11 | 1C306582 OIL SEAL 1
14 | 1C306629 NIPPLE 1
15 1C306630 RELIEF VALVE 1
6 |1C319175 GROMMET 1
17 1C327141 KIT TORQUE PLATE ASSY RH ABS 1
21 1C327207 SPRING CAM END 1 NS - To be serviced on IC357455
13 | I1C327225 KIT BUSH 1
18 1C327238 KIT LINING STANDARD SIZE RR WITHOUT SPRI 2
18 1C327239 KIT LINING FIRST OVERSIZE RR WITHOUT SPR 1
18 1C327241 KIT LINING STANDARD SIZE RR WITH SPRING 1
18 1C327242 KIT LINING FIRST OVER SIZE RR WITH SPRIN 1
18 1C327243 KIT LINING SECOND OVER SIZE RR WITH SPRI 1
1 1C348349 FRONT BRAKE ASSY RH 410X180 CGT 1
21 1C357455 SPRING CAM END 2
7 1C364163 KIT TUBE FLANGE BRACKET ASSEMBLY RH 2
20 |1C364167 CAM SHAFT-RH 1
22 1C364168 DUST SHIELD ASSY - TOP 1
23 1C364169 DUST SHIELD ASSY - BOTTOM 2

Page 410 of 444




G EICHER
56-030-1C327215 [WHEEL BRAKE ASSY LH - REAR]

12 ..gé:,ag_j::h
'ﬂ: - Y i .'."'I.a,_
= 4 %”ﬁﬁr"'} 433‘9
e ) -
1 N O\, @

Page 411 of 444



56-030-1C327215 [WHEEL BRAKE ASSY LH - REAR]

G = EICHER

Pos. [Part No. Description Qty |Remarks
28 | IA205297 WASHER (MCV) 6
1A206631 CIRCLIP (HCV) 1
I1A206632 SHIM (0.3) HCV 1
I1A206633 SHIM (0.5) HCV 1
I1A206634 SHIM (1.0) HCV 1
10 | IA206635 WASHER (HCV) 1
2 1A206642 DELRIN BUSH (HCV) 2
12 1A206644 SHOE RETURN SPRING (HCV) 2
23 1A206645 FULCRUM PIN (HCV) 2
3 1A206646 FULCRUM PIN BUSH (HCV) 2
22 1C306566 ROLLER 2
29 1C306573 DELRIN BUSH 2
4 | 1C306582 OIL SEAL 4
27 1C306589 CAM SHAFT - RLH 1
21 1C306592 DUST COVER ASSEMBLY - BOTTOM 1
20 1C306593 DUST COVER ASSEMBLY - TOP 1
30 | 1C306629 NIPPLE 1
13 1C306650 TORQUE PLATE ASSY 1
25 |1C319175 GROMMET 2
11 1C327207 SPRING CAM END 1 NS - To be serviced on IC357455
1 1C327215 BRAKE ASSY RR. LH DIA 410X180 ABS 1
26 1C327236 LINED SHOE ASSY RR 2
5 | 1C327237 KIT BUSH 1
14 1C327238 KIT LINING STANDARD SIZE RR WITHOUT SPRI 1
15 1C327239 KIT LINING FIRST OVERSIZE RR WITHOUT SPR 1
16 1C327240 KIT LINING SECOND OVERSIZE RR WITHOUT SP 1
17 1C327241 KIT LINING STANDARD SIZE RR WITH SPRING 1
18 1C327242 KIT LINING FIRST OVER SIZE RR WITH SPRIN 1
19 1C327243 KIT LINING SECOND OVER SIZE RR WITH SPRI 1
24 1C327305 SLEEVE DELRIN 1

Page 412 of 444




G EICHER
56-040-1C327216 [WHEEL BRAKE ASSY RH - REAR]

I
S ~agy, & @ e

Page 413 of 444



56-040-1C327216 [WHEEL BRAKE ASSY RH - REAR]

G = EICHER

Pos. [Part No. Description Qty |Remarks
23 1A205297 WASHER (MCV) 6
1A206631 CIRCLIP (HCV) 1
1A206632 SHIM (0.3) HCV 1
IA206633 SHIM (0.5) HCV 1
1A206634 SHIM (1.0) HCV 2
10 | 1A206635 WASHER (HCV) 1
19 | 1A206642 DELRIN BUSH (HCV) 1
12 1A206644 SHOE RETURN SPRING (HCV) 2
18 1A206645 FULCRUM PIN (HCV) 2
3 1A206646 FULCRUM PIN BUSH (HCV) 2
17 1C306566 ROLLER 2
1C306573 DELRIN BUSH 1
1C306582 OIL SEAL 2
16 1C306592 DUST COVER ASSEMBLY - BOTTOM 1
15 1C306593 DUST COVER ASSEMBLY - TOP 1
25 1C306629 NIPPLE 1
13 1C306651 TORQUE PLATE ASSY 1
20 1C319175 GROMMET 2
11 1C327207 SPRING CAM END 1 To be serviced on IC357455 NS - To be serviced on IC357455
1 1C327216 BRAKE ASSY RR. RH DIA 410X180 ABS 1
21 1C327236 LINED SHOE ASSY RR 2
5 1C327237 KIT BUSH 1
14 1C327238 KIT LINING STANDARD SIZE RR WITHOUT SPRI 1
14 1C327239 KIT LINING FIRST OVERSIZE RR WITHOUT SPR 1
14 1C327241 KIT LINING STANDARD SIZE RR WITH SPRING 1
22 1C327305 SLEEVE DELRIN 1
24 1C327305 SLEEVE DELRIN 1

Page 414 of 444




= EICHER

P,

56-050-1C371405 [AUTOSLACK ADJUSTER - FRONT]

Page 415 of 444



G = EICHER
56-050-1C371405 [AUTOSLACK ADJUSTER - FRONT]
Pos. [Part No. Description Qty |Remarks
1C307286 MSPMAJOR REPAIR KIT 1
1C318406 MINOR REPAIR KIT 1
1C371405 AUTO SLACK ADJUSTER 140 mm (WABCO) 2 To be serviced on IC380788 or IC309026

Page 416 of 444




G EICHER
56-060-1A235461 [AUTOSLACK ADJUSTER - LIFT AXLE]

Page 417 of 444



56-060-1A235461 [AUTOSLACK ADJUSTER - LIFT AXLE]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A235461 AUTO SLACK ADJUSTER 140 OFFSET (RH) MAV 1
3 1A235465 SERVICE KIT MAJOR 1
2 1A235466 SERVICE KIT MINOR 1
1 1A235461 AUTO SLACK ADJUSTER 140 OFFSET (RH) MAV 1
3 1A235465 SERVICE KIT MAJOR 1
2 1A235466 SERVICE KIT MINOR 1

Page 418 of 444




G EICHER
56-060-1A235462 [AUTOSLACK ADJUSTER - LIFT AXLE]

Page 419 of 444



56-060-1A235462 [AUTOSLACK ADJUSTER - LIFT AXLE]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
1 1A235462 AUTO SLACK ADJUSTER 140 OFFSET (LH) MAV 1
3 1A235465 SERVICE KIT MAJOR 1
2 1A235466 SERVICE KIT MINOR 1
1 1A235462 AUTO SLACK ADJUSTER 140 OFFSET (LH) MAV 1
3 1A235465 SERVICE KIT MAJOR 1
2 1A235466 SERVICE KIT MINOR 1

Page 420 of 444




G EICHER
56-060-1C380788 [AUTOSLACK ADJUSTER - REAR]

Page 421 of 444



&= EICHER
56-060-1C380788 [AUTOSLACK ADJUSTER - REAR]

Pos. [Part No. Description Qty |Remarks
5 | 1A234582 REPAIR KIT 1
2 1A234598 CONTROL UNIT 1
3 1A234599 CONTROL UNIT 1
4 1C324220 MINOR REPAIR KIT 1
1 1C380788 AUTO SLACK ADJUSTER HELDEX 2

Page 422 of 444




G EICHER
56-065-1C309026 [AUTOSLACK ADJUSTER - LIFT AXLE]

Page 423 of 444



G = EICHER
56-065-1C309026 [AUTOSLACK ADJUSTER - LIFT AXLE]
Pos. [Part No. Description Qty |Remarks
1A235465 SERVICE KIT MAJOR 1
1A235466 SERVICE KIT MINOR 1
1C309026 Front Slack Adjuster (MEI) 2

Page 424 of 444




56-070-1C307538 [BRAKE CHAMBER ASSY RH]

= EICHER

P,

2-‘ 2312101314 2122 3-

7

8

4-{10 20 23 15

Page 425 of 444



56-070-1C307538 [BRAKE CHAMBER ASSY RH]

G = EICHER

Pos. [Part No. Description Qty |Remarks
4 1A223779 MSP 8/60 REPAIR KIT-BRAKE CHAMBER (HCV) 1
1 1C307538 BRACKE CHAMBER 10 BAR 1
3 1C323022 CLAMP RING KIT 1
2 1C323023 PUSH ROD ASSEMBLY 1

Page 426 of 444




G EICHER
56-070-1C385075 [BRAKE CHAMBER ASSY RH]

15810 131617

22

Page 427 of 444



G = EICHER
56-070-1C385075 [BRAKE CHAMBER ASSY RH]
Pos. [Part No. Description Qty |Remarks
22 1C385075 BRAKE CHAMBER TYP24 1
23 1C387265 MAJOR KIT 1

Page 428 of 444




G = EICHER
56-085-1C340932 [KIT-SPRING BRAKE ACTUATOR (SBA)]

| 1-39 40
13f//;://12? 247 17 44
zz::i /22 3428 34 37
24/:—./ 4-41 39 40
5454851315
6121316 19 20 2122 2324252729 3035 36 3849 46

Page 429 of 444



56-085-1C340932 [KIT-SPRING BRAKE ACTUATOR (SBA)]

EICHER

P,

Pos. [Part No. Description Qty |Remarks
2 1C323117 CLAMP RING KIT 2
5 1C323118 PUSH ROD ASSY KIT 1
3 1C323119 CYLINDER KIT 1
6 1C323331 NON PRESSURE PLATE ASSEMBLY 1
7 1C323347 HEAVY COIL SPRING 1
8 |1C323401 SPLIT PIN 1
4 1C323515 NG 12 MAJOR KIT 2
1 1C323516 NG 12 MINOR KIT 1
9 1C340932 SBA TYPE 24/24 (10 BAR) 1
2 1C323117 CLAMP RING KIT 2
5 1C323118 PUSH ROD ASSY KIT 1
3 1C323119 CYLINDER KIT 1
6 1C323331 NON PRESSURE PLATE ASSEMBLY 1
7 1C323347 HEAVY COIL SPRING 1
8 |1C323401 SPLIT PIN 1
4 1C323515 NG 12 MAJOR KIT 2
1 1C323516 NG 12 MINOR KIT 1
9 1C340932 SBA TYPE 24/24 (10 BAR) 1

Page 430 of 444




&= EICHER
56-085-1C385074 [KIT-SPRING BRAKE ACTUATOR (SBA)]

Page 431 of 444



56-085-1C385074 [KIT-SPRING BRAKE ACTUATOR (SBA)]

G = EICHER

Pos. [Part No. Description Qty |Remarks
3 1C364446 VOSS NG12 MINOR KIT 1
2 |1C387266 MINOR KIT 1
1 |1C387267 MAJOR KIT 1
4 |1C387268 IBV KIT 1

Page 432 of 444




G EICHER
56-105-1C301423 [KIT-RELAY VALVE]

Page 433 of 444



56-105-1C301423 [KIT-RELAY VALVE]

= EICHER

Pos. [Part No. Description Qty |Remarks
7 1A237111 SILENCER ASSEMBLY 1
8 1A237150 MSP 3/94 REPAIR KIT 1
6 1C323515 NG 12 MAJOR KIT 3
3 1C323516 NG 12 MINOR KIT 3
5 1C324098 MAJOR KIT NG 8 1
1 1C324099 MINOR KIT NG 8 1
4 | 1C324295 TOP COVER 1
2 1C325235 REPAIR KIT RELAY VALVE 1
10 IF300139 SPECIAL WASHER M22 1
9 | IF300144 O-RING M22 1

Page 434 of 444




= EICHER

P,

56-125-1A236530 [KIT-HAND CONTROL VALVE]

Page 435 of 444



56-125-1A236530 [KIT-HAND CONTROL VALVE]

&= EICHER

Pos. [Part No. Description Qty |Remarks
5 IA204373 SPRING (MCV) 2
2 1A204398 TENSION PIN (MCV) 1
6 | 1A204402 GAITER (MCV) 1
3 IA204404 SPRING (MCV) 1
4 | 1A219326 ORING 1
7 | 1A237210 SPLIT PIN 1
1 1A237219 MSP 3/93 REPAIR KIT 1

Page 436 of 444




G = EICHER

56-135-1C307550 [KIT-APDA]

o & e
= '
A = l 5 (2]
;OB 0 | Teen)
5 o o . B
L] [’"\‘.‘ 8
L0
= & (@
_ - L
i &

r RO
1 .
S 7 -
_,_ B :
=i g1 B
.c:::. = L E Wl gy, L3
] e " B
11 - g = e EBE]Q 14
3 ol =

Page 437 of 444



G = EICHER
56-135-1C307550 [KIT-APDA]
Pos. [Part No. Description Qty |Remarks
1 1C307550 APDA (AIR PROCESSING & DISTRIBUTION ASSY 1
15 1C319048 DESSICANT CARTRIGE 1
11 IC319115 REPAIR KIT APDA (MAJOR) 1
9 1C319863 REPAIR KIT APDA (MINOR) 1
12 | 1C323429 BODY 1
1C323434 CENTRIFUGAL FILTER 1
IC323470 BODY 1
14 1C323479 QUADRUPLE CIRCUIT PROTECTION VALVE 1
IC323488 VALVE BODY 1
IC323492 BODY 1
13 | 1C323494 PLUNGER 1
4 |1C323513 SILENCER KIT 1
10 |IC323514 QSPV KIT 1
1C323515 NG 12 MAJOR KIT 4
1C323516 NG 12 MINOR KIT 4

Page 438 of 444




56-135-1C347940 [KIT-APDA]

G = EICHER

9 g
o
Q
|I;:- I:_-]
@ [
?

11—

)

[ I TR

— 14

Page 439 of 444



56-135-1C347940 [KIT-APDA]

= EICHER

Pos. [Part No. Description Qty |Remarks
9 1C319863 REPAIR KIT APDA (MINOR) 1
12 | 1C323429 BODY 1

1C323434 CENTRIFUGAL FILTER 1
IC323470 BODY 1
14 1C323479 QUADRUPLE CIRCUIT PROTECTION VALVE 1
IC323488 VALVE BODY 1
IC323492 BODY 1
13 | 1C323494 PLUNGER 1
4 |1C323513 SILENCER KIT 1
10 |IC323514 QSPV KIT 1
2 1C323515 NG 12 MAJOR KIT 4
1 1C323516 NG 12 MINOR KIT 4
1C347941 DESSICANT CARTRIGE (ASP-APDA) 1
11 1C347942 REPAIR KIT ASP- APDA (MAJOR) 1

Page 440 of 444




56-135-1C347945 [KIT-APDA]

G = EICHER

9 g
o
Q
|I;:- I:_-]
@ [
?

11—

)

[ I TR

— 14

Page 441 of 444



G = EICHER
56-135-1C347945 [KIT-APDA]
Pos. [Part No. Description Qty |Remarks
9 1C319863 REPAIR KIT APDA (MINOR) 2
12 | 1C323429 BODY 2
1C323434 CENTRIFUGAL FILTER 1
IC323470 BODY 2
14 1C323479 QUADRUPLE CIRCUIT PROTECTION VALVE 2
IC323488 VALVE BODY 1
IC323492 BODY 1
13 | 1C323494 PLUNGER 2
4 |1C323513 SILENCER KIT 2
10 |IC323514 QSPV KIT 2
2 |1Cc323515 NG 12 MAJOR KIT 1
1 1C323516 NG 12 MINOR KIT 1
1C347941 DESSICANT CARTRIGE (ASP-APDA) 2
11 1C347942 REPAIR KIT ASP- APDA (MAJOR) 1

Page 442 of 444




56-155-1C344385 [KIT-DUAL BRAKE VALVE (DBV))]

?,

= EICHER

W 4 i e

a—\o| o]l

3—_|<ivwn|y oo =411 1
2 ={f} | WY

Page 443 of 444



56-155-1C344385 [KIT-DUAL BRAKE VALVE (DBV))]

= EICHER

Pos. [Part No. Description Qty |Remarks
5 1C330888 RELAY PISTON 1
1 1C344385 DUAL BRAKE VALVE VOSS TYPE 1
2 1C347966 DBV UPPER PISTON KIT (MN) 1
3 1C347967 DUAL BRAKE VALVE MAJOR KIT (MN) 1
4 1C347968 DUAL BRAKE VALVE MINOR KIT (MN) 1
5 1C330888 RELAY PISTON 1
1 1C344385 DUAL BRAKE VALVE VOSS TYPE 1
2 1C347966 DBV UPPER PISTON KIT (MN) 1
3 1C347967 DUAL BRAKE VALVE MAJOR KIT (MN) 1
4 1C347968 DUAL BRAKE VALVE MINOR KIT (MN) 1

Page 444 of 444




